a IR Company

SERVICE PARTS MANUAL

UTILITY VEHICLE

MANUAL.: 28416-G01 MODEL YEAR: 1997 ISSUED:09/96



SERVICE PARTS MANUAL

UTILITY VEHICLE

SERVICE PARTS DEPARTMENT INSIDE USA PHONE 1-800-227-7029 FAX 1-800-752-6175
OUTSIDE USA PHONE 010-1-706-798-4311 FAX 010-1-706-771-4601
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388

[ =~ =] = | TEXTRON| Service Parts Manual



s

45

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR THE E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS AND HARDWARE MAY VOID YOUR WARRANTY.

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE VEHICLE TO OPERATE
AT ABOVE FACTORY SETTING OF 12 - 15 MPH WILL VOID YOUR VEHICLE WARRANTY

i Service Parts Manual EZGOEE



SECTIONS ........ooscccmmririniecneennecnneens eesseseerriseeesssssessssssssssiEsesessssssssesssssssssssssssas Page No.

How 10 use the E-Z-GO Service ManUAL ...........coooviiiiiiiiiiiiiieieieieeeeeeeeeee ettt eseseseseseeeeeeeeeneesnanennssssssseserees vii

lllustrated Parts Breakdown:

Illustration S EENNEEE RGO AR A PN E R R AN PR AN A AR A R R E NSRS SN NN S EEESSSESNEEENENER LA A RN R RN RSN NNINNED] Page NOI
ACCELERATOR ....ceveetieiiieeieeeeieceeceseeeteeceeesesessesnntaressessessesssnssessenserssssessssnsesessessssssasesenssnsnsenesnestsesenessaseeasses A
® ACCEIErator PEAAI BOX.....ivcieereeienrereerereesiesesnseeseeriecessesssssneereesesseesesssnsemseresseseressasesesesasssnennnnnnnns A-1
0 ACCEIETAION PAAL ... .ottt r e b s e b s rten aesaeereeeesenemannnnreraraaees A-2
® ACCEIEIAtOr LINKAGE ....eeeiiiieceeiei et ettt ete s s eee e e e reee e e e e b ane e s s s s brar e e s s s s nrnneseens A-3
AR FILTER ..o tite e e ettt teee s et e e e s e e e e e ee e beesesssssnsesssssasesesssssestonssssnesasassbssassssnsstnessennnneneeenessassanneanns B
o Air Cleaner BoX, Air Filter, POV HOSE ...ttt eeeestveetets e e e ee e tesees e s s snsan s s an B-1
BODY ..ottt tteteetesese i resrere e e s s sesse s ab s b s e s es s asae b s e s et er e sa s s s areenreto s oe s —_betr ettt et ras seeeen s nsnnannnemenannene C
e Front Cowl, Instrument Panel, FIOOr PANEI.......coeeeeieiiiieieeeeeeetetccre e ceieererereeereneenaas s e eeneees C-1
e Seat Frame, SPlash Pan@IS....... et cccrtietev s eeesserereeesaeeeres s e s se e asasaraeseeenerenees C-2
* Floormat, Seat Wrap, Side Panels, Rocker Panels........cccoveveviioimnecccn e, C-3
* Seat Filler Panels, Rear Fenders, REar PANEL......... e ettt ee s e semennmenae C-4
BRAKES ......ccoitetieeiieieiemnneritrreerserseesssrssnsstreessesessarssssssessesssssssssssnsteseeesossossssssssssersessssssessossnnnnenemmeenessessesssens D
L= = L= =T - | TN D-1
* Brake Pedal (With lightS).....cocciiiiiiicieeececi ettt sireeessne e s rere st e s erse e st e se e e mne e D-2
® Brake LiNKAge «.cccveiieriiiiiiietiiteiitinetisttneiee st s sesesass s ser e s as e sssnn e s s n e s a e e e s an e e e nane s D-3
S MVNEEI BIAKE ...ttt ee et e e ereeeeeaeeesrerer s ee e bbb s e e e e s s neasssesessseseseenmenennanaaaneass D-4
CARBURETOR ...cottie i cceccccriiriieceeseerecssransesereessevesssssassasesessessossssenemnsessessasaassnsssanenssesesssessees sesaseesnannonnannnens E
071010 ] (=1 (o] E-1
CLUT CHES ...ttt e e e eee s s snrree e e e e sene s s s as st e s aesssesssstsrsnbeees saa s sssssarsssaseeesses sesssesnnnnanansansensennnnn F
¢ Drive Clutch, Belts, Driven CIUICH ..ottt F-1
DIRECTION SELECTOR ...ttt tere sttt s stee s seettee s s s s stesse s e ee s esa s seeesssssbessasssssssessesssssssessesessssssanssess G
LB 1= Ter (o] g IR Y= U= Tox (o) (TP G-1
ELECTRICAL SYSTEM .....oeeeeeerieiev s trccsereeeeresesssessesssssssesessesssssssssssenensaesossssassesasssassnssssmneemmenneenes H
* Gauge Installation and CONNECLIONS ......covuiviiiiiiiiieirmier e rere st re e e st e e e see e e sr e s res H-1
L =Yoo= L o = | (USRS H-2
* Battery, Solenoid, Starter/GENREIAtOr..........cocciicrrerertecrceite et s sre e e sreeseeessresesaresssasesesennes H-3
ENGINE AND MUFFLER ......oiivtiiiiieriiiiretie e ceseiseneneeretssesssssssseesssesessasssessssssmseeessessressessssssass nssnensmmesmsemenene J
* Engine, Oil Filter, Spark PIUGS, MUFFIET ....c...eoieieeeeeee ettt J-1
ENGINE AND STARTER MOUNTING .....cooovtiiieveiititeiieicieeeeeierrereeseseesessssreeseeeseeseressesssaesaasaassnsssneesesanmesnes K
e Front Mount, Rear Mount, Starter/GeNEIratOr.......ccouvieiiiiiiieieeeeeeeeetee et rercesseeereeeeeeeemeeunnsneneeasnes K-1

[—=~4 = m | TEXTRON] Service Parts Manual



GENERAL INDEX

2 pEs e S
lllustrated Parts Breakdown:
lllustration Page No.
FRONT SUSPENSION ...ttt eccctiaeeseeneceeeersstessesssnseesessstesesssssessesssnnsessasssnsees sesssssesssassanmeneessesssnnnes L
* Front Axle, Spindle, Wheel Hub, ShOCK ADSOTDEL........ccccoiiirirniiriirneriniecseeneeesseseseesesaressessenns L-1
FUEL SYSTEM ....coiiiiecreeeirieceaerieesrereeieeecernreesserssssessssssessssessssssssassesssesssessssssmsssssnssssssssssssssssesssenammensessesssneenes M
» Fuel Tank, Fuel Gauge, Fuel Filter, FUEI PUMP ..ottt M-1
GAUGES, HORN AND LIGHTING ......eiieieetieccccrtie ittt s eseresessnteeessssneeresossssaseessssssssessasnsersesessansese e sannnnn N
L o Uo] o o T RO PR N-1
Ll (=T (o [T ) SO S TSP ST O S N-2
* Brake Pedal Wiring, Taillight.........coo ettt s ae s sree s s e N-3
* Ignition Switch, Indicator Light/Fuel Gauge, Turn Signal Assembly.........cccccceveeeerercrervvenrsenennen. N-4
REAR AXLE ....coocicecctitieticceenee s s resereeseeesssressssssnsssesesstessssesenessassnsessasssssssssesanssssenssnessssessasesssssssssssesseennnnneenses P
» Axle Shafts, Seals, BEANNG .....coovecriiiieeceeeecte ettt see e e e tee s sn e e e e s snenesessesanneessesassans P-1
REAR SUSPENSION ..ot ecccttitiecccttesseeeceaeserneetssesssssssessstessessasessssssssasssssnssessesrsssssaessassannssssssssaansens Q
* SPring, SNOCK ADSOIDEN ......oouiiiiiiiiiiiitict ettt st e s e e s e e s snn s s bae s Q-1
SEATING .....cociiiceecrieiieieesrereereererssntesressssessessssnstesesssssessersnstessssssssessosssssssersasesssosstesseassssssssssossnessssesssnneesessssssane R
* Seat Bottom, Seat Back, Hip ReSIraint...........oo oottt st eee et e eee s eesennnnns R-1
STARTER/GENERATOR.......ccotereetrevreenieteerettaeresaseeeesesaeserssssstssssssassessossessessssssessssssarsesessssssessssasssnssessssssssnne S
¢ ArmMAtUre, Coil, BIUSRHES .....ueveriieeieecrecvrtnrererreecessernsentrereessessesssssscesessessossassnsmmseesesesessssesesssassssssnns S-1
STEERING ... e eceteteeticcinmreeisrecseteesessesstetaesessstaeresssnesesessesessesassesesssasssssssessessesssnsesssasssnsassesessressssosorssessssasnsnnne T
» Steering Box, Steering Shaft/Column/Wheel, Tie ROAS......ccccovicrirrnieriece e seesereereee e, T-1
TRUGCKBED .......cooeeeettieeireeeetereeecrasurraseraneresasssssaeseassssasarsssersesssssssesssssaterssssessessssssssesssassessessssensaessssssssssssssses U
* Manual DUMP Bed .....ccccuuiiiiiiiiiiiieiininseiictiiistsesserste s e sesesseesesssseasessesssssssssssasassssssserns U-1
* Bed Decals, Pivot Mounting, Bed LINET .....cciicceiniiiireeeecienicirterieneeeseresereseesseesssssevessseesesssnessene U-2
o Tilt LatCh, Bed Prop ....cocveiiiiiiiiimiitieiiiinitiieecitiensessssss s teteasseseenae s s ee s sssaseesenesosesaneesensenaasas U-3
@ EIECHIHC DUMP B ... ettt et st st vs e e s ne s ene e s sae s s e s ssasssne s s saeasanesbesasnannneans u-7
* Bed Decals, Pivot Mounting, Bed LINEr .......c.ocovuiiinniiniiiiinciiinic e feererssenereersenes U-8
» Electric Circuit Breaker, Toggle SwitCh, ACIUALOF.........ccceeerceeerrtririeerecieeietiererrere e e e e e eee e U-9
* Flat Bed, Bed Decals, PivOot MOUNEING .....ccoccirrcerririrrrceresrerenienneeesseenessrseesssseesesesesvanessssssrasanns U-13
O Tilt LAtCh, BEA PrOP ..eciecurercrerrireneerercrriesrensecrmsercasintessnesseseessasasssassssssnessssssssssassssssssssasnessasassren U-14
O CArgO Bed...oiiioeeeerereirnm ettt s st s e e re s reesaee s s n s s saeses e ne e senesanee s e anasesaeassesenaenen U-15
WHEELS AND TIRES......ccooeittiireertrrererineresesssnneessassnssessrssssesssssansesssssnsessssssssessssssasessssssssasssssssssessssssanssnssss \Y
« Tire and Wheel Assembly, Wheel Rim, Valve Stem ........cccccceevriiiieieeniniciiiereeeercccese e e ecseeeee s V-1

iv Service Parts Manual EZGOmEIE



GENERAL INDEX

T s R

'SPECIAL TOOLS
SPECial TOOIS LISHNG....uvririrerrretetntessstse ettt e s s s e Appendix - A

ACCESSORIES
ACCESSOTY LISHNG c..vueneucueeriiiinisitniinreets st ss st sb s b e s e Appendix - B

ACCESSORIES

Accessory INstallation INSUCHONS ........eweruereescnrtiicr e e Appendix- C

Rear View Mirror Kit
Spark Arrestor Kit

Ramp Kit

Van Box Kit

Bed Liner Kit

Electric Dump Kit
Windshield Kit

Turn Signal Kit

Ashtray Kit

Hour Meter Kit

Ball Hitch Kit

Clevis Hitch Kit

Sun Top Without Bagrack Kit
Work Light Kit

3-Sided Soft Enclosure Kit
Side Mirrors

Rotating Beacon Light Kit
Wheel Covers

EZGOLET Service Parts Manual v



GENERAL INDEX

Notes:

vi . Service Parts Manual EZGEOEIE



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:
¢ GENERAL INFORMATION
* JLLUSTRATED PARTS BREAKDOWN FOR THE TXT GASOLINE POWERED UTILITY VEHICLE
*  APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
*  WARRANTY INFORMATION
* GENERAL INDEX
e HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE TXT GASOLINE POWERED UTILITY
VEHICLE, contains illustrations and parts lists for all systems of your vehicle.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service accessories
and special tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

E-Z-GO manuals are revised periodically to coincide with vehicle changes. The manual will cover all models and model
years stated on the cover page. New components that are interchangeable with the previous year are automatically
revised and the issue date is changed.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the complete number shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

EZGOIEETEN Service Parts Manual vii




UAL

TITLE TITLE
— \
o3t | St
rad \-\
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying descrip-
tion for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
¢ Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (P/N 28339-G01) is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual EZGOEIEE



ILLUSTRATED PARTS BREAKDOWN

EZGOIEE Service Parts Manual iX



Gasoline Vehicle

R e

1 - Includes Items 2 - 47

Page A-1

Service Parts Manual

EZZGD LT



Gasolme Vehlcle ACCELERATOR
P A R SRR i LR

Wiring
& /L» ~~ Harness

Accelerator
Cable

EZGOEEE Service Parts Manual Page A-2



| ACCELERATOR

e

Vehi

e

56 - Includes Items 57 - 59
69 - Includes Items 70 - 74

Page A-3 Service Parts Manual

EZGDOLERLT



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72062-G03 ACCELERATOR PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 47) ............ 1
2 25853-G02 PEDAL BOX AND COVER ...t e nen e 1
3 72199-G01 PIVOT BRACKET ....oceeieeeecenee et ee st e sec s ste et e s e e ssnnssne s saesssnnees 1
4 25768-G01 PIVOT ROD ...t ne e see st es et sn e e 1
5 14390-G1 LOCK INUT, 3/8 - 24......ceeeeieeteetenee ettt s sene s bnassreesesae s sunes 1
6 24621-G1 NYLON WASHER, 5/16".......oi ettt st 2
7 23860-G1 BEARING......coereee ettt sen e e s e see s st s e s e e 2
8 72066-G01 CONTROL ARM ...t cectre e st ssnn s ssenssssessnesssanessasesssessons 1
9 12064-G1 PUSHNUT, 1/4" .ottt seesrsesssensstes st e sssassnesssan s seressnnsenssens 1
10
11 72074-GO1 CONTROL ARM LINK ..ottt e e 1
12 72225-G01 SHOULDER BOLT, SOCKET BUTTON HEAD........cccoceveerrrnnecescneececnenns 1
13 14390-G10 LOCK NUT, #10 = 24..ciriiiiicirciirercnenece e e sne e s ereassessenesssnnnesns 1
14
15 25861-G01 MICRO SWITCH. ...ttt s 1
16 00982-G01 SCREW, #4 - 14 X 5/8" LG .ereerrertecrerceeree et seesese st e eneses s e esaeas 2
17
18 72201-GO1 PEDAL BOX WIRING HARNESS (WITH NUT) ....cooeiirrnrrirerreceeercenenneens 1
19
20 72072-GO1 ACCELERATOR ROD .....ooiiiiceitenecrerrcetee e s e see st s e s s esene s sse e 1
21 17677-G2 - i SPRING RETAINER ...t e eee st s e sses et me e 1
22 73046-G01 COMPRESSION SPRING.......ooooreeieeieecimrneeneere e stesceseserseee e sse e 1
23 17979-G1 ACCELERATOR ROD BUSHING ......coeooiicieeiirntnetecete e e s eeeseenend 1
24 17677-G1 SPRING RETAINER ...ttt e e et sse e e sme e 1
25 01009-GO1 LOCK NUT, 5/16 = 24.....oieeiiiieeieeteeteeeeneee e s ise s see st sae st s sn e me e 1
26 72198-G01 MICRO SWITCH CAM.....niciinieeteerere e e e esee s ee e see s n e ese e 1
27 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LGi. ..ccvereeeeriererremrrccrreeeenereesanessseseessenennens 1
28 00550-G4 LOCK NUT, 5/16 = 24.....eeieeeeeeneee e inees e ce st e ne s eseee s e 1
29 00532-G4 LOCK NUT, 5/16 = 24.....coeeeeeieeeeee et eeiee e et see e sne s s e 1
30 10385-G4 CLEVIS YOKE ...ttt reereccree s s mesae s s e e s e s st samesme e e 1

EZGOEL Service Parts Manual Page A-4




| AC

C

N

ELERATOR

S MR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 72065-G02 ACCELERATOR CABLE (WITH NUT) ceererecrinircccrcirinescercriseneesenessnanen e 1
32
33 00984-G01 SCREW, #8 - 32 X 1/2" LG eueeuerereererereseieeseesesessssessssssssssssssssssssesesessans 4
34 00684-G6 SCREW, #8 - 10 X 1/2" LG c.eerererrercereinreererernisinnecsesenressneessesseessssseressssnesssans 4
35
36 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 37 - 40) ............. 1
37 * ACCELERATOR PEDAL ....cccocoiiieerrieeecrnreieeesecreeeeees e eenee s s sasaneas 1
38 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 39, 40} ............. 1
39 27512-G01 ACCELERATOR PEDAL PAD ....ocorrerierctiereeenenemcerencareserenessssanesas 1
40 15766-G1 OVAL RIVET, 3/8 X 15/32" LG. ..uriereirerereere e reeen e en e s ener e 6
41 10386-G3 CLEVIS PIN, 5/18 X 1" LGi..corereererererenerrceceerinrrrermserencesesaeeessesmenesemnessnens 1
42 17838-G1 BUSHING .......cooctieeeectterirecerenecrsereseseesssseressssessssansesssnessesernesssasassessensssenens 3
43 17255-G1 TEFLON WASHER, 5/16"......c i ceicmrcccrer e s ermres s emen s e seaenseas 1
44 10387-G3 COTTER PIN, 3/32 X 3/4" LG. .cccrcrrriereercrareerrnenisesarserasensesseeresssnanesenemenessasss 1
45 70134-G0O1 PEDAL PIVOT PIN..ccoireirereecereerenerreneenereereseenressssaereeneessessenaessesssssenasens 1
46 00986-G01 PUSHNUT, 19/84".....ueetrreeriirirerensnseseststseseessseesesssssesessssessessessssssssssssesssesens 1
47 70116-G01 ACCELERATOR PEDAL BRACKET ......coiirieiiiriniinniciciienseencnasesssssesnss 1
48 00715-G2 BOLT, 5/16 - 18 X 3/4" LG ..uueiiiiriirreeeresneissnecessesscssresesseressssessessessssssaneessssnessens 4
49
50 72197-GO1 PIVOT BRACKET ....uiiieeiiriercrereseccnrreseessnteesesessnrressessnresesssessssnneesssssssnnrassesens 1
51 00414-G8 - BOLT, 1/4 - 20 X 1" LG ceerecrerercmrrccrerreetesinsesssentcsinsesssans eeesenenntanette et aerae e 2
52 14390-G4 LOCK NUT, 1/4 = 20 .coevrieeceeeeerenssensesesesessesesesssseecassessenssssssesssasssssesscnsnssssns 2
53 25760-G01 CARBURETOR LINKAGE BELLCRANK ......ocveereririnreererrenceenresenessnsasenssameersas 1
54 14390-G1 LOCK NUT, B/8 = 24 ....currrrcerrrieeenesressseesssseastsesses s sessstesssstsesesesensssssessasseses 1
55
56 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 57 - 59)......... 1
57 25655-G01 BELLCRANK BRACKET .......occictreererrirerecesensostnscseessensesssssessssssssssassssessssnes 1
58 25763-G01 GOVERNOR PIVOT ...coiecricirneecnintinisnsnsetinsessesninsssessssssesssssssnssssssenias 1
59 14390-G1 LOCK NUT, B/8 - 24 .....iiirreeereccnrenseesnneessecesnnnesssessaneessssessasnsessssseessanes 1
60 00276-G6 BOLT, 5/16 - 24 X 3/4" LG c.veurrevrererrenerssensnssesassesseessusesssasesessessstenenssssssssscnsases 2

Page A-5 Service Parts Manual EZEOIEOE




| Gasoline Vehicle

=

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ACCELERATOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 00565-G8 LOCKWASHER, 5/16"..... .o rc v esnessesseese s s s s e reen e esasssnsonsenns 2
62
63 25737-G02 THROTTLE LINKAGE ROD (COMPLETE)......c.cocveeceeeneceecte e resesseve s 1
64 00526-G4 NUT, H10 = B2ttt ssres e sstessee s sre s ssaesrersssessssbessssrennseannnsssans AR
65 24465-G1 BALL JOINT SOCKET ....ceeciriertrerreeeseretnseeseecutenteeseeeseensaesssssssssessssssssesssessenns AR
66 25737-G03 GOVERNOR LINKAGE ROD ......cocioiieeeietcrtecereee s snneeeesseeseeessenneend 1
67 25737-G01 CARBURETOR LINKAGE ROD.......c.ccocitrirteiireiirerinterseeresienseeeseressseesssesesneenns 1
68
69 25690-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 70 - 74) .............. 1
70 25765-G01 GOVERNOR BELLCRANK ..ottt evenesntssstesevessssssasasaessnenans 1
71 24479-G1 BALL JOINT STUD.....ciriireeeeeeieserestereteneeesteeeeseee e enessrnsssneesessmeesesnasssnens 1
72 00734-G5 LOCK NUT, #10 = 32....eeieieeeereireteecerensssesssseesisessnescnessneesssssesssssesses snne 1
73 22751-G2 GOVERNOR BRACKET ....oceeteteeeretettertee e e see e e ensssve s e ssae s e s anaas 1
74 14390-G4 LOCK NUT, /4 = 20 cireieerieerecreesnssrressaessseesssesssesssssesssssssssessssennns 1
75 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG .ottt e ectetesnee e sseeste e e 1
76 25738-G01 GOVERNOR TO ACCELERATOR BRACKET SPRING.........cccocvvveiieeeiecreeenennd 1
77
78 25653-G01 ACCELERATOR CABLE BRACKET ....ccccteevtirtinirriererreecrressrescseessesseseesssanenns 1
79 * WASHER (PROVIDED ON DIFFERENTIAL)......c.cceiieiiieteceereereeerrr e 2
80 * NUT (PROVIDED ON DIFFERENTIAL).......ccceeeiirirrrrrereee e e reeeenecvesenens 2
81 12064-G3- PUSHNUT, 3/16" ...t et ereeesnnsssessssnssaeeanaeeas RPN 1
82
83 72154-G01 CHOKE CABLE ADAPTER........oo et nneesetssnessnesessessaessssssnssasessneanns 1
84 72155-G02 ADAPTER RETAINER.........oorieeeeeeteeniterereececire s sree s ceeenseessnaeesssseessenes 1
85 72401-G02 CHOKE CONTROL ASSEMBLY (COMPLETE WITH NUTS)....ccccceceeieeeierennnd 1
86 00568-G4 LOCKWASHER, 9/16"....... st sseesietessssesssessas s sssesesessessessas snene 1
87 00545-G4 NUT, 9718 = 18ttt s e sre s sreessbeessna e s e e s sne e srbevesnaernananns 1
88
89 26728-G01 CHOKE BRACKET ...ttt see st st s s snn e sssnes e s nasns 1
90 00544-G4 NUT, 5/16 - 24 ....ceereecererrerererres e strrrr e re e e e s s seense e s s rsaesesnsse s ssneesesnneesnnnn 2

EZGOELE Service Parts Manual Page A-6




Gasoline Vehicle

AIR FILTER

EZGDLEWET

Service Parts Manual

Page B-1



I Gasoline Vehicle AIR FILTER |

i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72146-G01 INLET TUBE ...ttt sttt et st st s ar s e ne s ne s s r e s bnes 1
2 00614-G5 SCREW, #8 - 18 X 5/8" LG e ciirierreersecrrcnrensneeessssnssssetesssnnessessssesssssessnns 6
3 72143-G01 COVER ...ttt ettt ettt re st r e se st e e e se s st e e e e s e s es b e e esse s s nnseneassensnssnsneesans 1
4
5 72148-GO1 AT CH e recccer e s ee s rers st e eesae e e s se s s s e sar e s s s e nesnsessssnsaesensnasennand 3
6 72144-GO1 ELEMENT ...coorerireeeseteesentinteeresseeesneessnresesseessasesssessressssesessssesssrannessassnsessenees 1
7 72142-GO1 HOUSING ...t ercceereesereessssesessas e e s rtssesane e e s s e s ssenseesessnaeesssnnen sesees 1
8 72529-G01 BAFFLE. ... ettt ettt r s e e e s s e ae e s s sesnnt e e s e e nee s aeeseensnneaaesesesennen 1
9 72514-G0O1 STUD, MB X 1.3IMM LG ....cooriercccirereerernneeseensssneeseesenessreersssesesssnsesssnssassenes 2
10 13632-G1 NUT, M6 X 1 MM ........................................... 4
11 51400-G1 LOCKWASHER, 6 MM .....c.coiiirereceeeniteircesersiriesrere s s eessesnra s s ssaaseessssasssnnnes 2
12
13 23726-G6 CARBURETOR MOUNT SPACER........ccooieeeerttiintiirccee e e veeeeeeaere e sveene s 4
14 72151-GO1 POV HOSE......ccrrtirtiieenetisseseseessesssntssetssetsstesessssssesessesassesssseessssesssas snsees 1
15
16 72147-GO1 HOUSING MOUNT GROMMET ....ccoocciiiierccrreninieeceneeessiseeereneeesesneeeseseseesennees 2
17 23726-G7 HOUSING MOUNT SPACER ........cccoietiirriteentennirier e s sceesreaesee e e st s e e sens 2
18 26671-G0O1 BOLT WITHWASHER, M6 X 1 X30 MM LG. .....ccereevreireee e 2
19 26701-G01 WASHER, 6.5 X 20 X 1.6 MM.....ccorirereeririeeircetereiiirrseeererereeeseeeseeseeessnsneneenns 2
20
21 74093-GO1 WARNING DECAL .....coocitirrirccererettnnreeseceee s e ereeeee s eeerreeersrereserensesenresaans 1

EZGOESE Service Parts Manual Page B-2



oline

o

OPERATING
WEIGHT

RATED
OUTPUT
L]

RATED
Saraery T -=s I <<
HP Kw
- . o7
RECOMMENDED TIRE INFLATION
FRONT REAR

18 - Includes ltems 19 - 22

71163 G0t

SERIAL NUMBER

MANUFACTURING CODE

71601

| =>4 ] = | TEXTRON
E-2-GO Division of Textron, Inc.
P.0. Box 388, Augusta, Georgia USA 30903-0388

Page C-1 Service Parts Manual EZGOLEEE



EZGOEETEN Service Parts Manual Page C-2



Gasoline Vehicle

e

«.zw

o

EZE0OLINT

Parts Manual

1ce

Serv

Page C-3



Gasoline Vehicle

e

D s

104 oo
105 108
110 109
112 <
107 109 \

EZGODLEE Service Parts Manual Page C-4



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70047-G01 UPPER FLOORPAN ......... ettt ettt cccanre e emncese s s s ssaaanes s s s s ansn s 1
2 14601-G11 RIVET, 3/18 X 9/16" LGi...eeeeeeeeeeeeceeeectrrrete e ste s e ee s e e e e senreeesebes s essanes e 9
3
4 70132-G01 LOWER FLOORPAN......oeoi ettt sttt e e eeceanee e e s eemse s e s e sserssanesesesessnnns 1
5 14601-G11 RIVET, 3/16 X 9/16" LGi..cooeieeeeceeescctee e ceetr s eeenr e e e s eenne e e e e es e esbecees e e s nee 7
6 70164-G01 SWITCH ACCESS COVER ...ttt srtee et e anee e s mee e 1
7
8 27166-G02 FRONT SHIELD ....cooiiiiiiecceieeeeceeeccceece e secenreseessanteee s essstesassssssssnssesessassnned 1
9 71015-G01 FRONT SHIELD BRAGQCE........ciiieeecteeeiirrieie e ctreeesreeresneesssseessessesesensseeesnnes 2
10 00114-G6 BOLT, 1/4 - 14 X 3/4" LGi. ..ottt cectetteeeccteee e renneeeessecsnreneee sosssbanesesssenes 4
1 16469-G7 WASHER, /4" ...ttt e e s st e e e e e e e mnraesesernasbaresssesnsnseres 2
12 16816-G2 RATCHET FASTENER.........coiirecet ettt eceeete e s crneee e e e e e rnennas s s s benaees 2
13
14 71143-GO1 SPLASH PANEL......oooeeeereeerreeee st sereee e eresesbae e eaeee s see s sseeesssansesssnesessnnn 1
15 27919-G02 FOAM TAPE, 3/4 X 2" LGttt sttt cenieee s s nnneess s s ssssanesssssssanaens 3
16 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ceeeeerteeeceeeeeeeresteeeerresstteseeenesestesesesae s e e mness s snesennees 1
17
18 71151-GO1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 19 - 22)........covveuuveenne. 1
19 71153-G01 DEFLECTOR (PASSENGER SIDE) ......ucoeeecieieieeeceeeerieeececteeee e ens 1
20 71154-GO1 DEFLECTOR (DRIVER SIDE).....ciiiciieieeeciieeececeieeerecnvereeevessnseeeeeessesas 1
21 00614-G5. SCREW, #8 - 18 X 5/8" LG....etireirieeecceeeeeccrveeenn, reererenieeterenasiaerranarrene 6
22 71158-G01 4 CUP INSERT ...ttt ceceetesrecsntnessesnstasesssssnnseeeseesssseasesessssssassessesersnnns 1
23
24 71177-GO1 SAFETY LABEL ...ttt ettt tte e r e ececcreenereeessessesssssssssssassssnsnsenresansneensed 1
25
26 * SERIAL NUMBER PLATE.....ccoiiteeetiieieerrerrrie e e ceaeereeeeeesseesessesseesenesansneesenns 1
27 * 107 O I I A o LY 1 U 1
28 10570-G9 RIVET, 1/8 X 11/32" LGi..ceieeeeceeeeeecieeeeecivrereseersseessceessntnesesesssssnseesessesnnnned 4
29
30 00740-G4 SCREW, #10 - 32 X 1/2" LG c.eeereceeeeceesriereceeesrcreeseeseeesstnseseseeessssnsesesnreesnnnes 4

Page C-5 Service Parts Manual EZGOnELE




TS

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 00921-G8 NUT, #10 - B2 it srseresaeresenteesssaseesseee s e sessasee s sntasesssesssssnnessssnsessnnes 4
32 71115-GO1 VINYL TRIM (PASSENGER SIDE) .....cccciietiieiecrinrtnisnrenereesseessssnessesessenenns 1
33 71115-G02 VINYL TRIM (DRIVER SIDE)....c.eorieiiniteeieeectee e vesee s see e eeeas 1
34 14601-G13 RIVET, 5/32 X 9/18" LGttt et et v enssvassen e esrsa s s e e nneas 10
35 71051-G** COWL.. ittt ceeresseesssnessaasesttassssee e seae e s s snenes st s eanenasessnnsesssssessnnsed 1
36 19817-G2 E-Z-GO NAMEPLATE (GOLD).....coiiiiierreeeeeteecteetrcvressseessaesssseessneesseasesneas 1
37 12064-G3 PUSHNUT, B/168" ..ttt e ssaessas s s s e e s sa s sanean 2
38
39 14601-G13 RIVET, 5/32 X 9/16" LGi....oeeireerrirereereenennernseesrestessseiesesteessesasessnsesenssessnesnnsens 2
40 71055-G01 RIVET, 3/16 X 3/8" LGttt ssveesinsesessaessaesesesesnssssseesssaen 7
41
42 71056-GO1 BOLT, 5/16 = 18 X 5/8" LG ...oeeeeeeeeireeieseeeeiteeteecitecieeete s e svnsssavessanesnn e s sessss 4
43 00570-G2 WASHER, 5/16" ... ettt esiesstesertse st s s e ss e s seseeessssssssesesssesssenans 4
44
45 70244-G02 SPLASH PANEL........oiieriitcrcrtecereee e etesetese st e e ree e e ee s e et e e s e s e saesnnessnnans 1
46 00715-G2 BOLT, 5/16 - 18 X 13/18" LG ..ceiorecrrvrerneecreeineeerseecsienssesessneennesesserersessessessnses 2
47 00438-G8 BOLT, 5/16 - 18 X 1" LG .ottt scc et sreesesessenesssen e s e e ssneesans 2
48 00559-G8 WASHER, 5/16" ...t trets vt es e ssseessvessseessntesere s sssneseraesenssensnenas 2
49 11098-G6 LOCK NUT, 5/16 = 18 ...t rteee st rte st e e s e s ee e eamaeesesssesssensseesreend 2
50
51 70245-G01 BATTERY TRAY ..ottt rrereeneres et enenaaeenae 1
52 00715-G2 - BOLT, 5/16 - 18 X 13/16" LG .eiiieiecireerrrrertrreecee s reesnesssressavessanae s saa s snesnnes 2
53 00438-G8 BOLT, 5/16 = 18 X 1" LG ettt etreteceteeee et s st s sre e snessenssssbes s anasssesssessnnes 2
54 00571-G2 WASHER, 5/18" ... oot ereret st s et e st e et et e s esesse s e e sreassnaessesnees 2
55 11098-G6 LOCK NUT, B/16 = 18 ...ttt sttt rcnre s rnn e ssessne s sbe s srsnessa e s ve e s ss 2
56
57 70384-GO1 SEAT FRAME ...ttt sttt s ar e sesssba e sste s s s ra e snse s s sre e s e ans 1
58 70200-GO1 SCREW, 3/8 - 16 X 1/4" LG ettt svensete s nessvnnens 2
59 70113-GO1 RUBBER BUMPER ...ttt este st et e s sne s s nessbessssnesenenesans 2
60 11027-G1 LOCK NUT, 5/16 = 18 ...ttt ecate st st se st nnes s ae s e s nas 4

EZGDLEIE Service Parts Manual Page C-6




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61

62 71379-G** SEAT WRAP PANEL .....coctieiiiirieniteenieereieerieseeescsesssssesssssssessssesessrssssssssenessnsesans 1
63 10570-G10 RIVET, 5/32 X 9/18" LGi...coeereieceecerrntrretisetsiteseeneaesssesssneessssesseesesesssnessanees 8
64 71609-G01 HINGE PLATE .....c.cutiietrtreeeeneirteetesscsesesssssssesssesesssessssesesssessssssssssssesseesssenas 2
65 10570-G11 RIVET, 3/18 X 11/168" LGi..ueerireeeereeccer et seeteete e esee e e e esanesessanessnenns 4
66

67 71674-G™* SIDE PANEL (DRIVER SIDE) .....c..ooviiiiiierniereireeceinseeesseeecseessseersssessesssssesns 1
68 71674-G** SIDE PANEL (PASSENGER SIDE).....cccieviiireierieccetsreeeeececessereessseeeveesessesons 1
69 10570-G10 | RIVET, 5/32 X 9/16" LGiueevueeeriereeeercseseteeseseseeesessensss s sesesssssssassssssosae 4
70 10570-G12 RIVET, 1/4 X 9/16" LGi....oeeiiveireeriteiireinreeereieestee e sresestesessesseress e seseessssssesssesneas 4
71 16469-G7 FENDER WASHER, 1/4"..... .o oertiirteseeicstesterseeesrrsesseesstssseesseesesssesesesssnsens 4
72 71196-GO1 DECAL ("WORKHORSE") ...cc.eeeecteeierererrcevineesetssvtessesesrsseessseesssneessessnnenseseeen 2
73

74 70135-GO1 PEDAL PIVOT COVER ....cviiitirniencirrctrecieeectre s e e s teeesene e eave e ess e s 1
75 70048-G06 | FLOORMAT .....covveeuieeeeetrtriniesassenssatseesssssssssssssssesssesesssesesssesssssssssasesssssesssenenes 1
76

77 71190-GO1 ROCKER PANEL (DRIVER SIDE) ....cccceovvtiieiieerceeeeeereeeer et 1
78 71190-G02 ROCKER PANEL (PASSENGER SIDE).....c.ccccovtrieiieiieeiereeeereeeseseeessneseseeseseens 1
79 71191-GO1 BRACE (DRIVER SIDE)...c.ccutiiitieiinirereetieeireseesieeessesssnessssesssessssssssssssssessenss 1
80 71191-G02 BRACE (PASSENGER SIDE) ......ccooviirtinreinieisinersnssserrcsesrsssssssesesssessansesssesenes 1
81 16705-G9 - CARRIAGE BOLT, 1/4 - 20 X 1 1/4" LG .cccuvvevrerererceerieereserrsieeeeeessessseeessaennns 4
82 19247-G2 — - SPACER (13/32" THICK]....cicvteretieerietenreiereeetreceeebeessesessteeseresessessasesssssssssesnns 2
83 19247-G3 SPACER (9/32" THICK)....eeiieieteeciereercercnisessstesssasssseesssesssseasssaesasessssseenserenns 2
84 00559-G7 WASHER, 1/4" ....ouimreirtrieeeeenesesireesssessssssssseseesssesesssssssssssssssssssssssssesanssad 8
85 14390-G4 LOCK NUT, 1/4 = 20 ...cueimeecererererercsaeisessssstsssssstssssssesssssassssesssssssssesssernsssanes 8
86 16705-G1 CARRIAGE BOLT, 1/4 - 20 X 1" LG. cccccttirieeereieeeerceeeeeerrereeeeeceresssmere e nnes e 4
87 23726-G2 SPACER (1/4" THICK) cv.. e eeeeeeeeeereeseeeseeeeeseeeeeeeesesessessesssesssssesasssassssssesseesaeses 4
88 71764-G01 SILL PLATE TREAD ... etiitiicrctiecestcereeesevteescseesesstaeeees e sese e sessnressnsnsesssassesssnnn 1
89

90 71588-G01 SEAT FILLER PANEL (DRIVER SIDE) ...ccvvveieeiiiereeceesrieeeeeceereeeeee e e e 1

Page C-7 Service Parts Manual EZGOIEE]




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 71588-G02 SEAT FILLER PANEL (PASSENGER SIDE)....ccccceiiiiriireccerecrrreresnensceeesenesennd 1
92 10570-G10 RIVET, 5/32 X 9/16" LGi.....coeicriireersceiersieeescseneessinesssneesssneessnseesesssassesssesssssssens 6
93 20271-G7 HOLE PLUG (VEHICLES WITHOUT TOP)....cccccctinrurecnrerrnerrecsensecseesseesseeenns 2
94
95 71586-G01 FENDER (DRIVER SIDE)........ccooririrrreineicnrirsetisnissnesssessessssessssesssssessnssssenss 1
96 71586-G02 FENDER (PASSENGER SIDE).....cccuuuiiriirreereceeerrrmrereeseeseeeseseeseeesesesessnsasas 1
97 71586-G03 FENDER (WITH TAILLIGHT) (DRIVER SIDE)........ccccccevitrrrreirinecccrenrnresrseresnnens 1
98 71586-G04 FENDER (WITH TAILLIGHT) (PASSENGER SIDE) .......ccccveererrcrenirersrererennens 1
99 00414-G7 BOLT, 1/4 - 20 X 7/8" LG eveererieiseeeecrenesciisesseeecsiresessmeessssesssvusrassssesessssssssssssese 12
100 00559-G7 WASHER, /4" ....cooeereeceeeccrirrcreteeseeesesereessesessetesssasaresnnsessasseesessnsan sessessnned 24
101 14390-G4 LOCK NUT, 1/4 = 20 ....coirieririerenrenserisnressressanissessssssessesessesssssssnsessnssssssssnsesasaes 12
102
103 71587-GO1 REAR PANEL .......tiieirereeiciensneesccateneinesssranesssrensssseeesssnessssssssssrsssssrssnnsrsnnnsses 1
104 71055-G01 RIVET, 3/16 X 3/8" LGi.....eeiveirveriierreisrenivneissnisserisenessensesssesssssssssssasesssasssasesssneas 4
105
106 74040-G01 BUMPER ..o cttieerrsnereseeeissserersseresentsssseesesssssssaressssnessossasssssnaesessssssssssassssssens 1
107 74037-G01 SPACER TUBE......ce ettt s e s srnete s sennnessessssnne s e sss s nnnsessessesnnned 2
108 19859-G1 TUBE CAP ... cceeereesrreeccereccnenssacessansesassssesasssssssnessssssessasaensssesesesnessesanssensed 2
109 00570-G2 WASHER, 5/16" ... tiieecccetieirirseceisrntessaresessesesseasnsnessssseesssnsesssssassssssassennd 6
110 75048-GO1 SPACER ... ettt st e s s e see e e s re s st e e se s sat e e re s eane e e e e ssesnnned 2
111 00905-G8 - | LOCK WASHER, 5/16".........cccoeceeuecen e 4
112 71056-G02 | - BOLT, 5/16 - 18 X 2 5/8" LGi. ..cuveeeeceeercerereeeeicetensiresessneerorsssessasteenssssesessasessened 4

EZEGOENE Service Parts Manual Page C-8




BRAKES

Gasoline Vehicle

1 - Includes ltems 2 - 26

5 Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual EZGOIEALE



Gasoline Vehicle BRAKES

30 - Includes ltems 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

(=2 = = | TEXTRON| Service Parts Manual Page D-2



| BRAKES Gasoline Vehicle

SRR AR it gt

/
47 - Includes ltems 48 - 56 /
58 - Includes ltems 59 - 62 / // // / y

Page D-3 Service Parts Manual EZEOIEOE



| Gasoline Vehicle

i

BRAKES

88 - Includes Items 90 - 97

89 - Includes Items 90 - 97

90 - Includes Item 91

92 - Includes ltems 93 - 97
101 - Includes ltems 102 - 103

109

Front of Vehicle

EZGDOLEAEY

Service Parts Manual

Page D-4



| BRAKES Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 70263-G01 | BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 26)

VEHICLES WITH BRAKE LIGHTS «.evvvoeeoeeoee oo oo 1
2 . BRAKE PEDAL -..oos oo oo oeeee oo seeeseeeseesssesesssseeeeesssseseeeeeesessseeee 1
3 . PARK BRAKE PEDAL ..o eeeoeeeeeeees e eeeeesesssseeeseseseeeeeeeeseeesses oo 1
4 | 70274-Go1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5-7) ............ 1
5 . SERVICE BRAKE PEDAL PAD . eeeeooeeeeee oo sesssoees oo 1
6 » PARK BRAKE PAD ..eveooo e oo seessseessesesssses s 1
7 15766-G1 RIVET, 3/8 X 15/32" LG 1rrveeeeoeseeeeee oo sessee oo eeesseeeee s 9
8
9 * SERVICE BRAKE PEDAL PLATE «..ooooeo oo 1
10 | 15932-G2 PIVOT PIN 1o eeeeee oo soeeeeesseeeeeeeeeeeeeeesseeeeeesessssssseessseeeeeeeseeeeeee 1
1 | 1173761 TORSION SPRING v eeeeo e eeeree s eeees s seeeeesesseeeeees s 2
12 | 12064-G1 PUSHNUT, 516" oo eeeee e seeeeseessssssesesssesseeeesssseeeee e 1
13 | oo737-Gs SCREW, #10 = 28 X 1% LG cevvreesseeeeeesseeesesseseeeesessseeeeeessesseesssssesssnsesee 4
14 | oo739-G1 RUBBER NUT, #10 « 24 ...oos oo oeees e sseeee e sessoe e 2
15 | 20362-G3 BRAKE PEDAL STANDOFF ..o 2
16 | 27137-Go1 CONICAL SPRING oo sesesoeee oo oo ee e 2
17 | 11098-G7 LOCK NUT, #10 = 2 eeeere oo eseeeeeeesseees e sssseee oo 2
18 | 10606-G8 MICRO SWITCH...oorseeee e eeeeeeeseeeeeeesseeeeeeeeseeeeesesssesssseessssseeee oo 1
19 | oos4s-G2 SCREW, #6 - 82 X 1 /8" LG wvvoereeeeeee oo eessssosseessssoeeseeseeseeeeesssneees 2
20 | 00559-G3 WASHER, #6 1vreseeeeeeeeeeeeeeeseeeeeseesseseessssssoeessesssssee e ee e 2
21 | 00565-G3 |  LOCKWASHER, #6...meerrrrrsemerssssoeeeerssssoereesssoeeen e 2
22 | 00525:G5 | NUT#6=82ummoooooeoeoeoeoeoeoeeoeeeseeseseeseeeeseeeeeeee e 2
23 . BRASS SCREW ..oereeeeeeeeeeeeeesseeeeseeeseeesesssseeeeesseeseeeeesesseesssess s 2
24 | 00567-G3 LOCK WASHER, #6..vvvvvr s eeeeeesssoeeeeseeseeeeeeesesessesssssssseesesessmsese e 6
25 | 14628-G1 FASTON TAB, 5/16" X 5/16" LGevvvvvvrrreeeeeeessseeesseeseessessesssessseessssesseeees 2
26 | 17618-G1 WIRE TIE evvereseeeeeseseemeeseeseeessesseeseseeseeesesesseseesseeessseeeeessesssssssssee s 3
27
28
29

Page D-5 Service Parts Manual EZGOEIE



Gasoline Vehicle

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G* Indicates consult Customer Service Department for additional information.

BRAKES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 31 - 39)

VEHICLES WITHOUT BRAKE LIGHTS........o ettt 1
31 11737-G1 TORSION SPRING.......oooiet ittt crcreese s rte s esee e s e esseests s sressssans 2
32 15932-G2 PIVOT PIN .ttt sttt st e s ae s sn e s ne s sas s ae e sr e s e s srne s 1
33 12064-G1 PUSHNUT, 5/18" ...ttt e e s e e e ne e smeesbr s b s sseas 1
34 * SERVICE BRAKE PEDAL ....covtiertrceertceenetrtesrtre et e e steenaessaesanaes 1
35 70265-G01 PARK BRAKE PEDAL ...ttt ttecrte s sreees et e s ssse e s eee e e e enneeees 1
36 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 - 39) ....eiciiieieereeneerececeteeteseeeiesanssrnessesesesesensneend 1
37 * SERVICE BRAKE PEDAL PAD......cccoiiiirinnrnniteseresree e sceeensenenns 1
38 * PARK BRAKE PEDAL PAD ......ooiieceeetrererieeseeessts s n e saneseaeaen 1
39 15766-G1 RIVET, 3/8" X 15/32" LGi. c..etiiie it ernrserrssreeveeesssee s eeesnes s senensnes 9
40
41 70096-GO1 SHOULDER BOLT, 3/8 - 168 X 38" LGi. ccueeereieeerierrceerecee e restessteseeseneenseneanns 1
42 11079-G1 FLANGED BUSHING.......coociteeereenteiertretestreee e e e s e eveeese st s s s e ssaesnessneensaes 2
43 70138-G01 TORSION SPRING .....c.ueicieiteenteertrtee ettt resestsssesatesssseraesaseereessessnesses 1
44 00643-G1 WASHER, B/8" ...t serre st er st e s s e se s ra s essasseseeesrmnenneens 1
45 11098-G5 NUT, 8/8 = 16 ittt ste s st e s et e s e e s rae s e e et a s s rassss s ensbaesans 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 56) ....ccveueeeeeceeevreennnd 1
48 25882-G04 LINKAGE ROD .....coiiiiteeerterteeeesertsssenssesesssessnessssessnessssnssesessensaesnnns 1
49 00532-G4 " NUT, 5/18 - 24.....oeeeeeeeeeeeee et rrseeessees s s e e e s s e e nee e s srassanen 2
50 * YOKE ..ttt sttt et sttt et e e e s s e e sree sreesnenneesasevannnnes 1
51 23463-G1 COMPRESSION SPRING .......ooiiieieieeceeercttereeeerreressnesssnaers s essseeenns 1
52 23061-G2 TUBE ... ccecerectrerereeeeesentesssate et e st e eseee s seeesesnasesssnassssasansnneesenressenes 1
53 17979-G1 BUSHING ...ttt et e rr e s sse s st esne s e s s sans 1
54 15121-G1 WASHER, B/8" ..ottt ettt sre e re e st e st e s s se e s e 2
55 00963-G01 SPHERICAL NUT, 5/16 = 24 .......coicireiirciicrerneesinenseesssiesseeesnseesneassssesens 1
56 11098-G9 LOCK NUT, 5/16 = 24......ooiecieerieeeneeeretneresseesise s sreesesie s saessnsessanesrsssnnns 1
57
EZGOEIEE Service Parts Manual Page D-6




| BRAKES

Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

58 | 70273-G03 | EQUALIZER AND BRAKE CABLE ASSEMBLY

(INCLUDES ITEMS 59 = 82)..ccveveeemeaeererssesesssssssssseeseseesseseesessereesemmenmessesssessesessee 1
59 | 28082-GO1 EQUALIZER BRACKET ..ovvvoveeeevesensesseseseesseseasessssssssesesssssssssssssesessesssesessesson 1
60 | 28083-GO1 BRAKE COMPENSATOR BUMPER.......cccccosesesssessssesesessessesseeesemmemmmesssesnn 2
61 . BRAKE CABLE (PASSENGER SIDE) ...cvvvevemeemeessessesseeeseseeeseeesesemmeesessseseon 1
62 . BRAKE CABLE (DRIVER SIDE).....ecvveeeeesreremmssssssssssessseesesesessesessemmeseessesson 1
63
64 | 12305-G1 RETAINING RING c.ovveeeeeeeereeemesanaesssessssesssesssssssessssssssssssssesesssssssessemmmnssessseseesereees 4
65 | 12416-G1 WIRE TIE e eeeeeeeeesesseseseeseseeseeseseeseesseneseseeeesesessseesessessseeseeseenenee 2
66 | 10386-G3 | CLEVIS PIN, 516" X 15/16" LG eooermreeeeememmeeeemessesessssssssesesseseesesssessemsemmmemsssesson 3
67 | 10387-G3 | COTTER PIN, 3/32" X B/8" LG v.ovveererememmmmmmmeesmesmsssssssssssosssssssssssseesessessssesessssseon 5
68
69
70 | 70097-GO1 | KICK-OFF LINK.eooroeeoeroeeosessseesossessssssesessssssesseesssseseeseesesessssessesesemessesssssseseeseee 1
71 | 17838-G1 FLANGED BEARING ...covveevreeeererrererres e st eeee e eneneeeeens 2
72 | 20835-G1 TEFLON WASHER .o eeeeeeeseeseeeeeeesesesseseeessessessssesssssesasssnsssssseseesseessseesesesee 2
73 | 00559-G8 | WASHER, 5/16"%..ecuureeeemememmmmmemmossssssssssssessssssssssssssssessessseseseseeseseesesmmmssesssssesseesese 2
74 | 10387-G3 | COTTER PIN, 3/32° X 3/4" LG coovseesesreresessssssssssssesessesssesssesssseseesessmmmsssssssesssesene 2
75 | 70098-GO1 | KICK OFF CAM PIVOT woooooeeeemeeoeoeessososesessssssesssesssessssssssessssssessssssenesssesssssessessee 1
76 | 10097-G6 | FLANGED BEARING ...ooooooemeemeeeesseseesesesssssssssssssssesssssesessssesssssesessesenesesssssssssssese 2
77 | 25108-G1 | KICK-OFF CAM...ooooorrcseresorrsosrsosos ot 1
78 | 00491-G4 | SETSCREW, 1/4 - 20 X 1/2" LGiuurrreessseereresesmeesesssnreren (S 2
79 | 1413864 | SPACER oo 1
80
81 | 70113-GOT | ADJUSTABLE BUMPER .....ooooooeeeeemeeememmmmmmsemmssssssssssssssesssessesssssesessessssseseessesson 1
g2 | 11027-G1 LOGCK NUT, 5/16 = 18 weceveeeeeermmmamasesssesssssesssssssessssssssessssssssesesesesesssmmmmnssssssesessssese 1
83
84 | 70080-G0T | CATOH BRACKET......ooeeceoeeeemmmemmmmesesessssssesesessssssssssesessesessssesesessesesesessssossssese 1
85 | 00414-GE | BOLT, 1/4 = 20 X B/8" LG vovoveeeeeemmmmeesesessssssossessssesessesesseeeeesssesesssesemsssssssesesseseee 2
86 | 11027-G2 | LOCKNUT, 1/8 = 20 cooooooeeeeeeeeeeeeeeeeeeeeeeseseeseseseeeeesseessesesessseessssosesssseseesesesenennes 2

Page D-7 Service Parts Manual EZGDIEE




Gasoline Vehicle

SRR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the produ
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ct.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

87

88 27942-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 97) ........ccuue.n..d 1
89 27942-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 90 - 97)........... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91)....cooiieireieeeeeeeeceeeee e 2
91 * BRAKE SHOKE ........cotiiieectericeeiereresee s sieeseer e steeesesesee s nee s nneessenes 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) eevvviee e 2
93 * UPPER SPRING ......cccetietteeeitinriiere e e ecere s eseeseecse e mmne s see s nrs 1
94 * LOWER SPRING .......cciiotirintinsetrsiesntrserereseeesseereneesssesssssessssesessesones 1
95 * | R 2
96 * CUP AND SPRING .......coiiiicrtreieerenintesiseeeseersrnereessereesssssesssnsesssessasensd 2
97 * ADJUSTER SPRING .....ooeiceereiieeercte ettt eeesser e sssnesens 1
98 17803-G2 BOLT, 5/16 - 24 X 1" LG ceeereerieeireerieinieenrinessnrssesssssssessessssessssssssasssssessssssssessnes 8
99 15126-G1 LOCK NUT, 5/16 - 24 .......coeeerreeeereeeicrttesrernssneeesreessessssssseeeesnssesssnssesssmessnsned 8
100 21809-G1 INNER BRAKE DRUM WASHER..........ccocceiieinteiciierenereesreresesseseesssnssssessesnes 2
101 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 102 - 103)......cccecveeerverrerreernnns 2
102 * BRAKE DRUM.......ocicctieritircetierierecrereeiesesee s caessetesesesae e e s sneessessnreesssnseens 1
103 19862-G1 LUG BOLT ...ttt treetrerssetssesssseesstesssesessesssesasssessssesssassssnsorsnesnnssennne 4
104 24939-G2 SPINDLE CAP ADAPTER ...ttt et e e ees s ssen s ssemeennn 2
105 21830-G1 OUTER BRAKE DRUMWASHER ........ooiieerrceeeree et cseee e ssaneeeaes 2
106 00518-G8 SLOTTED NUT, 3/4 = 16....cuettiiiereecieeeeteesiereeeeesssreesesseessssvsesesneesssssnesessnsesssnes 2
107 10387-G1 - i COTTER PIN....eeeecccrcererirnerereetecsennisssesesssstsssnr e essssespssasasnseessssssesssnsanasanes 2
108

109 12091-G2 SPINDLE CAP ...eeeeceeerertinreeeeseetietetssmeeseteessssasasssesssnsasssssesssssssesesansessessesensses 2
110

111 72036-G02 BRAKE CABLE BRACKET (PASSENGER SIDE)........ccccccvcrvevireerieeeeeceveeeeend 1
112 72237-G02 BRAKE CABLE BRACKET (DRIVER SIDE).......ccoceeivcereriireererreecresrerreeeseenes 1

EZGOEE] Service Parts Manual Page D-8



| CARBURETOR

Gasoline Vehicle

Page E-1 Service Parts Manual EZGOLEITE



| Gasoline Vehicle

CARBURETOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26645-G04 CARBURETOR ASSEMBLY (INCLUDES ITEMS 2 - 12) ...covveeeee et 1
2 26835-G01 PILOT SCREW ...ttt resress s rteeee e e sesas e s ee e seeeeesnaes snasneessssnesns 1
3 26847-G01 PILOT SCREW NUT ......tiiitteeiiireiieecireecneeeeneeesetesessaeeesssseessennseesnnnesns 1
4 26649-G03 PILOT JET (#50) .ueeeicteeeciereeterecie s ctees s ceeeeesteeesirereeseteeeeneeeessees sensnnessssnseens 1
5 26841-G01 PLUG ...t retressreeseseesseraessitesesssnesessesessssesesssessssssassssanesessesesesnnneess 1
6 26842-G01 L€ 7] = O SO 1
7 26647-G01 NEEDLE VALVE........ ettt sittre e s senne e e s esenssaannesses 1
8 26837-G01 MAIN NOZZLE........cccoeemitiretieeciereireesrre s cee s saeeeeteeeessee e e eseaesseeneeeannrneens 1
9 26646-G07 MAIN JET (#90) ...eeeeeieirecirrreierecie s sieeeiieeesetresessaeessareesesteessemeeesennsesesnseeens 1
10 26648-G01 FLO AT .ttt et s e ee s sne s st e et e e ae s srr s e s e e s e e e res e st asenteensas 1
11 26840-G01 FLOAT PIN..oceiieccrerentenressseresinessnesesee s s seaeeceseesesnsaesnssanssessnseesnsnnensns 1
12 26843-G01 FLOAT BOWL GASKET.......otiieeeeeeeeeecveeeeeteesseeeeeeeeeeesieressessesessssnssesnesesnns 1
13 26844-G01 FLOAT CHAMBER.......coiirrrrrrrnrrinireseesetenierrre e s e emreessesseeesaeessssnsassans 1
14 26839-G01 BOWL SCREW.....cccociririiirnrerectereirtersaterssnresessassesseessssaessnseasassssssssssssseas 1
15 26838-G01 BOWL GASKET ....cocceteeciereeirreeiereseeeseseesenteesessesesssseesssssesssnsenssesmssesesnnsenns 1
16 26846-G01 DRAIN SCREW ... ieiecertrsnriseesstssstessseesssessnrsssaessssessseesssssssssessanes 1
17 26845-GO1 SPRING ...eieiutrireuerirrestrese e sessassst st et sssssss st s ssse e sesss s st sesenasassessesas 1
18
19 26650-G01 CARBURETOR VENT TUBE.........coiiiirrceeeciieereeerecie e eee s ernse e e e nnes 2
20
21 26726-G01 CARBURETOR MOUNT GASKET .......ccooeiieeceeerncreerenenen J O 1
22 26637-G01 - - CARBURETOR INSULATOR .......ottiiiirerrtrrrirrecriieseeeeeseee e s snae s seaees e neseesnnees 1
23 26725-G01 CARBURETOR MOUNT GASKET ......coeeeeiriniieeeserrssseeesesiriresneesesssesssssseesasnes 1

EZGOLIWE Service Parts Manual Page E-2




| CLUTCHES

Gasoline Vehicle

EZEOIREaEN

Service Parts Manual

Page F-1



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

CLUTCHES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G01 DRIVE CLUTCH. ...ttt ettt s e sne s srne s see s be s eesnnsaevaressnnne 1
2 25757-G1 PILOT WASHER ...ttt sersstesstn e sne s s nr s s s s e s st e sasnennss e enns 1
3
4
5 00566-G2 LOCKWASHER, 7/16".....co ettt s nse s snesse s snesssse s ssaesnsnssnns 1
6 00473-G9 BOLT, 7/16 - 20 X 8 1/2" LG .ot eteseeei et ne e st s e e esnsesnse s 1
7 26414-G01 STARTER / GENERATOR BELT .......coniiieienirc s s tesaee e e s 1
8
9 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) ...ccoovecviereveranenn. 1
10 27270-Go1 HEAVY DUTY RETAINING RING........cccciiiiriiinitenrrenreereeecsnesesineenseesane 1
11 26304-G01 COMPRESSION SPRING .......ociiiiirieirinrvnennttereessresesesssererasesennssesseenes 1
12
13 00979-G01 SCREW, #10 = 24 ...ttt sre e see s st s e s s e s s e s e e ans 3
14 26479-GO1 RAMP BUTTON.....c ettt sieeseeseneessesesessnsaessssssensesaseen senas 3
15
16 24600-G1 SPACER WASHER ..ottt rre ettt sees et s 1
17 * CAM ittt et e s roee s sessesen e s s rr e s s sen e s snesasnse e e s anee s nnsaassanees 1
18 * MOVABLE SHEAVE ...ttt sensesne s snes s s e s s e s 1
19 * SHEAVE AND POST ...ttt ree ettt r s sresnessnesssnaenns 1
20 25756-G1 RETAINING WASHER..........ccoi et rsnessresesessseesss e s e e e s s e es e s snes 1
21 00565-G8+- LOCK WASHER, 5/16".....o ettt re e s sren e s ve s e 1
22 00441-G8 - BOLT, 5/16 - 18 X 4" LG ..o cietreirecrrrccrrrrerstessnessseeseesssesasassssnssesseressessnsssans 1
23 72024-GO1 DRIVE BELT ...ttt eecneecrntessaeessieesss e e e s e s s ne e e s nnaenas e 1
24 ** DRIVE CLUTCH PULLER........ooi ettt set b rnesssaesevesssnnesssns s ses s ses AR

** SEE SERVICE ACCESSORIES AND SPECIAL TOOLS
EZGOEIE Service Parts Manual Page F-2




I DIRECTION SELECTOR Gasoline Vehicle

R

[

1 - Includes ltems 2 - 36

Page G-1

Service Parts Manual (=>4 —{ = | TEXTRON]|



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

DIRECTIONSELECTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 25700-G06 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 36) ......ccooveeuvenes 1
2 25684-G01 DIRECTION SELECTOR BRACKET .....ccetieeceeeteentteete e 1
3 00414-G6 SCREW, 1/4 - 20 X 3/4" LG ..cooiirieeireneerenressnenisesesseesseesessessnsesssssecnsnennes 2
4 00559-G7 WASHER, 1/4".....occeeteeteectecirnescese e rsee e steessts st e s e sne e s ss st eesme s neens 2
5 11027-G2 LOCK NUT, 1/4 = 20...ueii e ceeeeceeecceeerieee ettt ee st eeee e tee e ean e e sssaee e s ae e snsseene s 2
6
7 25664-G1 BUSHING ...ttt e e s e et e e e e e aee e esan e seseee e 1
8 27537-Go1 DIRECTION SELECTOR SHAFT ...ttt saaed 1
9 25745-G01 DIRECTION SELECTOR CAM........ootieeeeeeieeteeeeceeeeereee e s ser e sene e 1
10 14390-G1 LOCK NUT, 3/8 = 24........oeeeeeeeeecte et eeeee e e es s bee s s sseee s s msavan 1
11
12 10606-G1 MICRO SWITCH. ...t terrr e et be e srb e e e 1
13 27151-G01 MICRO SWITCH SPACER ......c..oirrirttretintrreie e ree st cteeessae e e e sse s 1
14 00645-G2 SCREW, #6 - 32 X 1 1/4" LG ceeeeireeceeecieeecteeeetee e et e e eeebe e ssanenes 2
15 00559-G3 WASHER, #6 .....uvirieeieieiereiiereirercriieseessecaeesscttae e seee e ssseeesesesssseresssnseessenen 2
16 00565-G3 LOCKWASHER, #6 ......ccuiiirieiieeiiniiiinsiiercreteesnrteescese e seeeeesreeeessneessssesesas 2
17 00525-G5 NUT, #6 = B2...ceeceeecerierietesessesssssesssssssesasssssssss s st sessmsassessessssessssesoens 2
18
19 14628-G1 FASTON TAB ...t erirerrreeree st ssseersseessassesee s e asnnssssaeenssessnnensssens 1
20 * SCREW AND WASHER ASSEMBLY .......ccoviviiiieecieeceeeteesieesssereeeeessnenans 2
21 00567-G3- LOCK WASHER, #6 ......coreiieciritirtinrereeessiessnesssesssrscssessessssesessesesssessnane 2
22
23 17940-G5 REVERSE WARNING ......ccccvttevtirrriirnriereeeeeeseie e ieesesseses e eee e ssenessenneeenas 1
24 00138-G5 SCREW, #6 - 32 X 5/8" LG ..ovvereeierererrrveterecninrsnneersrieesseaesssneesssssssassessenes 2
25 00559-G3 WASHER, #6 ....eeiiiieirrmreccreninireeesseeesestenessaterrsrresssreesssesasssssesssssssesssssasseses 2
26 00565-G3 LOCK WASHER, #6 ......coiecieeriininetrertissiessniesssresisessseesssessssearssasessssesssessans 2
27 00525-G5 NUT, #6 = B2 ccereereriserereereseesnessesesseseressssee s s saesssssesssessesssesssessenssnees 2
28
29 72341-G01 SHIFTER CONTROL CABLE ........ccccevrteirereenreterstrrsriereeeseseesesvese s aessenenes 2
30 23176-G1 CLEVIS PIN, 5/168 X 1/27 LG cccecvivirereeecrereisinriresreesrcsieresieesssansasesssessassssens 2

EZGOLEIE Service Parts Manual Page G-2




| DIRECTION SELECTOR Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 10387-G8 COTTER PIN, 1/16 X 3/4" LG...covvtiviniiiiniiiicieenerecrrenceereeeene e 2
32 25946-G01 PIVOT ARM Lottt et st e st s en e e e 1
33 27764-G01 SPRING ...ttt ettt e 2
34 23726-G5 SPACER . ..ottt s e te s aa e e 2
35 25727-G01 CUP WASHER .......ooviitimiiiinrtintiiniet et rne st es st s ee et sn s 4
36 11098-G7 NUT, #10 = 24ttt sttt st e s e e s sr e s re s ns 2
37
38 26830-GO1 SHIFTER LEVER NUT, M8 X 1.25 MM....cccoiiieriireiceneieteneecreese e 1
39
40 71905-GO1 DIRECTION SELECTOR HANDLE .......cccorieriretereeeneesereieeniie e seeeeneseeeenneenens 1
M1 00740-G4 SCREW, #10 = 32 X 1/2" LGiueirieeeirreereeeerreneerneneiteseeesesseesaneoeesseeseeesseaeeenaes 1

Page G-3 Service Parts Manual EZGOoELEN



| DIRECTION SELECTOR Gasoline Vehicle

S gl = = i

EZGOIEI Service Parts Manual Page G-4



ELECTRICAL SYSTEM Gasoline Vehicle

Electrical
Plate
..\
8 \
41 -
h 29

8
1 10 9

=
4@ 2 ‘ 7
4—c>

P
m\“\\

VS, f
\\ 2

Page H-1 Service Parts Manual EZGOLEEE



Gasoline Vehicle

ELECTRICAL SYSTEM

24 - Includes ltems 25 - 42
44 - Includes ltems 45 - 49 To F2 on

Starter/Generator

To Pos.
Battery
Terminal

/@\@\LQ \\I/BLK from
o7 Voltage
i7161° Regulator

BLK/WHT Stripe
from Ignitor

RED to Key Switch
e Key Switch
To
Accelerator Pedal
EZEOENE Service Parts Manual Page H-2



When ordering parts, please spécify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 24775-G™* BATTERY (12 VOLT) ..ccovttireircrireriirseeesiennnerseesereeseseesssesssssossessssessssssesnessssesssessend 1
2 72101-G01 BATTERY HOLD DOWN .....cccortrirreciriieerienciiesinecsresssssessessesessessssessssesesenessessens 1
3 00952-G6 BOLT, 5/16 - 18 X B/4" LG ....oeetrteceretrcireerieeeereercseeesasesessnessassstssat s e s s senes 1
4 00565-G8 LOCK WASHER, 5/168"..... .o ciirerretresteenirereecnierenersssessseesreessessssessssessnessassessen 1
5 00571-G2 WASHER, 5/16"....... o eireireereeirrineeereesieesernesareeeesasenssessssesssrsssssenseessnnesesesesanees 1
6 25972-G33 BATTERY WIRE (POS = SOL)..cutiiviiciieeniecimniereeeestesseessessesesesssesssssssamnessnsenns 1
7 25972-G12 | BATTERY WIRE (NEG - GROUND) ...eumevereeeeeeeeeeeeesreeeeeeeesessesssesseess s sess s 1
8 * BOLT, 5/16 - 18 X 3/4" LG ..cuuteeereeceeecteciresrecree e reessressesesseeessresssecssssesnsesaneesns 2
9 * LOCK WASHER, 5/16" ...ttt st sssters e searessteesssesssstessreessssessssennd 2
10 * NUT, 516 = 18 ...oocrireertecteentteciecteereessreesssessessssessssessssesssesessessssesessesesmessnsenns 2
11
12 27740-G03 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 12 - 27).....ccovvrvvvrrerennens 1
13 27738-G01 ELECTRICAL PLATE.......cocceeerireerretrcetieteesitensierereesesnesssssssssessnsessssessessnes 1
14 27746-G01 IGNITOR .....reiretrrtirrerrratiseterseessaresre e s e s sesebassssesssessnsessmeesssesasssessnesans 1
15 00650-G7 WASHER, 174" ... ettt s e e s reee e s rrssse e e esessansossannd 6
16 00565-G7 LOCK WASHER, /4" ......eeevtieciecvteriieenenentereseesssnesssessssesessesssnssserssssessssssns 6
17 00532-G1 NUT, 1/4 « 20..cuieceeriieceteerteestnsesetesssesseeesiessssessssessesesssasstsssssesssssessssessnsssans 5
18 27739-GO1 VOLTAGE REGULATOR ......ccctictieiieciesreentesscemrenesssneeessessessssesesesessassssssens 1
19 27153-G01 SOLENOID ... ercrcerert st s e e s rasssseessaesssnarsnseessesessesesssesnsanesnnssssesnns 1
20 72003-G01 COVER SPACER ...t seessseessessseesssensssnessnsssssesssssesssssessenns 1
21 00565-G8 - LOCKWASHER, 5/16" .......ooveeeeeecteeeeeeceeeceeeceenenn eeeererettteeneraeeseaeseaens 2
22 00544-G4 NUT, 5/16 - 2.ttt verreteereee e s e esssserse e s seseessssnesessensseesenmeened 2
23 25978-G56 WIRE, 18 GAUGE, 5 3/4" LGi...cccveiieireiicereeeecrtereesssaessssecsesess e sssesceseee e 1
24 12914-G1 FASTON TAB, 5/16 X 5/16" ..o ieiecetererceccreeereeerrnecestesesesesssesnerses s sesnesnns 2
25 00565-G5 LOCK WASHER, #10....ccceerererirnnieeninenieiserersesisnesssssessssessesssssssssasessnessnssnns 2
26 00526-G4 NUT, #10 = B2ttt tercreee et seee e e e se s seee e e s s e nnesesssessananessssnssssanens 2
27 12914-G2 FASTON TAB, 3/8 X 13/32" .....ccccieerirerrirniessiesseeciseresenessesessessssssssssnesssesssses 2
28
29 25976-G11 WIRE, 14 GAUGE, BLACK .......tiiiciernticteiiercenrrnrneresseesessesssesseresssssssssssseess 1
30 11027-G2 LOCK NUT, 1/4 = 20 ...ocereirceererireceesteesesesseesssseirsessresssesssssssssssssessssessssssssnsssssssns 3

Page H-3 Service Parts Manual (= =] = | TEXTRON|




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 72004-GO1 ELECTRICAL PLATE COVER ......ccoeeteeeeeereeereseteeeessressessessessssessmeneeenn 1
32
33 XXXXX-XX STARTER / GENERATOR (SEE SECTION S)....covvierieievinerenrineesressereeeeeeeeend X
34 25972-G58 WIRE (SOL = F2) ittt srtee e setessesene e esesssess s esns s s sssessssssanas 1
35 25887-G01 WIRE, F1 = A2....erittecttcrienctentrrsteseseeestesstsseseesessesasessssssesssesessontasensenanmesons 1
36 16563-G1 TERMINAL COVER ...t trte s st seeeeane e e esatsestss s ssssessssanssns 3
37 20294-G3 GROUND CABLE ... ereertrrresst st seraree e s e e saesstssebees e e sss s san e e sens 1
38 00715-G3 SCREW, 5/16 = 18 X 1 1/4" LGi. «.coeeerereeeeecrecteeneeeeeecseesesses st s eeeesanessannens 1
39 26676-G01 SCREW, MB X 1 X 23 MM LG ..cooeeeciecieinrriirienseerseesseesesesssresessnessssasssnsssassenns 1
40
41 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 42).....ccceoveeereeereeceeerereens 1
42 26707-GO1 BOLT AND WASHER, M5 X .8 X 10 MM LG. ....c.cooierrecrecnteenreecre e 1
43
44 | 26652-G01 | IGNITION COIL ASSEMBLY (INCLUDES ITEMS 45 - 49) ......coovveeerreerrsrennnn. 1
45 * IGNITION COIL ... iecrrrecrnrerreesetsseessne e ereeeesseeesssessssesanssnsensssessessesesnes 1
46 * SCREW ...ttt trrre e s eesrse e s e st e e e e s e e s s resssssansneessnnsssnnenns 1
47 * SPACER ...ttt e vt essss e s et e e s me s nr e 1
48 * LOCKWASHER .......ouooeeieeirtercetineeenseerrrensneeseesaseesssesssssosnsensseesssseseses saes 1
49 * NUT et rerrrrteste s see s eesar s rress e s e s esesessbeeranesant e s mnressesesresenns 1
50 13632-G1 NUT, MB ...t rrteressetsssessseessaeesrassses e sse s essesesbbessbnesosnsnssnesssssssssasenns 2
51
52 72344-G0O1 | - CONTROL HARNESS ........cooovtiivtittinierenrrrererereesescssesesesasascsnseessessssnssesesssnees 1
53 17618-G1 WIRE TIE ... ereeereetrsensertecsnessansetes st ssbaesaseseassesesersasassasssessnssesssnnsssnsenns 2
54
55 27778-G01 IGNITION SWITCH HARNESS.........ccooerreeeceeeetree e eteenres e esnesssessasnne 1

EZGOLEINE Service Parts Manual Page H-4




| ENGINE AND MUFFLER

BN

Gasoline Vehicle

Page J-1 Service Parts Manual EZGOETE



ENGINE AND MUFFLER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 72500-GO01 ENGINE, 350CC.....ciiiiiectiiiccitreeiesretsceesneeessecsseeaesecesnsesseseresesessessessnnsessessssssanen 1
2
3 26631-G01 TIMING BELT COVER PLUG.......co ettt s e s e 1
4 26727-G01 CARBURETOR / AIR BOX GASKET ...coeeiciiieeereriieereceireeecesennnveer s s ssssess e san 1
5 26667-G01 STUD ettt e ree e e et e e e se st e s e e seres s e s ess e st e b b e e s n s e e e s s na s narenreeonan 2
6
7 25523-G4 SPARK PLUG (NGK BPBES).....ccciiciiiitieeeieiieeeceeeeeeeceeeeeeeecnsvesesess s snesssees s 2
8 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS) ...t ene s eecssans 1
9
10 26657-G01 IGNITION COIL BRACKET ... et rcreees s cecrvvee s secere e s s s nessss s s s s ansaaens 1
11
12 XXXXX-XX CARBURETOR (SEE SECTIONE) c.coiiiciie e ee e s X
13
14 26600-G01 VALVE COVER ......ceeeeeeeeeeeetnr s evetrvrseseetttsresssss e e s esssnserasssessnaseseesenen 1
15 26719-G01 VALVE COVER GASKET .....cetievririierreteeriiererreereteseessseessssesessssneessssesssnnsessans 1
16 26676-G01 FLANGED BOLT, M8 X 1 X23 MM LGi....oooiiiiiiiecceiee e ceerenereee e esennnns 6
17
18 26601-GO1 OIL FILLER CAP ...ttt cctteee e ceee e e e cemese e e e ssnnesesssssssssasessssnssnnnnens 1
19 26720-G01 “O” RING ..ottt eescstre s s st e s e e s s te e e s e e e eese s s ssessecasssssanssessesessnsrnnesas 1
20
21 72019-G01 MUFFLER ...ttt e e s rrereeeeerareraeeraeerannees 1
22 25532-G1 - BOLT ANDWASHER, M8 X 1.25 X 18 MM LG........cccoieeeeeeeeceee e 4
23 25531-G1 EXHAUST GASKET ... cieeeceieieriercreree s ereeeteessses e ea e e e ene s e smee e snraeesesmnnean 1
24
25 00438-G8 BOLT, 5/16 - 18 X 1" LG ..o eeieeieetceeiiies ettt seetee e e et e ees s snenereeesesssssnanesssnnns 1
26 00565-G8 LOCK WASHER, 5/16".......ooiiieeeeceeceee e seeee e e ssttesceete e s e e e eeeee e e ne e e s mee s nees 1
27 00642-G8 WASHER, 5/16" ... ittt ecstreeee e riee e e e e e e e e sr s neeseee e e smsnsesssasssssnneen 1
28
29 00276-G6 SCREW, 5/16 - 24 X 3/4" LG. ...ooeeeeeeeeeeereeeeretreeeseeeeeesesveseeeseesesesenesesnnneenans 2
30 00565-G8 LOCK WASHER, 5/16" ...ttt ecteteeeesenveseesennees e s e essessesaneseevssnen 2

EZE0OLIEWE Service Parts Manual Page J-2




| ENGINE AND MUFFLER Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 26630-G01 TIMING BELT COVER ...ttt et sse e s 1
33 26626-G01 TIMING BELT ..ottt e rme st e s e e 1
34 26678-G01 BOLT, MB X 1 X 12 MM LG ...cviiiiriiiiiniiiiiiie et seesstssstecnr e e sme e eesseesnees 3
35

36 26591-Go1 OIL FILTER ..ottt et 1
37 26710-GO1 OIL FILTER “O7 RING ...cc.tiviiiiiiiriiiieniniene e e sessseeesesesessesseese e ameeeeenees 1
38 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG....oovoieereereceeeeeee et 3

Page J-3 Service Parts Manual EZEGOLZWE



jl Gasoline Vehicle ENGINE AND MUFFLER |

Eem A o A D AR R

EZGODIEEE Service Parts Manual Page J-4



| ENGINE AND STARTER MOUNTING

Gasoline Vehicle

N
o

_
8V}

/
4

)

.

Ll

KA)

A
N2 )
AN

<

/,

Q

i q o , Z
7 e S
. @',,, (W 9y 9
” @ké @\\ /
<

Q) % # 2L
D \-J
4 \‘.»“ \, |

LN
___._._

y/
QS

7/
X4

~\~

Yoy

¢
, /N /KK 6¢
S

EZGOD LU

Service Parts Manual

Page K-1



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72010-GO1 FRONT ENGINE MOUNT ...ttt ettt e sese e r e e ses s s e sa e sansns 1
2 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ...ttt er s e st ss s e e mnm e e e smr e eaeaeas 2
3 00566-G2 LOCK WASHER, 7/16"......ctiiiiricreeeecnriisnieresseesseninesssasessssssesssssessssnssersesssessssaes 2
4 00922-G3 WASHER, 7/16" ...t rerrcertteerr e rr e s s van e e e e e ee e e s ae s e sen s saesessesannnsnnns 2
5 15121-G1 WASHER, 1 1/4" X B/8" ... oceeerciirieeesscetencetesseesesenresesnaneseseessesseeesssssesssssnseanes 1
6 72044-G01 MOUNT BRACKET ...oiieectieieeitit e reierreeee et tre s snee e e s seese et e ves e areeesssnesssssseassesanns 1
7 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LGi. ..ttt ettt et e re et ese e s e e s eeese s ssnnsaanaan 2
8 11098-G5 LOCK NUT, B/8 - 16 ..eeeieeiceteeircnteeesecinenesescenneessesevnseeaessensnsesssssnssnsnsssnessnnsnnes 2
9 00643-G1 WASHER, 3/8" ...ttt re e s s s rea s s e s e reeten s s e s e ssnnaeas s s eserannnans 2
10 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG ceeeeee e s sceetee s seenreeesssesnes e s e s ssre s e e s s snnes 1
11 72051-G02 WASHER, 2 1/2 X 11/32 X 1/8" .ottt se e te e e 1
12 72050-GO1 PLASTIC WASHER ...ttt ettt strte e ssee e e s e s s ar e e e e s e 4
13 72051-GO1 WASHER, 2 1/2 X 5/8 X /8" .....eeeeeeeeeecriinnrerecrtenrireeresanesssssesssensesssssanessssensens 2
14 72015-GO1 ISOLATION MOUNT ..o rsreeecieeeecnressssesesseessssseessresesssessssensnsssssnessesensess 1
15 11098-G5 LOCK NUT, 3/8 - 16 .. eieeiciieirecertesecrimee e e sesenresessesnte e e s sessmesasessesssanesenesenssend 1
16
17 XXXXX-XX DIFFERENTIAL (SEE SECTION P)...cioeiii ettt rcemene e X
18
19 72011-Go1 REAR ENGINE MOUNT ......rrireeiriereciirieerernrrressenrreresesesnrrnsssesssensnnnessessans 1
20 72035-G01 “U" BOLT euvtrteeieeiieieeiirntrereeeeeiasesssnsnnrnnaseessessasssnsesersesessaesssassasaeasasanssansanssaseanesses 2
21 00922-G3.- | WASHER, 7/168" ..ot eeerteeeessenese s reean e s meaans essemrerareeeeenteerareaerane s 4
22 00734-G1 < LOCK INUT, 7/18 - T4 ..ottt s e s st e s e s s s enane s e e s s sanneees 4
23
24 00463-G4 BOLT, 7/16 - 14 X 1 /2" LG .ottt ceere s ssre s s ssnna e e e s seneand 2
25 00566-G2 LOCK WASHER, 7/18"...cooieeeeeeeetteecettessecnntresssenrreresesesanennresesessnnnnnessaeans 2
26 00922-G3 WASHER, 7/16" ... eeeeieecctece e rcetee s seectte e s sesnnte s s s s amene s e sesssnneaasesssannnnnenaan 2
27
28 | 27432-G02 | ENGINE GUARD.....o.rsoceeoseeresceeesseesessnesesoeesssseseeseessseessssesesssnesssssees e 1

29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ettt sttt se e s e s s sas s sn e s esen 4
30 00566-G2 LOCK WASHER, 7/16" ... errreerceenietirssreeereseetsssnessessenessssresseseasssssensssssoesesent 4
EZGOLZWE Service Parts Manual Page K-2




ENGINE AND STARTER MOUNTING

T

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00922-G3 WASHER, 7/18" ...ttt ettt ettt e s e caee e e e s esnnses e e s sesssaese s sessseneensssasens 4
32
33 XXXXXK-XX STARTER / GENERATOR (SEE SECTION S) ...ccveiiieeieeeeceeeeeenee e 1
34 00938-G4 BOLT, 1/2 = 13 X 8" LG ooeeeeeecececeteeeteeeece e eae s s st e se s s s s s sss s 1
35 00560-G3 WASHER, /2" oottt rte sttt e e cnre e e srteeseber e te e ne e e e nneeesnsaeesenanas 2
36 00566-G3 LOCK WASHER, 1/2" ...ttt ettt eee e s s eneese s s arases e s aseene s 1
37 00533-G1 NUT, 1/2 - 13 ottt et nas s ss st s e sae s st sss sttt anaane 1
38
39 72045-G01 STARTER / GENERATOR ADJUSTER ..cccoiiiee ettt 1
40 00544-G5 JAM NUT, 378 = 16 ..ottt ettt ee e e s ee e e e s eanr s e eess e naneeeesesssnnens 1
41 00532-G5 NUT, B/8 = 16 eceerceeteeeeesteeseestseas st ssssse st sss st s b s seessesastessesesssesesesesans 1
42 00560-G1 WASHER, B/8"...... ettt e e e e e e e ee e e s se s aeeressesstateasessossesnnesssssnen 1
43 12064-G1 PUSH NUT, 5/18" ..uveereecececteeteeeteeeaeeeeae s sesesnsss s erssssessssseesseassssessssens 1
44
45 72017-GO1 TRANSAXLE BRACKET ......viiereecereteiinersiserererteressnersesaressaseesresssssesssnesssssssssnees 1
46 75048-G01 SPACER ...ttt e e e s et e s s e er e e e se s nnra e senensrnnen 1
47 26826-G01 LOCK WASHER, MB.......iiieectieicetites ettt ree s reesese s nseeeese s nnnsesevessssssenesenes 2
48 26827-G01 NUT, M8 X 1.25 MM ...ttt reeceteeeece s e e ese s csneeseee s ssranseesessssesnsevans 2
49 00439-G2 BOLT, 5/16 - 18 X 1 1/4" LGi. ...ttt eecnten e s cree e e se e e s ee e e e e 1
50 11098-G6 LOCK NUT, 5/16 = 18 ....ooieeerececeeee ettt scscitee s eeestee e s seaeaese e s e emn s e se s e s nnnaneas 1

Page K-3 Service Parts Manual EZGOEIE




l Gasoline Vehicle ENGINE AND STARTER MOUNTING |

S S S

EZGOLIITE Service Parts Manual Page K-4



w\o_/ H @
e @,TM

@é’

Gasoline Vehicle

NF

GI pue g| - G SWa)| sepnjou - |
01 ‘6 Sway sepnjoul -
21 - ¥ swey| sepnjou] - £

|| FRONT SUSPENSION

TEXTRON

EZG0O

Service Parts Manual

Page L-1




Gasoline Vehicle FRONT SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70001-GO1 FRONT AXLE.....coiiiiiiieitiiienienererceecscnest e s see st e e st et e e e e eneesseessassnesssessrnend 1
2
3 70220-GO1 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)................. 1
4 * SPINDLE (DRIVER SIDE).......cccovtiiiniiiiiireciern e eeesseseesee s 1
5 16623-G1 BEARING ... .ottt tereste st sse s e st e st se et ssan e sessssanes e naen 2
6 10389-G3 GREASE FITTING ..ottt seeesesses e eee e emneeneas 1
7 25146-G1 GREASE SEAL........ooiiiiiirteitintnit ettt e sve s e sne e enean 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 17, 18)..cccoeicirierereerenene 1
9 19862-G1 WHEEL BOLT, 1/2 - 20...ccuiiiiiiiiiiiiceen et ste st st 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) .....ccccoeceeieccercnnnene 2
11 12093-G1 SLOTTED NUT, 17/32 ...oiiiiiiiiivienieieeecee et cetest et s e ee s v 1
12 00798-G8 COTTER PIN, 5/32 X 1 3/4" LGi...eevtieriiernrrereneenereesenieereeneesseentesnesassnnenens 1
13
14 70221-GO1 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) .| 1
15 * SPINDLE (PASSENGER SIDE).......ccocriereererrecretenrenesssessesseenseesesnsesansens 1
16
17 12091-G2 SPINDLE CAP ...ttt ettt se e e sresae s e e s s s e 2
18
19 70327-GO1 SPINDLE PIN, 1/2 - 13 X5 1/2" LGi. ccoceereirerereerereeeeressenestsseesesees e sneeeseens 2
20 00571-G5 WASHER, 172" ..ttt st sae e st ee e e n e s nneas 4
21 70328-G01 SPINDLE PIN TUBE ........occoitiiniiiinncenicstecnecrencnreeenes eeeesne s 2
22 16982-G1 - THRUST WASHER ...ttt esae st e e sae e ene 2
23 14390-G6 LOCK NUT, 1/2 =13 .eitiiiiiiirccrieenercesteeeseee st eseesse st e e e e eantesaesssesansnsassennd 2
24 10387-G2 COTTER PIN, 3/32 X 1" LG ..ottt et se et st eees 2
25
26 70324-GO01 SHOCK ABSORBER ......cooutiiirircrnernrceerereeeretesteseee e e ree e seesaeessaesssesreennd 2
27 10435-G1 SHOCK ABSORBER WASHER .........cocviiieiniieieteeeere s eesee e eseesnene 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........c.ccocoiuinirreccreiecreereeresaenees 8
29 00532-G6 NUT, B/8 = 24 ...ttt et et 4
30

EZGOESE Service Parts Manual Page L-2



FRONT SUSPENSION

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 70422-GO1 LEAF SPRING (HEAVY DUTY) coeiiiieieceierreveetereseeintseeeeesssnreresssesssnsesesssens 2
32 70163-G02 SPRING PLATE......ccovotitevetitrieetieeiietreeesesseresessssseses ssseseneresesesmaneasesssasssnsees 4
33 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG et eeeeeeeeesteetetee et eeesessesesssesensses s samomenand 6
34 00734-G1 LOCK NUT, 7/16 = 14 ..ottt ettt e eeeeeeeeaeaeenen e nsenassasassnnand 12
35 00463-G6 BOLT, 7/16 = 14 X 1 3/4" LG .oeeeeeeereeeeeeeeeereeeereee e s et eeessesessessass s smsememmened 6
Page L-3 Service Parts Manual EZEOLEIE



| Gasoline Vehicle

FRONT SUSPENSION

EZGOIEEE Service Parts Manual Page L-4



Gasoline Vehicle

FUEL SYSTEM

|ley sweld

Buni4 esind
asemuel) o)

~e.

Jojaingie)
oL

14

aloysA
JO JuoJ4

EZGDLEE

Service Parts Manual

Page M-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72092-G01 FUEL TANK (WITHOUT REMOTE SENDING UNIT)....cceimriienereeceeneeceeeeneen 1
2 14099-G2 FUEL TANK CAP (WITH GAUGE) ......ceceimmrimirereiraeiereceerreseeesssssseeseeeesessnneens 1
3
4 00438-G8 BOLT, 5/16 - 18 X 1" LG e reeectie s sreeeeser s e re e e nnnees e e e anes 2
5 00559-G8 WASHER, 5/16" ... iieeerecieriere s es e e csee s seesssses s e sabe e s e e e e e esseressanansennns 4
6 15121-G1 WASHER, 1 1/4" X 3/8" ... eeieterreeereesrerstessessstessrsessnesssaesseasesssesssasesssessssns 1
7 72234-G01 PLASTIC SPACER ... ceeeeeretrecee e ttr e erste s s s e e tte e s sva e s ssmeessnnresesnnneon 1
8 11098-G6 LOCK NUT, 5/16 - 18 ....ccirriireerecereretressstseesetssnreresseeesssesesessnssessssesessssssnssens 2
9 17470-G1 FUEL SYSTEM TUBE, 2 5/8" LG. (BULK) .....ooveeiieiierccte e e 1
10 18292-G1 TUBING CLAMP ......oriirrecceteciterereeeeettrsiersesvte s sreesanaessssreressseesasssasssssssssennes 5
11 72084-G01 FUEL FILTER ... ettt rcete s seete e e s s erane e e s st e e s e e s emnnraee s s s s snnenees 1
12 17470-G1 FUEL SYSTEM TUBE, 4" LG. (BULK) .cccootiiitiitireier et e e seseres e e 1
13 72021-Go1 FUEL PUMP...... ettt ittecsraeeeessesseniesrsnessseressssee s e sessasssssessasasasensssasssssses 1
14 17470-G1 FUEL SYSTEM TUBE, 16" LG. (BULK) .....cocvvereecirirceeeeccterreree e v AR
15 11391-G4 HOSE CLAMP ... ittt enreerrsressenersesanesseressssssnessssnessssnssssssnaraassserennsanees 3
16 27183-G01 PULSE TUBE, 16" LG. (SOLD IN 12" INCREMENTS) ......ccoccvnveerrcrrcrererereennen AR
17
18 72244-G01 FUEL PUMP MOUNT ......oveiicririrrerccereesiersseseessntrsaseeesessnesssaressssnsasesessssssesssses 1
19 00715-G2 SELF THREADING SCREW, 5/16 - 18 X 13/16" LG. .cccoeccvvreervrerrceeeneeeriennnns 2
20 11027-G2 LOCK NUT, 1/4 = 20 ...ceieeeieeeceececrctesesenesesenessneessesansesssessssssnsrsssasessessnessssens 2
21 ' |
22 22280-G1 - VINYL TRIM, 14" LG. (BULK)...cccrvterecrterireecreerienreransmrrerienersseesssaseassessssesassnnees 1
23 17618-G1 WIRE TIE ..crioreceeteirietisceeereeeesintesesaeeessstessssnasssnessssasssareesessssssssesssasssnesssssnseras 1
24
25 72231-G01 FUEL TANK ASSEMBLY (INCLUDES ITEMS 26 - 28) ......coviveeerecieereccrerecenenn 1
26 72092-G02 FUEL TANK. ...oiiitircvteenitteniteesaerreaer e eesesasesssssassensressenssssassesssnssssessssnssanas 1
27 20039-G1 CAP ..ttt sttt et et na st et s e nsanas 1
28 20048-G2 FUEL SENDER (ELECTRIC FUEL GAUGE) .....coceeoviieirieeeceireecceee e s 1
29 72231-G02 FUEL TANK ASSEMBLY (INCLUDES ITEMS 26, 27, 30)....ccccccvveeeerenne N 1
30 20048-G4 FUEL SENDER (LOW FUEL LIGHT) ...uoiieeereceeeeeeeereee e eee s aa e e 1

EZGOIETE Service Parts Manual Page M-2




| GAUGES, HOR

Gasoline Vehicle

Floorboard

WHT/ORN

Page N-1

Service Parts Manual

EZGOLEOE



| Gasoline Vehicle

2L

TING

Driver Side

Passenger Side

BLK| | RED
YEL | BLK

29
il i
A PPN
bed Led dod d
| ] | |
31 i i 30 30 31
B F] 7 I 2 ]
o L R, i
| L= SN o S| |
. : LS ' S : :
! i
‘ j
1 j
T 'J'
EZGOLEIE Service Parts Manual

Page N-2



Gasoline Vehicle

T

WHT to

Brake
Pedal

Floor Pan

Common

i T
WHT from Micro Switch
to BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)

RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signais)

Page N-3 Service Parts Manual EZGOETE



‘| Gasoline Vehicle

— 44 KEY SWITCH DETAIL
KEY SWITCH AND KEY SWITCH AND
INDICATOR LIGHTS . !NDICATOR LIGHT/FUEL GAUGE
RED 53 Fuel RED 59

EZGODIEIEE Service Parts Manual Page N-4



Gasoline Vehicle

e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73204-G01 FUSE BLOCK AND BRACKET (INCLUDES ITEMS 2 - 4) ...coeeeeienecneeniennienans 1
2 00138-G4 SCREW, #6-32 X 1/2" LG cvueverurerrerecereaeeresessesessessanssssesssssssssssssssssssessessenss 2
3 00565-G3 LOCK WASHER, #B6.....ccceererrrrereereernneisiiissmissanssstessassaseessancisstnsssseessansassasens 2
4 00525-G5 NUT, #B8-32encereeseesiveesesssssssssssssasessesssssssessssaes s tss s s sssessssss s snssnas 2
5 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG....coverrrrrenrrnsscmsenseneesisssssennns 1
6 18392-G1 15 AMP FUSE ...eeeeeeeeeeeestsserssssassssssesesesacsessesesastssnsasssssss st ssssssesssssssacssssssssnns 3
7
8 17318-G1 HORN SWITCH... oiiirreirieteeereresesaeeesstesssssesssnnressssassssesesenstosessanssesssssssssssasaans 1
9 17318-G2 HORN SWITCH CAP AND NUT ...ttt eecerresseseesctsssssnnsssssnsnannns 1
10 19233-G1 HORN SWITCH PLATE.........eoieeieerreeerermreetesnr e seensssnesssssesssnesesosssasessasnnesased 1
11 14601-G7 RIVET, 9/16" (STAINLESS STEEL) .vovoriiiieciienenee 2
12 27068-G01 HORN SWITCH BOOT .....eviiiiveiiirireecerrerenmnttssssssnttsssessssnsssessasssnnessesssssseesseses 1
13 32860-G1 HORN ... .oteeereeiittireeeeeeetesseeraseaesasesessssssssnsssastssssaneressssssssserasssanssssasesssssnssnssns 1
14 00414-G5 BOLT, 1/4 - 20 X 5/8" LG. ..evveverrrreressremsseseesesesesssssscssesssssssssessssasssssssssssassssscases 1
15 00559-G8 WASHER, 5/16" .....viieeeireeereerrerreeesnersesstsssssnessssresssneresssessssinsssssnnerssssssssssansassssnes 1
16 00891-G2 LOCK NUT, 1/4 = 20 w.oereecererereererensssssssssssseseseseasssensssescnssnsassnsssssssssssssesssassasssss 1
17 73214-G01 HORN HARNESS ....oeeeeieitttrrrercnteeecsnetteesenenesssssssenssssssssssssssansssssssassssssasanesssess 1
18 25974-G22 |  WIRE, 10 GAUGE .....coeueveeriereesereeaseseseesencesssssscnsssssssssesesssesssssssssssssssssssssesens 1
19 25977-G40 | WIRE, 16 GAUGE .......crmeetireereseneiseeeresesessasesasensssssssssassssssss s esasssssssssasssssses 1
20 17618-G1 WIRE TIE oot teiesssesessessesessssssssssssstus et sessesasssssossenssssnssssnsassesansssasssasnan 5
21 ' ‘

22 74002-G01 ‘ .HEADLIGHT AND TURN SIGNAL LIGHT BRACKET (PASSENGER SIDE)..... 1
23 74002-G02 HEADLIGHT AND TURN SIGNAL LIGHT BRACKET (DRIVER SIDE) ............. 1
24 74001-GO1 HEADLIGHT AND TURN SIGNAL LIGHT .....ccocciiiiiiinmreiiiieccnesnsnieescneneeenned 1
25 00114-G6 SCREW, 1/4 = 14 X 3/4" LGi.vveeerreerrrerreseseecesseseserseresssssssssssssessssessssssssssssesas 8
26 00414-G6 BOLT, 1/4 = 20 X 3/4" LG eeeeeereeerreeresessssessssesestsesesencsesssssssnsasassosssssnsssansssases 2
27 11027-G2 LOCK NUT, 1/4 = 20 c.overeeeeerrerseereeesssessesssserensesssesessssenssssssssassssssssssssssssssnsseses 2
28
29 74004-GO1 REPLACEMENT HEADLIGHT BULB ....cocociiiciiiineecniiineeeecttin st nee s AR
30 74005-GO1 REPLACEMENT MARKER LIGHT BULB.......cocntterrecersresisisssaesnseseseesenenes AR
Page N-5 Service Parts Manual EZGOLEIE




‘| Gasoline Vehicle

GAUGES, HORN AND LIGHTIN

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

G

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 74006-GO1 REPLACEMENT TURN LIGHT BULB.......ociimiirntenecnnstnne st nineas AR
32
33 32739-G2 TAIL LIGHT ceeeeieeereeeetiestnreeeecaneseessneerssessnsassssssnasassessnneasssessasessssssesasssesssssasannaanass 2
34
35 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE}) ..ot 1
36 21640-G1 TURN SIGNAL FLASHER ......coocriitiniiimeiesenr st 1
37 20965-G3 STEERING COLUMN COVER.....cciimitirtiistininis st astsssaansanes 1
38
39 74042-GO1 LIGHT AND TURN SIGNAL HARNESS........cceiceieeeecninsi i 1
40
41 33639-G* IGNITION SWITCH ...ttt et nasars e st sestssbnssas s sasaines 1
42 00568-G6 LOCK WASHER, 3/4"......eiirieeeeeenttiisiisnnsitss s s sttt ssn s sne s anes 1
43 17137-G1 FACE NUT ...cteiticeererierrrrseescssesesssstsssesanissnessessassnssssasnssssasssssessatssssasssssnssssesses 1
44 27778-G01 IGNITION SWITCH HARNESS.......coiiiiiiiinrenrcterssneniniissn st sacesat s ssnecons 1
45
46 73030-GO1 PLATE (IGNITION SWITCH)....ceiimireeenee ettt 1
47 71181-GO1 DECAL (IGNITION SWITCH).....cociiiiimeeteneirnestesenenn st et 1
48 33623-G02 DRIVE RIVET ... rtiteiiieiicreneetetiirenisssssiessternere s s isesessssssssssasaseas s ssas ssssssssssssssans 2
49
50 73030-G03 PLATE (IGNITION SWITCH AND INDICATOR LIGHTS)....ccccvvveieeeinireencninnns 1
51 71183-G01 DECAL (IGNITION SWITCH AND INDICATOR LIGHTS)....cccccooverrecniicnneninnnannd 1
52 23474-G1 - INDICATOR LIGHT ..cereieiereeeeeccntistnnst et teesnsn e s ssnas e e e some s s sanis 2
53 25978-G74 WIRE, 18 GAUGE, RED ......cocooiiiiitereititiensinrerine st ensecs s sensss s 1
54 74030-G01 HARNESS (INDICATOR LIGHTS) ....coviniviiniieiieeriincinnctne e stessecesnessoesasenns 1
55
56 73030-G04 PLATE (IGNITION SWITCH AND LOW OIL LIGHT, FUEL GAUGE) ................. 1
57 71127-G01 DECAL (IGNITION SWITCH AND LOW OIL LIGHT, FUEL GAUGE)................ 1
58 21553-G01 FUEL GAUGE .....coereererrrcsiisenstcsresini s esstssa s e s sssn s snsasasassesensssasases 1
59 25978-G122| WIRE, 18 GAUGE, RED ......cooueiiriiiiiiiciecie et cssesenne et sess s 1
60 74029-GO1 HARNESS (INDICATOR LIGHT AND FUEL GAUGE) ......ccceeermreresieneenieesnenecenes 1

EZGOMEEE Service Parts Manual Page N-6




Gasoline Vehicle

AR R

1 - Includes ltems 3 - 30

Page P-1 Service Parts Manual EZGOLEOEN



Gasolin

i

=

e Ve

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

REARAXLE

o

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 722461-G01] REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 35) ..c.eoevinercnienirescniniiccenans 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG...covevririieeeenernne st 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LGi......ooiirieinererneeneeaneneend 1
5 72053-G01 BOLT, M8 X 1.25 X 120 MM LGi......cirrrrriinrrrnntinsnninieesnenntisetissenisanessnnens 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LGi......ooitirricecrrrinienciininneend 1
7 26826-G01 LOCK WASHER, M8 .....occcereiiiriiininiiiisensisiss s sssessesssssssssscsessansnand 14
8 26827-Got NUT, M8 X 1.25 MM ...t cirienies e ssessansse e ssas e sanssssnssonanas 14
9 26768-G01 OIL CHECK PLUG. ..ottt sttt ennnsi s s see st ssesasessanassans 1
10 26769-G01 GASKET, 8 MM.....coiiiiiirrrircsteiiinressinieceresssesrsusesasnesssasesssssssssssanennsssnneses 1
11 26770-Go1 OIL DRAIN PLUG ...ttt sranaesatsssanessossssessenessssannens 1
12 26771-Go1 GASKET, 14 MM......iiirerereriisntreisnsiicneesinnnissssssnnessssessn e rsessssstesss sosnves 1
13 26772-G01 OIL FILLER PLUG ..o ceeeereieeniinsteniensesessestenessessstsssansssnssessesesesesassssas 1
14 26761-GO1 INPUT SHAFT SEAL.......oocerivttntititeriiensnertne s s nsssassesssssssonssssessasses 1
15 26762-G01 SHIFTER SHAFT SEAL ....eoccintinnnnsecisiesensnnessnsssnsssnsesen s senaes 1
16 26766-G01 AXLE SHAFT SEAL.....ooeiciiitiireniiiinneniere s s ssessssssessssencseressassssasess 2
17
18 G AXLE TUBE (DRIVER SIDE)........ccooccinitiineeininstisssennesinssnsiasssssssnessnssssnssans 1
19 el € AXLE TUBE (PASSENGER SIDE) ......coociiiiriiiiunirrerirenesnrieenscnsesssssssnessnas 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE) .....cccovvineiiinrinincinieneisnsrnnssessssessenssssessassses 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE).......ccceoviinrunnnnnene sererss st saans 1
22 26814-G01 RETAINING RING.....ccccoiereiiniiiti it esensssessnesssteessessssesssnesesnsenes 4
23 26811-Go1 SEALED BALL BEARING.......ccconiiinminiiientierennnsein st ntessnan e racesesesnens 2
24 26667-G01 STUD, M10 X 1.5 X 40 MM LGi....cooiiniiririiieiiiniiinnie s esnnc e sieenens 5
25 26828-G01 WASHER, 10 MM ...ttt ctssessstnssssase s ssnnssesansasassanes 10
26 26829-G01 NUT, 10 MM X 1.5 MM ..ot nirtenctes i renesranne s saee s s snenssenes 10
27
28 26815-G01 SHIFTER CABLE BRACKET .......cooiiiiiitineninressiensseessensesinsssesssssssssessns 1
29 72017-GO1 REAR AXLE BRACKET ...ttt ntnsssinssenssissssessnissssessanssenesss 1
30 75048-GO1 SPACER ..o reerere sttt e st b e saae s e e ss s b e s snessaas s me e 1

EZGOETE Service Parts Manual Page P-2




Gasoline Vehicle

| REAR SUSPENSION

TEXTRON

EZE0

Service Parts Manual

-1

Page Q



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74207-GO1 HEAVY DUTY LEAF SPRING ...ttt snresserssvee s eessseeseresssseessnes 2
2 74029-G01 U-BOLT, 3/8 - 16, rreeeceereer e e ctr e e ettt s e e e e e e sner e sassb e st snnee s 4
3 00560-G1 WASHER, 3/8" .....eeirereecrtrereteisereresite s reren et re e sessse s sstaesesssaesesmneeennsmessenen 8
4 11098-G5 LOCK NUT, 3/8 = 16 ..neeieeeeeeeereeeeeceecerre e cete e st ee e s e te e se e ennre s bsesnreas 8
5
6 70291-GO1 RUBBER BUSHING .........oo ittt vne s snesseessas s e s e e s sans 12
7 14158-G1 SHOULDER BOLT, 3/16 X 3 1/4" LGi.....vtiveeeececerreciercerreesceesecreeeeessseesssnveneenes 2
8 12262-G1 FLANGED LOCK NUT, 3/8 - 16 ....cccciireirrercerreneerennerireesenssnessseessiaessssesssessssnns 2
9
10 10194-G1 RUBBER BUSHING ...t srersicreecnensssnesssstaeessnasssnresssesssasanssarens 8
11 70289-G02 SPACER .....tiecvttirirrererterertisieeseseeetetressreeasateesasteasasseeesasesssassesessssssessssssnesasens 4
12 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LG ceveeteeeeeeieeeeee e eceieesctesecee e e sreesecreeesesres e ssre e enes 4
13 70290-GO1 SHACKLE PLATE . ....ceccittiicttinrecesitereeieresieessreesastesesseessssessesssssssnssasesasssasesnsens 4
14 11098-G5 LOCK NUT, 3/8 = 16 ...eeeieieeieieeeiee ettt et eet s sve s srnesssan e s e s snas 1
15
16 70324-G01 SHOCK ABSORBER .......cccitieireerentiininre et r s e s seeeseeee s e e snas e s sseasensees 2
17 10435-G1 SHOCK ABSORBER WASHER .....cccciiiiiiire ettt e eee e rnve e e se e s 8
18 10194-G1 SHOCK ABSORBER RUBBER BUSHING ........ccooceirivieneirierenieieiererreeceeeeeeeees 8
19 00532-G6 NUT, B/8 = 24....cueeioierceeeeccetinrieeseeeesstressee e eesanaesassasssmes e st merasaseseesssaeesasssssnsnees 4
20
21 70492-G01 RUBBER BUMPER ......cccoceritiinrerecserecsninissensessrrissasesesssessssesesssssessssanessssssasns 2
22 00968-G01 LOCK WASHER, MT0....cccooiiiiiiircieerceenneeeccreeessreeessnarssesenesssaeressssssesssssesesnees 2
23 00974-G01 NUT, IMT0 ettt e e ce e e s st e e st e ee e s s e snneeaeessnnsnnnn 2

[=>2 = = | TEXTRON| Service Parts Manual Page Q-2




1 SE ATING Gasoline Vehicle

1 - Includes ltems 3 - 25
3 - Includes ltems 4 - 12
14 - Includes ltems 15 - 16

Page R-1 Service Parts Manual EZGOLESEN



| Gasoline Vehicle

=

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71665-G** SEAT ASSEMBLY (INCLUDES ITEMS 3 - 25)..cc..eiieiereieevieeerteccereeneeeeee e e 1
2
3 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 4 - 12)......cccovereverrrrnnnns 1
4 71602-G** SEAT BOTTOM COVER.....cutevrercerreeccciecieeetesesee s e et sen s 1
5 71012-Go1 SEAT BOTTOM VINYL TRIM ....ooeee ettt 1
6 71610-GO1 SEAT HINGE.........cooiirieirercttectrreeerceerrenreeersee st e e see s sresssesssaeessnesenen 2
7 00720-G08 SCREW, #12 - 14 X 1" LG cueieeecieecteeeeeete ettt 6
8 71701-GO1 PASSENGER SIDE HIP RESTRAINT ....cocceiieeeeeecceeceer e 1
9 71702-G01 DRIVER SIDE HIP RESTRAINT ......ocivvirercrreeercee e e 1
10 00414-G8 BOLT, 1/4 - 20 X 1" LG veeeeeiereiieeeceeeeereertee e e eeesnr e ee s ssee s e e s 8
11 00565-G7 LOCKWASHER, 1/4"...... o eeeetcrerrer e s etereraessebe e esr e e 8
12 00559-G7 WASHER, 1/4" ...ttt rere et e e e e e e eessnar s 8
13
14 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 15 - 16) ...ccccccevvvvevcrerrreennes 1
15 18144-G** SEAT BACK COVER .......iiiiterieeiieesieesreeesnesstesssescsnsessessessseessssnnd 1
16 18868-G3 PLASTIC SEAT BACK COVER ........coooiiirrierrerenieecnesineesssenessesasanens 1
17
18 71662-G01 SEAT BACK SUPPORT BRACKET ........uvttretieeerteiecteeeceee e eeeeseesssesneees 2
19 00414-G8 BOLT, 1/4 = 20 X 1" LG «oiievrereerrerirerisreereeisenrsesessesssssinsesssssessssessssensens snves 8
20 00567-G7 LOCK WASHER, 1/4" ... eerrrrrisreercrtssrisssitenise s seascnessntesssesessessessas snes 12
21 00559-G7- WASHER, /4" ... erioeecrtrtrceterstessttssieestescseessresnsasssesssesessassssesenssesssesenes 12
22 16705-G1 BOLT, 1/4-20 X 1" LG cecotieieeereieeenntierermeeeeeeesssseeseneesssnsessesssssesssnsessssneseses 4
23
24 71762-G01 SEAL... ittt e se s s e e s e be e e e ee e s nn et e ne e snnenase s abanaresas 1
25 17074-G1 PAD ... cccteccctienireescreeeestte s st e sse e e ee s e e e st e s e sse e s s e s e eeeete e e nbaaeansaeeaennree e nnreeans 2

EZGOEE Service Parts Manual Page R-2




STARTER / GENERATOR Gasoline Vehicle

30 1 - Includes ltems 2 - 43
2 - Includes ltems 3- 5
/ 9 - Includes ltems 10 - 13
F F% 17 - Includes ltems 18 - 23

25 - Includes ltems 26 - 28
32 - Includes ltems 33 - 37
40 - Includes items 41, 42

-

N
0

L
\\\\W//%

S

Y,

S

A

Page S-1

Service Parts Manual EZGOEE



| Gasoline Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27065-G01 STARTER / GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43)................. 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 -5) c..uvieeeeeeeereeceeeeenen 1
3 26871-G01 REAR BALL BEARING .....ccotireerieecreecette et see s 1
4 26872-G01 FRONT BALL BEARING .....ocivrtierierieeetcnee et see s seeeenaean 1
5 26873-G01 BEARING HOLDER .....cccotieieeiereieerestres e seesas et e s senensaeeesnas 1
6
7
8 26875-G01 FIELD COIL ... eieceiriecreerresetsetssstesssessssessesasaessssessanerssesssesssssesessessssess 1
9 26876-G01 “F” INSULATING BRUSH ASSEMBLY (INCLUDES ITEMS 10 - 13)........... 2
10 * N O TR 2
11 * LOCK WASHER ... eircrirrirrtircrtisirre e rssessse e nesestessre e ssseseeessanes 2
12 * WASHER.......o i eerrcrtrrtsrterse e e e e e s e sbeessssersr e aeesneseond 2
13 * INSULATOR ...ttt e see s s e s s e sesseene s s bsessban e mennns 1
14 26877-G01 POLE CORE SET SCREW ......oucieiitiieieteeieeesisteeceeee s resee e e e neee s nnneesand 4
15 26878-G01 FRONT COVER........ouieeevtrirreeeceteantininiemrreseressreeseesesesssescsseesessnnsesssnnsessans 1
16 16885-G1 REAR COVER .....oceeeeeeeetreettesevte e ste e eesane s e e cssassessssasesssnnsssnned 1
17 26880-G01 “A” TERMINAL ASSEMBLY (INCLUDES ITEMS 18 - 23) ..cccvevvverieereeeiveennes 2
18 * TERMINAL ...ttt es st e sae s e s ssaese e s sasesseeesseened 2
19 * INSULATOR ...ttt srresire e sraessstee s sestaesssesesasesbesesssesaseses 2
20 * INSULATOR ...ttt scre et e s sen e tsessresareessaeseebseensasorssanns 2
21 * WASHER ... ettt re e re e e sae s saestsessnsesassessseenssnesnneenns 4
22 * LOCKWASHER.......cooiteeeitreieee ettt eecrre e eeeessases e s e e e e ennneeeand 4
23 * N U T ettt eeseer et s s e e eren e e s s e e e s e e e e e aneee s reasenesasesessneserens 4
24
25 | 26881-GO1 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28)........cveeounne.n. 1
26 26658-G01 BRUSH......ceeieeeeieerertnesssesesssssssssssesesse st s s s sas et essesessssesssesesessenens 4
27 26882-G01 BRUSH SPRING ....c.oiiiicirecie et eecee e ser e creseeesseaes e e e enene e snneennned 4
28 26883-G01 BRUSH CONNECTOR.......ctiiiiiiecteeccier e seeteesseeeeecsee e sesmnr e e ne e e s 2
29
30 26884-G01 N O TR 1

EZEOEIE Service Parts Manual Page S-2



STARTER / GENERATOR Gasoline Vehicle

ORI

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 26885-G01 PULLEY oottt sst st et s reat e s r e ssesesasese e snessm e snnnnees 1
32 26886-G01 PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37) ..ceeceivteeeeeeeeccenens 1
33 * UNUT ettt bttt et e e sttt n s neanes 1
34 * LOCKWASHER ..ottt et et 1
35 * SCREW ..ttt rt e sats et st et s ses et e st e e e e s e smeesanesaeend 3
36 * SCREW ...ttt e 4
37 * SCREW ...ttt ettt res e snesenesseserennd 2
38 26887-G01 BRUSH 1 COVER ...ttt s 2
39 26888-G01 BRUSH 2 COVER.........ooriiirnitnnenini st s enesrenaees 3
40 26889-G01 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42) ................... 2
1 * WASHER ..ottt ettt st et e s 2
42 * LOCKWASHER ...ttt e e e 2
43 16896-G1 TERMINAL COVER KIT ...ttt ee s s e 4

Page S-3 Service Parts Manual EZGOnEur



Gasoline Vehicle

SRR R T SR A

STARTER/GENERATOR

EZGOLEE Service Parts Manual Page S-4



| STEERING

1 - Includes Items 2 - 28

2 - Includes ltems 3 - 6
20 - Includes ltems 21 - 28
30 - Includes ltems 31 - 43
63 - Includes ltems 64 - 68

Page T-1

Service Parts Manual EZGOLEITE



| Gasoline Vehicle

STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70314-GO1 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 10).......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3-6)......cccouvecreennrrerecreeseennns 1
3 * SLEEVE BEARING .......cooviiititeeneecieirienrreseeesseeesteessasesssesssseesssnesnnd 1
4 * SLEEVE BEARING.......coooveeieterneenierrennerreseeesteeestees e ersnrse e ssneesond 1
5 * FLANGED BEARING ...ttt e 1
6 10389-G3 GREASE FITTING ......coiiciieiieritneiesniercreercenesesssesecsessseesssesnsesenseesans 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG. .coeeeeeveeereiiereieetrcetesesreereceneeessssesssseseessnnsessssnnessans 2
9 18456-G1 90° GREASE FITTING ....vtiieiieieirncrtrerciie e ee e eetteeren e reees s sene sssneaean 1
10 70177-GO1 RACK GUIDE COVER......ccoterccttierreerriresieesenreerceeeessraseeeseesesenseesesaneessens 1
11 70225-G01 GASKET ....oiiiecrrccerrientresinteesestessistessrneeesstreasseevasnessssssesessnsessesnsneesssessessnns 1
12 70178-GO1 COMPRESSION SPRING......coeceiiiirreicecierecvecreeteeseceresecee e e eeansmeees 1
13 70179-GO1 RACK GUIDE ... oeeeecreeicreeniereeceiereceiereseeeseeaesssesessssssessnnne s e meesensaeensenes 1
14 11391-G1 CLAMP ...t eeeceeteesttessstesesseesessterssvesassse e s s saaassssesssssasanssssessssesessrsneesensrnean 1
15 70041-GO1 RACK COVER ......c et trecresetssenssrts ssinesstesssneseee s esesssassssesansnen 1
16 11391-G1 GEAR CLAMP ... et rtrectrssereeeeesee s e e s s ar et e e e ssneessnsessesssssssssnnessn 1
17 70183-GO1 BELLOWS ... eeecrieriteesrescereeseneesssseessssnesassnrsesseesannsassssssasssssssesnssssssns 1
18 11391-G5 GEAR CLAMP ...ttt s rerrctee s s e es e sane e ssesesssns e e s snneeses b e aesnnsnnes 1
19
20 70299-GO1 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28) ....coveiveeeeeveeeeeeeee e 1
21 * GEAR PINION ......oieieeeriiiencceeeecetrsnerrecreeer e e e e cneee e esarree et arer e s s aaneen 1
22 * BALL BEARING ...ttt nssreseseessses st e s snesessenennees 1
23 * EXTERNAL RETAINING RING........c.cccnviiirineirnitirneeesseeenreersessesnseseesesens 1
24 * STEERING RACK .....uuiiiirirecteeecterenresiserienseesssmessesseseassseesssssssesssssaressnnses 1
25 * RACK BALL END (WITH NUT) ...ciiieiiieitretrrrtreneseeessseeseraesssnesssssnenns 1
26 * NUT, 7716 = 20 ..oeeeeecceeeceerinneeeesseeectterserereeeesssre s s see e e s snsasssssasssessasssssssesenns 1
27 * 90° GREASE FITTING ...ttt sssnesst e sne e se s s e e s 2
28 * INTERNAL RETAINING RING.......ccceirieiireieiecieereierecereeceveee e e s cnee e 1
29
30 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 31 - 43} ..cccccerecicereenns 1

EZGOLIEIE Service Parts Manual Page T-2



| STEERING

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14322-G3 STEERING SHAFT ...ttt e seretss st es e e ssressnressses s e s smesesseaen 1
32 70333-GO01 STEERING COLUMN ...ttt setirrerseeseessesessascsesessns s sssesnse e 1
33 70226-G01 COUPLING ...ttt rrnreseesreeesee st e s e e e e ss s evanssesesssannesare e 1
34 00550-G1 LOCK NUT, 1/4 = 20 ....uciicireeriererienessterirnesescsseeesessneiesseerseesenessssssssssssnesenne 2
35 70227-G01 BOLT, 1/4 = 20 X 7/8" LGi...ueteeeteeeeeeeecteeiceeeceteeeeseeeestessesseeessneesseseeesessnnnen 2
36 00118-G2 SCREW, #6 - 18 X 1/4" LG weeeeveeeeriirerieieceesceescette et eemre s saan e s 1
37 70223-GO1 STEERING HOUSING GASKET ......oiciereceeectrereeeeeeeeee e s e e seeas 1
38 00876-G2 BOLT, 3/8 - 16 X 1 1/4" LGttt e 3
39 00878-G1 LOCK WASHER, 3/8" ......cieeeeeeeeeeeccteeeeeee e e seee e s s ae e e ane s snen s 3
40 70189-GO1 INTERNAL RETAINING RING ..ottt seeee e e e 1
N 17161-G1 BUSHING/SEAL KIT (INCLUDES ITEMS 42, 43} ....ccuveeeeeeeeeeeeeeeceeneeas 1
42 * STEERING COLUMN BUSHING ......cccocveiiiiieieeceecreceeeee e eeereand 1
43 * SHAFT SEAL ..o ceeeerierreeeecseeeeintersseeseaterssssresesssessessesssssasesssssesssnesens 1
44
45 70184-G01 IDLER ... ettt et r st e e st e e e s et e e e e s e e ane e e ee s nnnnneaseveransbenssessens 1
46
47 70216-GO1 THRUST WASHER, 1 1/2" LD ..ttt et ete e ne e s sneee v 1
48 70195-G01 THRUST WASHER, 7/8" ...t rcerreeereetesseree e tte e et e e e e e s nr e s e 1
49 00734-G6 LOCK NUT, 7/8 = 9 .ttt teersiesseesssesstesstsseeessaesssnessseasssssesseessssssnnes 1
50 00798-G8 COTTER PIN, 5/32" X 1 3/4" LGi. et sceeeeceee e esveeee e eeeesseresssnnnenennd 1
51 i
52 00470-G4 ‘BOLT, 7/16 = 20 X 2 1/2" LG coreeeeeeeeeeeee e eetreseteeeectte s st e e cner e eenne s baae e nees 1
53 00734-G3 LOCK NUT, 7/168 = 20 ..cccccereerrrcirerssesescertessseecsssnersassrssssssessssasasssesssssssssssssssessans 1
54 00462-G7 BOLT, 7/16 = 14 X 7/8" LGi. c.ecerererrerrcrrererenrisreeeesenerntnersieesssseresssssssassssssssnsasans 2
55 00566-G2 LOCK WASHER, 7/16" ... ccrecrrrrrrrereiertiinresesreesosnesssneessnsresessssssssssesssssssassnns 2
56
57 18325-G1 STEERING WHEEL (INCLUDES ITEM 58) ....cceeeeiieeeeeeeeeerrreee e recee s 1
58 * HUB COVER.....cco ittt ettt e s teeseae s eessssases et e s enss s e nsaeee s be e s nnnes 1
59 14390-G2 LOCK NUT, 5/8 = 18 ...eiiiceerieiieeectirssccerceieeeee s seseseasess s s nsesssnseassssssssssssnesenn 1
60 27102-GOo1 CLIPBOARD.....cccictiiiiereceeeittessisecssiveseeeesesssesasee s e ssasanssresssnsasesasessssssesssnssnesesn 1

Page T-3 Service Parts Manual EZEO0EST




i
FERean

{a

asoline Vehicle

i

STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 00999-GO1 SCREW, #8 - 18 X 7/8" LG ...eeeeeiiieiieeceerereeceveeecserartee e csssmse e s esssessreeeessessnns 2
62
63 70074-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 64 - 68) .....ccceeeeieeeecrereeceieeceerennns 2
64 18434-G2 NUT, 9716 = 18t eeccrtee et s e e s et e e e s e e s s st e e esse e ssennen s 2
65 10387-G2 COTTER PIN, 3/32" X 1" LG oo iceereeteeecree e eeeseete s s e e e sesnneas 2
66 50209-G1 SLOTTED NUT, 7/168 = 20 ... ceeeeeeeeceeeectee e e e e eeeeeeeeessae e esseee s eeas 2
67 50641-G1 RUBBER BOOT ... iieieieeeeccceereeecnereeeesensteseeesssvesesesssssnseersssssssssessssesssand 2
68 10389-G3 GREASE FITTING .....eoiiiteeceeereceeereeec e e te e e et e e e nreesssnee s e ar e ennnseeas 2
69
70 50209-G1 SLOTTED NUT, 7/16 = 20.......iiiereecireicceieeeeceinteesseeesteeeeeceessnseesesesessstasssssessnns 1
71 10387-G2 COTTER PIN, 3/32" X 1" LG ..ottt sriee e eee s e nnne s saeeesnans 3

EZGDIESRE Service Parts Manual Page T-4



TRUCK BED

R
R

UAL LIFT

Gasoline Vehicle

%@/22

Page U-1 Service Parts Manual [ = ={= | TEXTRON|



TRUCK BED, MANUAL LIFT

EZGOLTWEN Service Parts Manual Page U-2



Gasoline Vehicle

TRUCK BED, MANUAL LIFT

Bed Frame

EZ GO LT

Service Parts Manual

Page U-3



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 71711-G03 TRUCK BED ASSEMBLY (40") (MANUAL DUMP) (INCLUDES ITEMS

229,20 - 53)eurrereeeeeeesss e e eeeeeeeseeseeessesr e ese e seeeseeeeseseeseeese e es e essasesras 1
2 71719-Gof1 BED FRAME (40") ...oveveeeeeeveeeeeeseseseseeseeseseseses s sesseseseses s ssessssessssssssssenne 1
3 71714-GO1 SIDE PANEL (40", PASSENGER SIDE).....cccccvvieenieecereeeeeeeeesee e 1
4 71714-G02 SIDE PANEL (40", DRIVER SIDE) .....cooueeeeteeeeeeeeeeee e e ssee e 1
5 16705-G3 BOLT, 1/4-20 X 3/4" LG ccoeerveerireereerniesceertreete st sssnese e e eessaae s e ee s me s 8
6 00915-G1 BONDED WASHER, 1/4"......eoeeeeeeeecte et et se e e sasare e s 8
7 00559-G7 WASHER, /4" ... eeeeeeeeietnicereere st se e st s eeeen e e e arane e esbne e s sen s 8
8 14390-G4 LOCK NUT, /4220 ....eieeeeeeieceetereeveritieeceseceneice s sssseessssensseesssseaseanennnanesanan 8
9 14601-G8 RIVET, 3/8" X 11/168" LG oottt eeressssseee s s seane e s 2
10
11 71711-Go4 TRUCK BED ASSEMBLY (48") (MANUAL DUMP) (INCLUDES ITEMS

D, 12 = 53) covvreeeveeeerreseseessessesessesesseeseseeseeesseseteeee e sees et es e eeeeseeeeeeesseeesaessessenees 1
12 71719-G02 BED FRAME (48") ...ccuriiiitiircrrerecteierenrnereeeeesssesecsserssssesesssssenssnsessnsnssesas 1
13 71742-G01 SIDE PANEL (48", PASSENGER SIDE) ...ccccuveieeeeceecre e 1
14 71742-G02 SIDE PANEL (48", DRIVER SIDE) .....coocceeeeeeeeeeeceeeeceeee et 1
15 16705-G3 BOLT, 1/4-20 X 3/4" LG ....eoeieeeeeeecrterreeenteereeesntieeeessssnsesreressssnssssessssanes 10
16 00915-G1 BONDED WASHER, 1/4". ...ttt ceeceme e s ecesenree s cvesrnsresssssssonnd 10
17 00559-G7 WASHER, 1/4" ...ttt ccnee s s e s saness s s saaase s e s s snnsbaaen 10
18 14390-G4 LOCK NUT, 1/4-20...eeeeiieeecitteecetieieeetieecceeensevesnnreesessssssssesesessssnnssenessons 10
19
20 | 71717-Gol . TUBE CAP (1" SQUARE) ... et eeereeeeeeseeesseesss s leress e seeseeeesessesesssseeee 2
21 16705-G6 BOLT, 1/4-20 X 1 3/4" LG .oeeieeetiee ettt scicene s seestee s s eessneseees s se e nnaaanassenns 4
22 00915-G1 BONDED WASHER, 1/4".....eeeeeeeeeeeteeeteseceecete e e ssane s seesseens e s nsaaean 8
23 14390-G4 LOCK NUT, 1/4-20.....uiiieieieeteeceiiteesreriieeseeeseestesessseaesesessesasssesasansnsnsessannn 4
24
25 | 71712-Go1 POST (PASSENGER SIDE) ....covereeeeeeeeeeereseeessecesessesseessseesssesssessseeeseeess e 1
26 71712-G02 POST (DRIVER SIDE).....coi o eieeiereeeeeeeteretiereseeeeesresssseaeessseesseessenesnsseess 1
27 71718-G01 TUBE CAP (1 1/2" SQUARE) ....ccccccviirieriireeeriieesecveeesineesesseneseesressesseenenans 2
28 13437-G8 BOLT, 3/8-16 X 2" LG c.cieeeeiieeeeeieeeeeeeeteeesetece e e cnneesessesannrenreesossnsnsessessen 4
29 11027-G5 LOCK NUT, B/8-16......oeeieeiieceeeieeeeecstteteeeee et ese e s esessenssnaeesesssssssannonssnn 4

EZGOLLEWE Service Parts Manual Page U-4



TRUCK BED

H

MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

30

31 16705-G3 BOLT, 1/4-20 X 3/4" LG. cu.cvuererrereneereresrssesemessesesesesessessssssassesssesasssssessenne 4
32 00915-G1 BONDED WASHER, 1/4"......uoueeeeeeeteeeeeeeerereesvesssse e ssnsesssssssesesesesessaene 4
33 00559-G7 WASHER, 1/4" . ettt ee e ee e e s s s s s sttt e e e e e e neeeanas 4
34 14390-G4 LOCK NUT, 1/4-201......cueueuereerreeneeeeeeeseaesenesesessteeassessessesssssssssesesesesasessens 4
35

36 71732-G01 TAILGATE ....oerecirerceteccettreererere e reee s e ssstae s e s e e e e e enneess s bene s sasesesannssssnned 1
37 27666-G01 HINGE ..ottt e tsas bt e st ssa s sss s s ssasssss et e ene 2
38 01002-G08 BOLT, 1/4-20 X 1" LG c.oeueuerreeretreeetesenaeeseesesenseseesesesssesssesssssssssssssssssasens 4
39 00559-G7 WASHER, /4" ... ettt ettt ee e s sssae e s me e nnas 4
40 14390-G4 LOCK NUT, 1/4-20......ccvrieeeereeereeresieieteesaeseaeessessesesssssssssssssassessessssssssssonns 4
41 71748-G01 TAILGATE KEEPER........oo ottt eeee et s sare s s ssanssned 1
42 16705-G3 BOLT, 1/4-20 X 3/4" LG .uoeoeeereeeeeeerereeereeeteeeceeeeeeee e eeeeessreesssse e s s mnneeas 1
43

44 28288-G01 BED LOCK (PASSENGER SIDE)......ooo oottt 1
45 28288-G02 BED LOCK (DRIVER SIDE) ........coieiteeeteeeeeiceeeereetee e s seesesesnesseseeeens 1
46 71763-G01 VINYL TUBING ...ttt sttt te s scere e s eeresesssessenness s s snnnanons 2
47 00106-G6 SELF-TAPPING SCREW, #12-24 X 3/4" LG. ..ccccoereeviereeeeecceeeeeeeeeeeeees 2
48 00915-G1 BONDED WASHER, 1/4".....o o eeereevtereeeeinereeresstessessssseresesessssnsesressesses 2
49

50 71794-G01 LIFT HANDLE ..ottt renev s s st essss s senssesessasasnsanes 1
51 00976-G08 SCREW, 5/16-18 X 1" LGi. c.eeeeeerecceeeectieeecieseeee e eeeereeesesereesessen s 2
52 00559-G8 WASHER, 5/16".....oecueeeecreeeecreresssesesssessssassesesssssssssssssessessssssssssssssssened 2
53 11098-G6 LOCK NUT, 5/16-18...uureeereeeeceeeeaesetesceeessssssesssssesesessassesssssssessssnsssanes 2
54

55 70396-G01 BED PIVOT ...ttt sssesesessssessassesssssesesssassesesessssssesnsssasassssssasasassesesnns 2
56 00764-G2 CARRIAGE BOLT, , 5/16 X 1" LG weeeeeeieieierceceeeecrrr e e eeteeecceeeeeeme e e ee e 6
57 00559-G8 WASHER, 5/16" ... ettt ettt e rte e e e e et e se e seseserssssseessssnnnsenes 6
58 11098-G6 LOCK NUT, B/1B-18 ...ttt sccctee e e eceee e e esemteeeeeesennsaassevesssssesesses sonned 6
59 70291-G01 FLANGED BUSHING ...ttt e cceeerer e e snnereesssssnsssesses s snnsnens 4

Page U-5 Service Parts Manual EZGOLEIED




| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, MANUAL LIFT

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60 21682-G1 CLEVIS PIN .ttt st esteets s tessse s sseersaseassssses sreesssressseessnssane 2
61 21683-G1 COTTER PIN....ceoieereeecctenittterstterrrereeesreseeeeesst e e e eee e e e sre e e s neessssssee s snsesseneas 2
62
63 71692-G01 BED LATCH ....conrireceteccetisireereeenee e ssreae e secessseeeseas e e s e e e smreeesnsnessnsssesennns 1
64 00559-G7 WASHER, /4" ...ttt ettt e et e e e neeen st e s s ae s s s s sanesssnneassnnen 4
65 14390-G4 LOCK NUT, 1/4-20 ......corererrriiieercreeecnerneesseseessstsssssssesesssessssnseessssnsessssssesssssses 4
66 71707-G01 EXTENSION SPRINGL........coioitieriiircieicireeciteecte s aee e s eennreeseeresesessb e s s sen s 2
67
68 71766-G01 CATCH BRACKET ....cicrteiicietinrreenieerineernreeretreeitesesessessseesassessesrssnessssssesesssns 2
69 00414-G6 BOLT, 1/4-20 X 3/4" LG ..cveveterveererieenieniernreecierestesinressssesssesssssssssessssessssssnsesssane 4
70 00559-G7 WASHER, 1/4" ...oieeeetrirereste s tses st s s ss st et s se bbb s ssssssssnsanees 4
71 14390-G4 LOCK NUT, 1/4-20 ...cceeteeceeiieieeeeceieeeie e ecer s cerae st asecsae e e ste e s e e e ssre s sseesssnnas 4
72
73 71673-G01 PROP BRACKET ........oicoiiirreeriereeineeneeseesisteessessseesssssesssessessssessssssssssessnssossnens 1
74 71657-G01 PROP ROD .....eericceirieireireeeessteisnreesenresesaressssessessesssseasessssesssssassessesssssensesnsnneesns 1
75 00560-G1 WASHER, 3/8" ...ttt et rerre e et re s seee et e s esaee st eas et sasensnneessssessnnnnn 1
76 15121-G1 WASHER, 3/8" (1 1/4" OD) cuvivitiveiineiniiesinrsseceecrecsesesenessessesteesssnessesesssesenns 2
77 10387-G3 COTTER PIN, 3/32 X 3/4" LG ...ccceceeeririnneieeeieeececeieeceee s ssee e v eeeesesssse e s s nees 2
78
79 71795-G01 E-Z-GO DECAL (WHITE)..cciictiirireeceiee e ccreecetseeeeestee s eavee s s e e sne e eeennee e 1
80 71200-G01 LOAD WARNING LABEL ..ottt reesereerrareressrnnenesneeaens 1
81 71771-G071 | - TILT WARNING LABEL....c.cttiierccreeerititinrereeeirerrenececsaeeeessteesssesessssssesessaneessns 1
82
83 74033-G01 BED LINER, 40" ...ttt s eeseeecte s sessne e e s sessntessessesesasesseesennnnnen 1
84 74036-G01 TAILGATE LINER ... ettt ecrcet s smee e scnre s s s s cvnte s e s s s saannneae s e s enmmneen 1
85 74033-G02 BED LINER, 48" ......ccoceeeieeetiteeriaeecesttiseerressnesssteessssee s s seessesnseessnssassesssessasssnes 1

EZGOLEIEE Service Parts Manual Page U-6




| TRUCK BED, ELECTRIC LIFT Gasoline Vehicle

=

Page U-7 Service Parts Manual (> == | TEXTRON]



| Gasoline Vehicle TRUCK BED, ELECTRIC LIFT

b ooy YT os00ns oo o

EZGOLEEN Service Parts Manual Page U-8



To
Control
Harness

Page U-9 Service Parts Manual EZGOEEE



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, ELECTRIC LIFT

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 71711-G01 TRUCK BED ASSEMBLY (40") (ELECTRIC DUMP) (INCLUDES ITEMS

229,20 - 48)..eceeeceeseeeee e e e e s st et e e eeeee e ee s e s 1
2 71719-G01 BED FRAME (40") ..cttieiirreeteeeeeeeereeseseeesee e e e ee e eressaeessstessssnasssssmmeennas 1
3 71714-GO1 SIDE PANEL (40", PASSENGER SIDE) ........ooiceeeeeeeeeeeeeeceeeeceerees e 1
4 71714-G02 SIDE PANEL (40", DRIVER SIDE) ......uoecoteetieieeeeeeeeeceeeee e e 1
5 16705-G3 BOLT, 1/4-20 X B/4" LG oottt s s s et e eeneaeseneneas 10
6 00915-G1 BONDED WASHER, 1/4".....e ettt ecteeee e e seee s s ne e ea 10
7 00559-G7 WASHER, /4" ...ttt te st ee s tr e s ssaate s e oneneennn 10
8 14390-G4 LOCK NUT, 1/4-20....uuiieeeieitieeceerereesneeecteessee e eee e e e esssee e s ne s s saneaesan 10
9 14601-G8 RIVET, 3/8" X 11/168" LG ettt eecnres e e s es e e e eee s 2
10
11 71711-G02 TRUCK BED ASSEMBLY (48"} (ELECTRIC DUMP) (INCLUDES ITEMS 9,

12 = 48) oot sttt et e sr et et eee et e e aseene e e 1
12 71719-G02 BED FRAME (48") ..eoeeeereereeeeeeeeeseeeeeseessesesessessssessssssssessessessesesssessesseees 1
13 | 71742-GO1 SIDE PANEL (48", PASSENGER SIDE)........ooovceeeeeeeeee e 1
14 71742-G02 SIDE PANEL (48", DRIVER SIDE) ....ccuceeeoireeerieeererereeniee e see e s sees 1
15 16705-G3 BOLT, 1/4-20 X 3/4" LG oooeeeeeeeeeeeeeeeeeeectteecteeee e e esseresssssesessanessssmeeesand 12
16 00915-G1 BONDED WASHER, 1/4".......coctteieietineiieiiteeseeereveeesseseesseeeses e e e ssmeeesans 12
17 00559-G7 WASHER, /4" ... erreees s tearee et sssvte s s s en s e s s s saeeesassssssssnneses 12
18 14390-G4 LOCK NUT, 1/4-20.....ce e ceeeeeeieeectiereiteeeessesestes s ieees e eeeseeecessesssssessssssnssesan 12
19
20 71717-GO1 TUBE CAP (1" SQUARE) ...ttt ettt eeaeanenn 2
21 16705-G6 BOLT, 1/4-20 X 1 3/4" LG oot ccieeeeeecnteeeevesesnseessesssneseesssesenes 4
22 00915-G1 BONDED WASHER, 1/4"....... e eeeeeteccctteee e e e eceerrre s erecssstees e s ssnennn 8
23 14390-G4 LOCK NUT, 1/4-20.......ceeeeeeeeeeeeiereceereectetsstecnseneeeesessessseesesssessssssssensensons 4
24
25 71712-G01 POST (PASSENGER SIDE) ...ccccveeeeteiiiriieee et et s csaes e s een e e 1
26 | 71712-Go2 POST (DRIVER SIDE).....coucemeoeeeemeeeseeeeeeeesmesesessessessesesesssesessesseessesseseserane 1
27 71718-G01 TUBE CAP (1 1/2" SQUARE) ......cvteiieiicteneciereecete s sreseeseeeesseeasessseesenes 2
28 13437-G8 BOLT, 3/8-168 X 2" LG coiieceieceecciiieeeceirieeccctrresecesnnseresesssssssseesessssnsnsnressons 4
29 11027-G5 LOCK NUT, 3/8-16.....ceeieeieeecereecriersieeseceerecrtessesasesesseessessnessssseesssesesanssnnens 4

EZGOEEE Service Parts Manual Page U-10



| TRUCK BED, ELECTRIC

LIFT

e

Sl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 16705-G3 BOLT, 1/4-20 X 3/4" LG c.eeeeeeereeereeertceeeeeeere s s s st eeseeeseeseenesenaassnes 4
32 00915-G1 BONDED WASHER, 1/4"......neeeee et ctrentt e eceeeeee et seesssen s e e e eenmens 4
33 00559-G7 WASHER, /4" ...ttt te e et e s s aet e s s onesensseavannnes 4
34 14390-G4 LOCK NUT, 1/4-20....ueeeeeeeeeieeceeeeeeeete et e esbeeseasae e e seseesessseneesenmaeean 4
35

36 71732-G01 TAILGATE ...ttt cveeertee s e ceasb e s et seane e e s s ssnbeseesseesameneessseeannes 1
37 27666-G01 HINGE .....oeeiiteeceecciir et erercstte s eeee e et ee e smeesssae s eses e s sneessasnnesesnsnessnnd 2
38 01002-G08 BOLT, 1/4-20 X 1" LG, cocortereeeeeeeierieeeeeeeeieeeeneeeeensee e ssaeessessesensssssnnassnns 4
39 00559-G7 WASHER, 1/4" ..ottt e et e e e ees e e s sassr e s sessnnaas 4
40 14390-G4 LOCK NUT, 1/4-20.......cciiiiirccrirereieeirerecieeesteseeieeeeeeteeeeeneeesesseeeensssseesssnessan 4
41 71748-GO1 TAILGATE KEEPER ... ettt sttt sne s anes 1
42 16705-G3 BOLT, 1/4-20 X B/4" LGi. «eeeeeeeeeeeeee et e es e e e seneeeseneessesneessssneensan 1
43

44 28288-G01 BED LOCK (PASSENGER SIDE).....ccccooteerrrerireeeceeeecceeeeeceeeceseseee s saneen e 1
45 28288-G02 BED LOCK (DRIVER SIDE) ...ttt eccrreresecnreeeccsesteeesesessaseeeessvessans 1
46 71763-GO1 VINYLTUBING.......coocotirceeeeceennireeisiereeesneesrseesseeesssseeeesseseeensneesssssessnsens 2
47 00106-G6 SELF-TAPPING SCREW, #12-24 X 3/4" LG. ..cccveeeeeeeeee e 2
48 00915-G1 BONDED WASHER, 1/47......oooeeeeee ettt et e e teessesasesssssneeas 2
49

50 70396-G01 BED PIVOT ....eiirrirnteeentireceirresreresesseeeescssessssessseseneens fereeresararnreeeeeenenernaeaens 2
51 00764-G2 - CARRIAGE BOLT, , 5/16 X 1" LG weeieierrecereeeeeerteeeettecree e 6
52 00559-G8 WASHER, 5/16" ... ceeeiettinitiereteseetesrreeeesrecssseessssee e beee et neeee s enssssneesssnsnesnns 6
53 11098-G6 LOCK NUT, B/18-18 ...ttt ecreee e s eecmseeessssvaree s s s sessssnesssesennnanens 6
54 70291-G01 FLANGED BUSHING ... ceccneeessssitreesssvneees e s s ssarsnsssssssssannnes 4
55 21682-G1 CLEVIS PIN .ttt eecetts e ee s cense e e s e ee s rasesessssnssasesensssnnssnesenens 2
56 21683-G1 COTTER PIN.....oereeeeerccreeretirseeecsieteeteeremeerese s esseeesensessssssassssseneessnnessssnesesens 2
57

58 - 71795-GO1 E-Z-GO DECAL (WHITE)......iiii e eeceeeercscerteeeecsesssteeescsesssneeseessasmanes 1
59 71200-G01 LOAD WARNING LABEL ...ttt ettt scccreeeeeecnres s s esesasssesesesssenend 1

Page U-11 Service Parts Manual EZE0EL




-

| Gasoline Vehicle

o

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

TRUCK BED, ELECTRIC LIFT

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

60

61

62 74165-G01 BRACKET ...eeeeceetiiiiireceiecctrretreeeteeseseessbessemsessseeseneessebesesssseessanssessansesssssnsessn 1
63 21320-G3 CIRCUIT BREAKER ...ttt et cs et s e s nar e sesnes 1
64 00150-G4 SCREW, #10-24 X 1/2" LG oottt ceeeeeets s e cesase e s saes s sonsanssnne 2
65 00565-G5 WASHER, H10.....uiiiiiiiicrectrertreeteectes e e e steee e ssteseebessseanesssnneassnna 2
66 00526-G3 NUT, #1024 ...ttt cereree s rreeeees e e st e e e mse e et e e sesmsee s s see s sbsessssses 2
67 25976-G14 WIRE ..ttt sttt ettt rc e e e e st e e e e snea e e e e s nanes s ss s sanseesssssnssneessssnssnsenasas 1
68

69 | 27680-GO1 TOGGLE SWITCH ...ttt ere et e e e e e s e sesaee s sasnnsenans 1
70 27447-G01 TOGGLE GUARD ...ttt iee e eteeee s nesessesabaneeesssessnssnassssnssnnsseson 1
71 10570-G9 RIVET, 1/8" X 11/32" LG .o eieeeeceeeee s seene e es s sssasens e s s s anna s 2
72

73 27612-G02 ELECTRIC ACTUATOR ....coiccitiriiirrieirecircsee s cerssseesessee s snvaessssseessnnesensrneeas 1
74 27613-G01 SPACER ...ttt ettt eer et ee s ser e res st e s se et e s e e e e s s e e e e seea b bt e e e s eene s nnneeeenaann 2
75 14443-G10 CLEVIS PIN, 1/2" X 3" LG ettt ieer e cnie e e s esere s e s esecnsaeneeseesensnnns 1
76 25233-G1 COTTER PNt eeetteecctttee s te ettt e esnnee e sesssreresessssssssessssssssesessasses 2
77 14443-G11 CLEVIS PIN, 1/2" X 1 7/8" LGi...cooereeeeeeccttieeccitee sttt eese e e ecs e nnnesesennns 1
78

79 74163-G01 HARNESS ...ttt ettt et e e seeete e e e s e enee e e e snessanssssesenanssnessesassnnanes 1
80 17618-G1 - NYLON CLAMP ....coeereececerecetesssrteersets e saresssesesseeeesssse s s ngessennnessessessssnsssassssenens 8
81

82 74033-G01 BED LINER, 40" ...ttt et teseente e s e s ente e e s eeesase s eaesseeassesaneessennns 1
83 74036-G01 TAILGATE LINER ...t rectre et eese s vane s e s s ve e e se s s s anane e s e s e e nvmnenas 1
84 74033-G02 BED LINER, 48" ...ttt secctee e s eeente e s s seeasteasseeseasesesssesesnnn e seaesennnnnd 1

(=>4 = m | TEXTRON] Service Parts Manual Page U-12




| TRUCK BED, FLAT & CARGO Gasoline Vehicle

Page U-13 Service Parts Manual EZEOETE



TRUCK BED, FLAT & CARGO

e e S A R
ey S e aaEsnaE

| Gasoline Vehicle

LR A

Bed Frame

EZGOEGTTD Service Parts Manual Page U-14



| TRUCK BED, FLAT & CARGO

A

Gasoline Vehicle

e

45

o 51

[S)
]

Y

Page U-15 Service Parts Manual EZEOLENE



| Gasoline Vehicle

i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, FLAT & CARGO

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 Z1719-GOT | BED (B0) oeereeremeeereeeasseseessseeesesssessscssssssssssssssresssssssssssssssssssessassssssesssssssossend 1
2 71719-G02 | BED (48") covurererrrrenesssrssssesssseesscsesessssssssssssssesssssssssssssssssssesssessssesssssssse s ssssssnass 1
3
4 71772-G01 |  CORNER TUBE ..cu.eooeeeeeeeeeersessessessesssessessescssssssssss s sssssasssssssssssessesssessens 2
5 00762-G8 SCREW, 5/16 - 18 X 22 LGiu.evvurrereeesssensssssssesseessssessesscssesssssensassassssssssssssssssnses 4
6 00559-G8 WV ASHE R, 5/1B" . ..aeeiiieecreeeireseteseresseeesasasseesssestssssssssrsnsssssssnranasesesananrsssssssssinsens 4
7 00550-G3 NUT, 5/16 = 18 1rreerreereemcmesssaseesessseesssssssssssssesssessessssessssssssssnssssssssssassssssssesssssssees 4
8
9 Z1718-GOT | TUBE CAP .ot ssscssesssessesas s ssnasssnsssansass s b ssssasssssesssssenas 2
10 | 71717-GOT | TUBE CAP ..ottt sse st sesesssssresss s s s sasassssssssssssssens 2
11
12 70396-GO01 |  BED PIVOT wouereectecteeeeesres e ssssssssssessessssssessesssesssasnsssass sssns st sssassas sassssnsas 2
13 00764-G2 CARRIAGE BOLT, , 5/16 X 1" LG cecctrirecrrreeccnntteiisnntnnircosennnenssensssssannnenasasns 6
14 00559-G8 WASHER, 5/16" ...eveiirveeereeecreresreesssenesssetsssnsissssnssssssesesasesassnassrasssssssennssssseseses 6
15 11098-G6 LOCK NUT, 5/18-18 ..ouveurremneressnsassassssssssssssessesssessessessssessssssesnesssnssssssssssnsansses 6
16 | 70291-GO1 | FLANGED BUSHING.......c.eovemtrreernreressesssensereesmrsssssesscasssssssssssssnsssssssassassens 4
17 | 21682-G1 CLEVIS PIN w.corveeeeeereeecesvsssssesesassssssssssssssssssssassssessssssessscsseassasesesssssarssssned 2
18 | 21683-G1 COTTER PINucoerorceeerctseesesssreseessssasssasssssssssssesssssssessesssessessensssassssssssessssssssanns 2
19
20 | 71692-G01 | BED LATCH .oviuieeectceieeesstssssenessesseetscsenseesntssssssssesssssesssssessnsasssssnssassasssanes 1
21 00559-G7 | WASHER, 1/4" woooocrererrcssnrssssersmssssssssssnoses s s creverss e se st 4
22 14390-G4 | - LOCK NUT, 1/4-20 ...oocevererrrencrsssssssssressessssssessessessesessessossecssssssssssssssasssnsansisnes 4
23 71707-GO1 EXTENSION SPRING .....ooiveeeriitiecenitrrrererresssesssnereeccssstssesssssssesssasisssssnsasssasssnsas 2
24
25 | 71766-G01 | CATCH BRACKET .oueiteectrceeseraressnsssesssessesesessesssesssasesssessenssssssssssssssssaesnssssssanes 2
26 | 00414-G6 BOLT, 1/4-20 X B/4" LG e.vverrveresrereessmssssnesssesssesssnesssessasecsssssssssessosssessssisessares 4
27 | 00559-G7 WASHER, 1/4" ....ceeevvevesereeseessesssessassssssssssssssssssssssessessessnsaseessessosssessenssnsessssrees 4
28 14390-G4 LOCK NUT, /420 ..ocourverrrrercsaessasssessssssssssssssssssssssessessessstsseseessesssesesssecssssssass 4
29
30 71673-GO1 PROP BRACKET ....oeeeeteetrreccereereseeseseeesonsesssssnsssssisssssssssssssssnssnssessasssssssssnansases 1

EZGOMEE Service Parts Manual Page U-16




| TRUCK BED, FLAT & CARGO

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 71657-G01 PROP ROD ...eeeeeeeeeeeieteseseserssssassesessssssersesemesnmsnssasassssssssssssssssenssstnsstsnsssssesess 1
32 00560-G1 WASHER, 3/8" ..ooeeveeeiereeeenecssriirresisenete st sttt e es e s e s s st e st st tbb s b 1
33 15121-G1 WASHER, 3/8" (1 1/4" OD) ...oovcriiririenrrnetneneteecnsisniss st 2
34 10387-G3 COTTER PIN, 3/32 X 3/4" LG ....eovvrirrresrrnnresriesrn st istnseaisessne e s ssssnsnsenenes 2
35
36 71777-GO1 WARNING DECAL .....eeoeiiieiereereeiieeesesamerssssansesssesssnnsesssssorrsssonssssannansssssssnsasses 1
37 71200-G01 LOAD WARNING LABEL ....ccoveiiiieererrerccitneeicsenninnnesssner s ncaasnen s sssnannansassnesseans 1
38
39 74157-G01 SIDE RAIL SUPPORT .....oueeiiivereritiecirresseesttrsiasessnsessesssinnasssesstitsssssasssssnnmasssasy 4
40 74161-GO1 BACK BAIL SUPPORT ...coiieerrieeeiecrnereesesereesssssseessssessnsasssassssssesssssssssssesssssesssnses 2
41 16705-G3 SCREW, 1/4-20 X 3/4" LG. eueeeereertirrimritrrserninsste e satssasssnaesn s snnseses s 12
42 00559-G7 WASHER, 1/4" ettt receree s sesans e ssssaeer e ssaate s s e s bt st s sranana e s s e .. 12
43 14390-G4 NUT, 17420 c...eeeeetreerierieerserienteseeesttssstssstesstasssassastsssataessesanrestssossessssssssanssasassas 12
44
45 74167-GO1 SIDE CARGO RACK (40") (PASSENGER SIDE) .....cviveiiiiiiieinicniiienns 1
46 74167-G02 SIDE CARGO RACK (40") (DRIVER SIDE).....coreeiieeniinireissrcnnccneesaesnnsieenns 1
47 74168-G01 SIDE CARGO RACK (48") (PASSENGER SIDE) ...cucoiiirrrreerecccerecnennee 1
48 74168-G02 SIDE CARGO RACK (48") (DRIVER SIDE).....ccccoivimmeimitiniriniesiteenesseesnscsseenns 1
49 74079-GO1 TAILGATE RETAINER BRACKET .....cvcrevtiiimiriiiitiiineinntnesnseseeressssannessesessns 2
50 00666-G6 SCREW, #10 X 3/4" LGicuereerreeeiiiieemtteniiin i neiissraniseniressesse s e ssaussassansaas 8
51 741 62-G03 | REAR CARGO RACK ..ottt erareresenenessaennsnensaeatas 1

Page U-17 Service Parts Manual EZGOIEEE




TRUCK BED, FLAT & CARGO |

Gasoline Vehicle

EZGOEEE Service Parts Manual Page U-18



| WHEELS AND TIRES

Gasoline Vehicle

1 - Includes ltems 2, 13, 14

4 - Includes Iltems 5, 13, 14

7 - Includes ltems 8, 13, 14
10 - Includes ltems 11, 14, 15

oo N

Page V-1

Service Parts Manual

EZGDLEU



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

WHEELS ANDTIRES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 27772-G03 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, TURF SAVER

(INCLUDES ITEMS 2, 13, 14)...eeeeeeeeeceeeecteesrtee et ee e s e sssae s e st e eesaaes AR
2 27772-G07 18 X 8.5 - 8 CARLISLE TIRE, TURF SAVER ........coieeeeeecereeecere e AR
3
4 27772-G01 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, LINKS

(INCLUDES ITEMS 5, 13, 14)..cc ettt seee e s tee e et e e s e AR
5 27772-G05 18 X 8.5 -8 CARLISLE TIRE, LINKS ........cortivereeeeeeircrtnreieeiceeareeeeesssnsnnes AR
6
7 27775-G01 18.5 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, USA TRAIL

(INCLUDES ITEMS 7, 13, 14) it iiieecveieriieerceerecrireneceereeeeesesressestesasesssssesssases AR
8 27775-G02 18.5 X 8.5 -8 CARLISLE TIRE, USATRAIL ... e AR
9
10 27784-G01 5.70 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, USA TRAIL

(INCLUDES ITEMS 11, 14, 15) ... ettt rceieee sttt sceteee s ccceenee e e e AR
11 27784-G03 5.70 - 8 CARLISLE TIRE, USA TRAIL......eriieeerereeeeereeercceeeesee s s ancees AR
12
13 15169-G1 WHEEL RIM, 4 LUG, STANDARD .......tiiieieeenrreeeeesessene e ssecceessesese s ssneenes AR
14 11657-G1 VALVE STEM ...ttt tercesrceeter st s s srsesenanreer e e re e s e sesesesasseasnnssnsensnnnnnsnnes AR
15 33678-G01 WHEEL RIM, 4 LUG ... e eccerressnreee s e sveaeras s s s e nesssss s s ssnnneas AR

(=4 =] = | TEXTRON] Service Parts Manual Page V-2




|WHEELS ANDTIRES Gasoline Vehicle

Page V-3 Service Parts Manual EZGOEIE



SPECIAL TOOLS

R

SPECIAL TOOLS LISTING

EZGOIETT] Service Parts Manual Appendix - A



PE T

Part No.
SPECIALTOOLS
DRIVE CLUTCH PULLER ...veeeeeeeseveeeeseosesassasssesssssssssssssssscssassssssnesssssssesssssssansssssssssassassssssssassssssnsssessses 19779-G2
FLYWHEEL PULLER oreeovveeveseeeeseseesevassesessesesssssssssssssssssesssssssessressessssesssssnsassssesssssssssssessssusessesssessonsens 27111-G01
CAM PULLEY TOOL o.oerveevseeeeeeeresaeserasssssssasessassssssssssssssssosesssesssessssssssssassssesssssssasssssssssasssesssesssessssssseses 27851-GO1
CURRENT INDICATOR ..o eooeeeeeeeeeeseeasessssssessssessasssssecsssssssesssesssssesssssssssesssassssssssssssssssssstsessssssssnssssssssass 16489-G2
MULTI-METER, DIGITAL -.veveveveenesssseessansessssesssssesssssessssssesesssssssssesssssssssssssssssssssssssssssssssssesssssssssssssssnnees 27481-G01
CRIMPING TOOL ovooeeeeeeeeeeseeeeeeseneseasessssssessssasssasssasessasssesssssessessasssssssnesessssssassssssssssustssesussssesassssssnsen 27765-GO1
SLIDE HAMMER (AXLE/HUB REMOVAL) «..cccvvermereummtmmnnremmssssesssssssssssssssssssssssssssssssssssssssssssssssssssssss 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY)...ooouurrremmmmarnssmsmmsnessssssssssssssssssssssssssssmsessessssssssssssssssssssssasees 18753-G1
TACHOMETER oo eeeseeesessesessessseesasessseassaessessessassssns b s sesse e rast st s e bR e s b e AR R e st 72526-G01
FEELER GAUGE oooeooeeeee v v seeseeeseesessesasesassassssessassssssssssssssssessssssenssesssessssssasssssnsssssasssssssssasssssstasessesess 72525-G01
COMPRESSION TESTER ....ooeveeeeeeeeseeseseseesesessessssssssssssssssssssssssssesssssessessessssssssssssessestastasssssssssasssssssases 72524-GO1
ENGINE REBUILD MANUAL .....oooveeeeeeeeeer e esssssessessessssssassessasssssssssesssssssessesneessssssssssssssssssssssssssassseases 27615-G01
REAR AXLE REBUILD MANUAL ....oveeeeeeececeseasaesssssessssassssssssasssessessessessesesssisssssssesnsesassassssassssssssns 27660-G01
PAINT

CONTACT SERVICE PARTS REPRESENTATIVE FOR COLOR SPECIFICATIONS AND PART NUMBERS

Appendix - A Service Parts Manual EZGOIEGE



ACCESSORIES LIST

EZGOEDEN Service Parts Manual Appendix - B



ACCESSOR‘IES -

T = Sl
Kit |nstallat|on
Number lllustration

ACCESSORIES LIST

REAR VIEW MIBROR KIT «.reereeeererseraesssasssssscsesssessssssssssesnsssensssssssssssses 19528G2.eeceniuririverserreeasseseenes 75162
SPARK ARRESTOR KlT er.erceeeerevnerssaessessssisssasesasssssssssesssssssassasssssssstaseoss D5747-GOT o.eereererererserassenens 25750
BAMP KIT oo eseeveseeesseseemsesssssessesassassssssessessensesssnssssssssssssassassssaseases 28334-GO07 ..cuvvrrrrrrrenrersennnene 28335
VAN BOX oooooeeoeeeeesssesseseseasesmsssessssassassasssssosssssssasessisssssansanssessastassssssesscas 28361-GO0T ..overcrrreerenreranrnens 28362
BED LINER KIT (407).....voreruusnsssseessmemsmessssssossssnmssssssssssssssesssssssassssssssesnes 74035-G03 ...uvnerrererrerserereneens 74204
BED LINER KIT (48")....ouerreeerssesessesssessesessssesssmsssssssssssssssssssssssssssssssssssssses 740385-G04 .....eorerrerreerrnreseeene 74204
ELECTRIC DUMP KIT c..eoeeeeeeesiassessessssesssssssssssssssessssssssessessesssssnsssssssass TA164-GO2 ..cererveerereransrsresons 74166
WINDSHIELD KIT (CLEAR, 2 BEND, REQUIRES SUN TOP KIT)........... 75041-GO3 ...cooreeeerrerreresenanenns 75043
WINDSHIELD KIT (TINTED, 2 BEND, REQUIRES SUN TOP KIT).......... 75041-G04 ..ovrveeereeerrererneeanens 75043
WINDSHIELD KIT (CLEAR, 4 BEND, REQUIRES SUN TOP KIT).......... 75041-GO5.....ocereecrrerraeesesenens 75043
WINDSHIELD KIT (TINTED, 4 BEND, REQUIRES SUN TOP KIT)......... 75041-GO0B.....oovererreerrerersenses 75043
TURN SIGNAL KIT ceoeeeeeeeereesisesssessnssessssesesssssesessessensessensssssssssssssssasses 75107-GO02.....ooveereeeresrensreseens 75106
ASHTRAY KIT correeeeeeeevmseosessessesssssnssssssssssessseassssssssssssssssssssssnssssssssssasesas 75109-G02. .....eoverrerrereererenenens 75110
HOUR METER KIT cvoeeeeeeeeeeeseesssssesssnsssssssessssssssssssessessessesersssssssssssnssaens 75114-GO2 ...oveeeerererrenenenenns 75119
BALL HITCH KT eovorveeeeseereescesvessscsersssassessesssssssssssesessesssensssssssssssassesserases 75326-G02 ..eocerverrerrerenneresenans 75328
HG" HITCH KIT coreeveeeeeesveseseeseseesemssssssssasenssrssassesssssssssssesessssssesssssssssssssssns 75327-GO2 ...oeererreeeererensesanens 75329
SUN TOP KT eeeeeeeeeevseseeseeseseesessmssssssssesssssassasssssssssssssensesseresssssssmssassasens 75350-GO07 c.eveerrcrrreerensensesanens 75351
WORK LIGHT WITH LIGHTS .ottt reresssssssssssssssssenesseseesessessssssassans 75354-GO0T .ecvercrrecrerserrenesenns 75348
WORK LIGHT WITH STROBE .....ocurtercresesisssnssssssessessessessesesssesessssssssnns 75354-GO2 ....evverereernreranseeens 75348
WORK LIGHT WITH LIGHTS AND STROBE.......cccevereerenreseerraseseesssscons 75354-G03 ....oreeriererernsersenns 75348
3 SIDED SOFT ENCLOSURE ..o cuiteeesesessssssssssesssasesssasesesasensssssssssses 75367-GO0T c.ceeeeerreereerenrreaeses 75368
PLASTIC CAB WITH DOORS ....couevrrerrnessesssssssssssessessesssssessecaenssses 75380-GO01

SIDE MIRROR KIT ....cvevunees v eeeseeeeaeteeeseneten st e e s st st esnasaen s s aenanaes 75400-GO1

ROTATING BEACON LIGHT s I 75405-G01

CHROME HUB CAP 8" ....ooeceeeneeeressessesesssassssssssesssssessssstssmassasesensessesss 14913-G* oo rerrerens 28244
CHROME HUB CAP B"...eeeeevserraessesessessessessssssssssassssssssssasessssessessesins 16042-G* ..oveerrerererrrereraesnes 28244
GOLD SPOKE WHEEL COVERS.....ucuivrurireeeerssssssssssesesesssssessessessesereses 19241-G* w.oeeeeeereererrereesesenes 28244
SILVER SPOKE WHEEL COVERS.......cvensrererseemmersssssssssssisssssnssssessnenss 19241-G* ooreeeeeereereeeerrenens 28244

Appendix - B Service Parts Manual EZGOIEEE



L ACCESSORIES

ACCESSORIES ILLUSTRATED

EZGOLEIEN Service Parts Manual Appendix - C



ACCESSORIES

Appendix - C Service Parts Manual EZEOESE



958S-1¥2-008-1 ‘88£0-€060€ "VO'V.LSNONY ‘88E XO8 "O'd “ONI ‘NOHLX3L 4O NOISIAIQ 09-Z-3

‘S1HVd LNIWIDV1d3Y

2401 °od

291S.  'ON
HNIMYHA

v

31vd A3H
A9 A3d

V6/91/50
190

31vQ DKo
A9 NHQ

NOULXAL[m[a o]

40 ONIH3AHO FHL 3LVLIIOVL Ol LNIFWNOO0A SIHL NIvL3ayd
‘S1SI7 S14Vd ANV SILON HO4 (S)39Vd HDNIMOT104 338

- A3H

SNOILONYLSNI NOILVTTVLSNI HOHHIN M3IA HV3H 3

"1l NIHLIM a3SOTONI 431137 3Hl
Ol DNIONOdSIHHOO 3LON V Ol SH343H v._Oms;m 3HL

M3HOSs13s

lNnYdls
dOl LNOH4




$685-1¥2-008-} ‘88E0-E060€ 'VO'VLSNONY ‘88E XOE "0'd “ONI ‘NOHLXIL 4O NOISINIG 09-Z-3 ‘S1HVd INJWIOV1daY

40 YNIHIAHO FHL 3LVLIMIOV4 Ol LNJWNOO0A SIHL NIVL3d

. ¢S, 'ON 3ivanad | vegc0  31va BIEO .

2402 'od v (NOULXIL[m [ b S1SI1S1H4Vd ANV SLON HOd (S)39Vd HNIMOT104 33S
ONIMYHA Agnad] 499 AgNda “11 NIHLIM @3SOTON3 H31131 3HL
- A3H SNOILONYLSNI NOLLVTIV.LSNI HOHHIN MIIA HYIYH 371 |OL ONIONOJSIHYOD J10N V OL SHI43H [>70anAs aHL

140ddNs ‘13xovHg ZD-20561 1 S

14

"D78/S X 2E - 8# ‘ONId

-dVL 473S “1331S SSATNIVLS ‘MIHOS 1D-22561 L €

Z

M3IA VY3 ‘HOHHIN 1D-96¥6 | b 1

NOILdIHOS3A | 'ONLYVd | ALOD | wau

‘3NDYHOL'sg114S-€ 01
IJHYMAYVYH NILHDIL 1NYLS dOL INOYd 3HL OLNO dOL IHL TIVISNIGd 'L

"HNOO0 TTIM HOHHIW OL 3DVINVA 'NILHOIIHIAO LON
0@ "M3HOS13S NILHOIL ANV 13XM0OvHE OLNO ! WALl ‘HOYHIW 3aI1S "9

‘HOHHIW HL1IM @31NddNS M3HOS13S NISO001 'S

) 'V VLA NI NMOHS SV LNY1S 40L
AINOHd OL § W3Ll LIOVHE 1HOddNS NILSV4 € WALl ‘MIHOS BNISN ¥

"V 1IVL3A 33S "(XINO 30v4HNS JAISNI) LNHLS dOL INOHS
40 "H3LNID HONOYHL (T11HA 92#) I10H 'VIA Z¥L" V TIHA ANV 31vO0T '€

dO1 IACWIYH OL AHVSS3O3N 1ON
S1 11'LNY1S dOL LNOYd 3HL WOHd 34YMAYVH dOL INOHd IHLIAON3H ¢

"'SNOILYOINddY Y3HLO Ni d3sn 34V SWALI ASTHL LM HLIM
d3aNddNs 3AISTHAY ANV S13XMOvHE ONILNNOW OILSVid advosIid ‘I

"ONI3300Hd 340438 SNOILONHLSNI 11V avad
29-82561 'ON 1HVd 1S3NOD3Y ‘LM 01314 FHILNT SIHL HIAQHO OL:ILON




9.vL-8¥P-008-1 ‘6692-EL60€ "VO'VLISNONY ‘88E XOB "O'd ‘"ONI ‘NOHLXIL 40 NOISIAIQ 0D-Z-3

. "ON
2401 04| 098¢ | Oily

31VQ A3H
A8 A3Y

06/€1/8
‘H'0'0

31va Oi-Ho
A8 Nua

NOUIX3L|= |3 pra= |

~ A3d ( INIDN3I 310AD ¥) SNOLLONHLSNI LIM HILSIHHY MHVAS =

‘SLUVd LNIW3IOV1d3Y 40 ONI
-43qHO 3HL ALVLMIOVH OL LN3IWNJ0QA SIHL Niviad
‘S1sin

SiHVd ANV S3ILON HOd (S)3ovd DNIMOTI0d4 33S
‘11 NIHLIM @3SOTON3 "3.L137 3HL OL
ONIGNOdSIHHOO FLON V OL SHIJ3H [> TOB8WAS 3HL

HIAONILS

CEREE




—-8bb-008-1 * - ‘wn' . vy ¢ . — *S1Hvd 1NIWIOV1d3H 40 ONI
9i¥.-8YY-008-1 '6692-€160€ 'VO'VISNONY '888 XO8 'O'd ""ONI ‘NOHLX3L 40 NOISIAIQ OD-Z-3 -43AQHO IHL JLVLIIOVH OL ANIWNDO0A SIHL NIV.L3Y

. ‘S1S1M

. ON 06/€1/8  31vA DIYO
zdoz'od| 0949¢ \ORly Hant | vos T asnue |(EXEENOEIZI| siuvd anv SILON HO4 (S)3DVd ONIMOTIO4 33S
“11 NIHLIM Q3SOTON3 H3LL31 3HL OL

- A3 ( INIDN3 370A0 t) SNOILONYLSNI LIX HILSIHYY MUVAS 3701 | ODNINOISIHHOO 3LON V OL SHIAIH > TOSWAS 3HL

HI1S3HHVY HUVdS 19-90¥5¢
3Nl dAWv1o 19-50pSe
ENEERE] 1D-88EG¢C

aganli ¥3iidvayv 10D-9v.S¢
1M H31S3HYV MdvdS H0O-L¥.LSe

Lol R
— (N M < W

NOILdIHOS3a ‘ON 1Hvd ['ALD [W3dl _

"A30V1d34 38 LSNW H31S3HYY MHVCS IHL ‘INIHVddY
JHV SXV3HE ANV dl "SXV3IHE HO4 SATIM ANV N33HOS 3HL ININVXT '3

"HSNHE JHIM V Hiim
N33HOS 3HL 3HL NVITO ANV NOILVHIJO INIDNT 4O SHNOH 0S5 AH3A3
HILS3HYV MHVAS JHL JAONTY ‘FONVNILNIVIN HILSIHHY MHVLS 'd

'H31S34HV
AHVdS 3IHL HLM a3aNIONI M3YOS VI3IW 133HS AdvaH X3H
‘D7 /1 X 8# FHL HLIM 38NL JHL Ol HILS3HHY MHVAS 3HL 34NO3S 'O

i ‘3Nl
Y31dvav 3HL NI 370H Y3LIAVIA .8/1 FHL HLIM HILSTHHY MUVIS
3HL NI 310H 3HL NSV ANV (2) 38N1 H31dvay 3HL 40 aN3 3HL OL
NI (§) H3L1S3YHY MHVCS FHL 40 AN NI3HOS HNIANYLOUd JHL 3aS ‘4

‘() WAL dAVTO 3HL HLIM HLOS8 34ND3S *(€) 3A331S HIAO (2)
39NL HA14VAV 3A1MS NIHL ‘HIDNILS IHL HIAO (£)3A3TTS FHL 3ANS 'V

‘10D-LPLSC # LHVd 1S3ND3Y LM @131d SHILNTG SIHL H3aHOo-3d Ol

"SNOILONYLSNI TV ANVLSHIANN NV avay ONIQ3FOOHd HO438
: [>S3.L0N




6985~ 1¥2-008-1 ‘88E0-E060E 'VD'VLSNONV ‘88E XO8 "O'd "ONI ‘NOHLXIL 4O NOISIAIQ 09D-Z-3 'S1HVYd LNINIOV1d3H

= OO I vm———— 40 DNIYIAQYO JHL 3LVLITIOVS OL INTWNOO0A SIHL NIV.LIH
%40 | '0d o voN | v Sueame  Blvangu) snoso  IWOOMO | ITIRETICIEYZZS) | 'SLSITSLUVd ONV SILON HOH (S)39vd DNIMOTIO0d 338

“11 NIHLIM @3SOTON3 431137 3HL
vV A3H (@39 3aIM .8Y) LI A131d dWVH MONHL  37uy |OL ONIONOASIHHOO 310N V OL SHI43 [>10GWAS 3HL

dINVH H1IM S3LVIN 3dIS

/QEm_n_._m_\S-ZOZ

— )
) e

IAIs a1Eam

M3IA dO1L
ATdW3SSY LOAId

g7v13d

34I1s 1HYIH




$5985-1¥2-008-1 ‘88E0-E060€ "'VO'VLSNONY '88€ XO8 "0'd “"ONI ‘NOHLX3L JO NOISIAIQ 09-Z-3 *S1HVYd INIFWIOVY1d3d

b 40254 S8 on v 96/90/90 avarad ] seroso  aivaomo 40 DNIHIGHO FHL 3LVLNIOVd OL INFJWNOO0G SIHL NIv.i3d

. : (INOULX3L|= [ -] *SLSIT SLHVd ANV S3LON HO4 (S)39vd HNIMOTI04 33S

ONIMVYHQ aNvya 't A9 A3H 30T Ag Nda “11 NIHLIM aISOT19N3 HILLTT 3HL

Vv A3H (a3ag aaim .8v) L A131d JNVH IONHL 37y [OL ONIGNOJSIHHOD 3LON V OL SH343d V._Oms;m JHL

g 1ivi3d
5 02
(qagzaN v\
SV SHAOVJS)
L 0

dvOaN3




5589-192-008-} ‘88€0-E060€ "VO'V.LSNONY ‘28€ XOB "O'd “ONI ‘NOHLXIL 40 NOISIAIQ 09-Z-3 ‘S1HVd ININIOV1dIH

GEE8Z  ON v 06/90/90 A ohoBo  3Lva OO 40 ONIHAJHO FHL 3LV.LTIOVYd 0._.A ._.W‘ms_:oon SIHL Niv.i3yd

40 € 'Od . X Izoz._.xm._. nezZ3 *S.1SIT SLHVd ANV S3LON HOd (S)3DVd ONIMOT104 33S
DONIMYHd aNvag 't AS A3Y Elo] - AdNHQ “11 NIHLIM G3SO-1ONT HILLTT IHL

v A3" An_mm JaiM ..wvv I d131d dIVYH I2NHL ILL Ol YNIONOdS3IHHOOD 310N V¥ Ol SH343H V.._Oms;w JHL

‘syooy ajebijiey yum uonisod (paloys) yybudn ug pjay s duey ¢
A1aNaSSY @39 ondl
jo g days ui amnpasold Buisn paq Mony sy} o apts Jybu oy) 0y Loddns junow pue
dwes Jaddn sy} Jo yeys joaid Wbu ojuo (91 we)) Loddns epis 1ebusssed aoeld ‘2
-abed 15113 UO uoneSN||I Ul UMOYS
se (g wey) uoddns epis 1eaup ayy oyui dwes saddn ey jo yeys joad Yyej Lesu) °|

A18IN3SSY 1TVNId '3

-ebed 1s113 uo uonensn||l
Ut UMoYs se (1.g pue ‘v| ‘el swol) atempley yum dwes saddn o} dwes 1emo)
21noas pue sjoxoeIq J0Ald JO Jojs Yoes opisul (g| way) Jaoeds Jond suo soeld ‘g

‘spremino Buioey si dwes yoes jo (ysew yum apis) eoeuns doj sy uielsd axen °L

AT8W3SSVY dWVH HaMOT OL H3ddn ‘d

1on1d au) pue dwes oY) usemiaq pappe oq jsnw (g waeyl) laysem e Jdeoxe Joad
Y] oy} se aunpasosd awes sy} Buisn pajunow aq o} si (| wey) joaid Wbl Yy ‘g

‘(01 pue 6 ‘2 way) srempiey
ym Ajeanoss uaise) pue ssjoy Bununow ublly (g wey) dwres semof eyj Jo apis

ay) Jsutebe ysnjj (g way) 1oaid Yo Jo (v |1e1eq @es) apis GIATIM-NON eoeld 'L
ATANISSY dNVH HAMOT "D

‘Alquiesse jeuly Je peppe a4 |Im i1sod epsoddo sy 1oy 1eyorIq Buunow ey g

‘g rejag ui umoys se deb ||i} 0} 1sod pue }axoeIq UssMIag
pepesu oq Aew siaoeds eix3 ‘1sod Jsul090 0} (g wa)) 1eyoelq aInodes ‘(Lg pue
‘v1 ‘02 sweyl) arempiey Buisn ‘g re1e@ 89S (01 pue 6 ‘9 Sway) alempley yum
Bulnoas paq oniy ay) Jo apis ayy 0} (g wey) poddns dwel apis sJeaup yoeny g

'M210s peay ssni) jaued Jomoj Jeas pue
$1j0q 2PISINO JaMO| SAOWIRY ‘Paq %o} ay) uo sjsod 18ul100 Yo pue b eyedo |

.

. ATGWISSY a3aaxonyl ‘g

‘asn aaniny e|qissod 104 spied (e ureley ‘g

"paq onJj 0} payoeye syooy
pue sureyo eAeeT ‘esempiey pajejal pue ‘ssbuly ye| pue ybu ‘sjebire; srowsy ‘g

‘axelq Buped abefuz |
ALVOTIVLONILSIX3 JAONTY 'V

"ONId3300Hd 3404349 SNOILONYLSNI TV Av3d
109-+€€82 'ON 1HVd 1SAND3Y ‘LM a13I4 3HILNT SIHL YIAHO OL:JLON




$5985-1¥2-008-1 ‘88E0-E060E "VO'V.LSNONY ‘88€ XO8 'O’'d “ONI ‘NOHLXIL 4O NOISIAIQ 09D-Z-3

‘SlHvd LNJNIOVId3Y

yd40v0d ONIMYHQ

SEE8C  "ON v 96/90/90
aNvdd P A8 ASH

31vG A3d

S6/10/60
30T

3ivQ OHO
A9 NHQ

NOU.X3IL|m|a o |

40 ONIHIAHO IHL FLViMIOVd OL LNIJWNOOJ SIHL NIVL3Y
"S1SI7 S1HVd ANV SILON HOH (S)3DVvd HNIMOTI04 338
‘LI NIHLIM @3SOTON3 431131 IHL

v A3d

(38 3aIM .81) 1D a131d dINVH MONYL 3 | OL ONIONOJSIHHOO 310N V OL SHIJ3H [>>T08WAS THL

91-8/€ MO0 1NN SO-8601 1 14 le

'O v/€ 2 X 91-8/€ 17089 99-8¢100 c 0c

6t

8l

Ll

3dIS YIONISSVd dWVH ‘LHOddNS 109-1£€8¢ ! 9l

Sl

8/€ ‘aHSYM 19-29500 o} 142

‘O ¢ X 91-8/£ 1109 89-1¢¥00 4 gl

LOAId ‘430VdS 19-6.20¢ c cl

L

81-91S Y001 LNN 99-860} 1 9 ol
LHOIT *9L/S ‘"HIHSYM 89-65500 8 6
AAVIH ‘91/S ‘dIHSYM ¢9-69500 14 8
‘O ¥/€ L X 81-91/S ‘11089 99-6£¥00 14 L
'O7 | X 81-91/S 1104 89-8¢¥00 c 9
3dIS SHIAIHA dWVH 1HOddNS 2¢09-1€£8¢ L S
H3ddN dnvd 9-¥9¢0¢ l 14
3dIS S.HAAIYA LOAId ¢9-¢4c0e 3 €
H3IMOT dAvH ¢9-L5c0¢ 8 ¢
3AIS HIONISSVd LOAId 19-¢520¢ l I

NOILdIHOS3AA "ON 1dvd ALD | WALl

. ‘AD £
v Ao , mo— 2 Ao
. USeM 8/€ Jaoedg jon1d
in 007 91-8/€ !
N VMN ,.__hmzp / 1 way 21 way
rA e}
Me19s B /€ 2 X 91-8/€
9 A 02 way|
INN X007 8L-91/5
oL wey

— 4

R
{ )
©

malog 612 x 91-8/€
g1 wey

8 ‘A1
laysem oI 91/5
6 Way| +

¥ Ao
Mme1g B v/e | X 8L-91/S
L way|

e

P

v A0 T QAHMEHATV
Jaysep AnesH 91/
8 W) z RO
maiog B | X 8L-91/5
9 wey

UL

AAAL AL AL A 4

©

3ZIS TVNLOV NMOHS 3HVMAHVYH




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 28361-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED TOOL LIST QTY. REQUIRED

DIill..coceitierieeseetresreessesrseerssresseeesseesoeseseressesssessssassae 1 WIench, 7/16" ... esatean e 1

Drill Dit, 3/8".....eeeeeeeeeeeerrnrreeveeeresseresseneesenssssssrssessanes 1 Wrench, 9/16" ...t ereer e snae e 1

Phillips sCrewdriver ........cccccrniiniinnienineiencnrennnens 1 Wrench, 3/8".........oociiiiiiincrnne i 1

Flat SCreWdriVer.........ceiiieeererrirrecrrrrer e sstresesiseesensas 1 Utility knife OF SNIPS.......coeveeeriieeeecrinenecsercssnenessennans 1

TAPE MEASUIE ...eeeeeecnererseeesstissenssrseseesstasssasassesasnes 1 Framing SQUAre..........ccccvceeeecieisrrcrensiseeecssannssssneeens 1
NOTE

Before beginning, read and understand all instructions. Check carton contents against enclosed packing
list. During assembly, leave all bolts loose for later adjustment.

A small container of touch up primer (zinc clad) has been supplied with the van box hardware. Included to
help prevent premature rusting of unprotected drilled holes, it should be used to coat or swab the interior
of all drilled holes on both the vehicle and van box. Also, any scratches, nicks, etc. made during installa-
tion should be touched up thoroughly.

CAUTION

DUE TO THE SIZE AND WEIGHT OF PANELS, RACKS AND TAILGATE TO BE REMOVED,
AND THE SIZE AND WEIGHT OF PANELS COMPRISING THE VAN BOX, IT IS
RECOMMENDED THAT A HELPER BE USED TO STEADY THE PANELS DURING
DISASSEMBLY AND ASSEMBLY TO PREVENT PERSONAL INJURY FROM FALLING
PANELS.

A. Prepare bed for van box (See Fig. 1)
1.  Remove all components from load bed until the configuration in Fig. 1 is achieved.

TTLE AN BOX INSTALLATION INSTRUCTIONS REV -
(=5 = n ] TEXTRON [N nEv onE No NG 28362 PG.10F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




B. Assemble Van Box on Flat Bed (See Fig. 2, Fig. 3, Fig. 4 & Fig. 5)
1.  Measure, cut, and install floor seal gasket to bottom flange to each side panel.

2.  Place side panel on side of bed (flanges facing inward), aligning holes in panel with holes in bed. Loosely attach
side panel to bed with hex bolts, washers and nuts. Repeat with panel on other side of bed.

Side Panel
Floor I-I
Seal

Gasket

Fig. 2
TMLE AN BOX INSTALLATION INSTRUCTIONS REV -
(=52 ] = | TEXTRON [N i o NG 28362 PG.20F 7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




3. Measure, cut and install floor seal gasket to bottom flange of front panel.

4. Place front panel on bed between side panels. Insert flanged bolt from side panel through hole in front panel.
Loosely attach front panel to side pane! with washer and lock nut. Repeat for each hole on both side panels.

Front Pane!

“-l Floor
Seal
Gasket

”
Fig. 3
TTLE AN BOX INSTALLATION INSTRUCTIONS REV -
EZGOMEETN  |onoowe  oozom e oATE o WING 28362 PG.3OF 7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




5.  Place top on assembled panels. Insert flanged bolt from top through hole in lower panel. Loosely attach top to
panels with washer and lock nut. Repeat for each hole in front panel and both side panels.
6. Measure, cut and install rubber door trim, starting at lower left corner and work up the left side panel, across the
roof, and down the right side panel.

Driver|
Side
Panel

Rubber to
Outside of Van

Fig. 4

TMLE  yAN BOX INSTALLATION INSTRUCTIONS REV -
EZGOMEIT  |oncore  ovune revoure NO. 0 28362 | PG.4OF7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




hinge pin into rear hinge. Repeat on other rear door.
may be moved up to 1/2".) Tighten nuts when doors are correctly positioned.
tighten the hardware attaching front panel, sides and top.

door.

7.  Attach rear door to rear of van box by aligning door hinge pin with hinge on rear of side panel and sliding door
8.  Adjust door vertical position by loosening lock nuts on hinge and moving hinge up or down as necessary. (Hinges
9.  With doors adjusted and closed, adjust side panels to achieve a uniform gap across the top of the doors and

10. Measure, cut and install door seal gasket on vertical edge of passenger side door and along lower edge of each

Outside of Van)

Lower Edge of
Rear Doors

Mo

(Rubber Toward
Inside of Van)

Passenger
Side Door

-(Rubber Toward

Fig.5
TTLE AN BOX INSTALLATION INSTRUCTIONS REV -
(=3 ] m ] TEXTRON [N i e oaTE No NG 28362 PG.5OF 7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




11. Install door handle. Place handle on outside of driver side door and insert handle shaft through hole. Place lock-
ing ring over shaft and pin ring to shaft. Place bracket over handle shaft, as shown. Insert #10-32 X 3/4" screw
through handle, door and bracket and secure with #10-32 lock nuts.

12. Install door lock rod assembly. Position the assembly so that the shorter of the two rods is hanging toward the
floor. Insert each rod through the plastic guide at the top and bottom of the door. With the door handle in the posi-
tion shown (locked), and rods fully extended, place rod assembly center section on handle shaft. Test operation of
handle and rod assembly to ensure rods are retracted when the handle is turned to the horizontal position (open),
and extended then the handle is in the vertical position (locked). Move center section in or out on shaft to ensure
smooth, straight up and down movement of rods through the guides. Using a flat-tip screwdriver, tighten set
screw in center section to secure lock rod assembly to handle shaft.

13. With doors closed and pushed inward to close tightly, mark the bed floor where lower lock rod contacts floor. Drill
3/8" hole in floor for rod to pass through and secure the doors.

Door Handle

Installation Door Latch
Installation

(rmmm - £
Fig. 6
TITLE VAN BOX INSTALLATION INSTRUCTIONS REV -
DRN BY J.RICE REV BY DRAWING
EZG0 ORIG DATE  03/20/96 REV DATE NO. 28362 PG.6OF7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




C. Replacement parts

1.  Replacement parts for the van box may be obtained from Curtis Tractor Cab Inc., 111 Higgins St., Worchester,
MA 01606. Telephone (508) 853-2200, or FAX (800) 876-9104.

2.  The following parts are available for repair/replacement:

P/N DESCRIPTION
28361GO01A. ... Rear Door, Driver Side
28361G01B.....ccoceeerrrreerreerrrereeens Rear Door, Passenger Side
28361G01C.....ccoiveiririrrrrerrererenens Side Panel, Driver Side
28361G01D.....ccccreeererereererererrees Side Panel, Passenger Side
28361GO1E......covvirrrrerrennee, Roof
28361GO1F ... Front Panel
TPO02A ...ttt Replacement Rear Door Window (Acrylic) (2)
TPOO2B......ccoeerrecercirninecneens Mounting Gasket for Rear Door Window (2)
TP002C ...t Replacement Front Panel Window (Acrylic)
010720 D SO Mounting Gasket for Front Panel Window
TPO02E .....oevveereereerecnreeenne Door Seal Gasket (196")
TPOO2F ....vveemeeecerereeeeeeeereans Floor Seal Gasket (123")
IDHOS ... Door Handle Kit (Key Locking)
IPOOTA ...t Replacement Door Hinge Kit (with Hardware) (4)
121200 = SR Door Latch Rods (2)
IPOOTC....coiecee e Plastic Rod Guides (2)
OPOOTID .. Latch Rod Swivel Cam (with Set Screw)
BBOTA ... 1/4-20 X 7/8" Long Hex Bolt (10)
1212100 | = R 1/4-20 Nylon Lock Nut (10)
BBOIC ... reercere e 1/4" Washer (20)
BEOTA ... 3/8-16 X 7/8" Long Flanged Hex Bolt (23)
6E01B......... feereresseeeaeneeenenenens 3/8" Washer (23)
6EQ1C............ .......................... 3/8-16 Nylon Lock Nut (23)
TTLE VAN BOX INSTALLATION INSTRUCTIONS REV -
(=2 = [TEXTRON I PRI ey onTe No. ¢ 28s2 | PG.7OF7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




READ ALL INSTRUCTIONS BEFORE PROCEEDING.
TOOL LIST QTY. REQUIRED
Plastic faced hammMer.........eeeeeereeereicrceesrercessssasessnans 1

INSTALLING BED LINER
1.  Adhesive will not adhere to dusty or greasy surfaces. Clean with a 50-50 mixture of rubbing alcohol and water.
Allow to dry.

Cut tape (Item 4) into 12 pieces, each 6 inches long. Apply seven of these pieces to tailgate liner surface (ltem 3)
as shown, pressing down firmly to assure a good seal.

Remove protective paper from tape(ltem 4), align holes in tailgate and install fasteners (Item 5).

Position three pieces of tape(ltem 4) under bedliner (ltem 1, 2) as shown, and two pieces on the headboard tube,
then install the bed, using a soft-faced hammer to tap the edges as required for a good fit.

Press firmly on bottom of bedliner and front lip (Item 1, 2) to assure a good seal.

PO N

o

5 Places
6" Long

7 Places
6" Long

KIT CONTENTS

_ DESCRIPTION
.................... BEDLINER, 40"
2 ereereeensronrane I I 74035-G02....ceerervrnnennnen BEDLINER, 48"
1S TN i [T 74036-GO01......ccovvmrenennne TAILGATE LINER
- 2YDS.............. 74034-G02.....ccovveennnenee. TAPE
D retterrereeeraanenes 1 IR 71155-G01 ..ccveerevennnneee. RATCHET FASTENER
TTLE  BED LINER INSTALLATION INSTRUCTIONS 40" & 48" REV
DRN BY J.BRAND REV BY DRAWING
E'Z‘Gnm ORIG DATE 03/11/96 REV DATE A NO. 74204 PG.10F1

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: TO ORDER THIS ENTIRE FIELD KiT, REQUEST PART NO. 74164-G02

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST

Flat Screwdriver.........cceeuee...
Wrench, 7/16" ....ccceieiveeennes
Wrench, 3/8" .....cccececriivneennnns
(2 11/ QL C 15 ] [P
Needle Nose Pliers................

A WARNING A

BEFORE INSTALLING THE ELECTRIC DUMP KIT, THE FOLLOWING STEPS MUST BE

TAKEN:

1.  Place vehicle on level floor and engage the parking brake.

2. Raise and secure seat.

QTY. REQUIRED TOOL LIST QTY. REQUIRED
................................... 1 Phillips Screwdriver .........ccocccvevceevcenninnicnnnsecnseennnns 1
................................... 1 Open End Wrench, Insulated, 1/2".......c..ccecvnniinneni 1
................................... 1 WIENCN, 1/4"....eeeeeeeeeteerreeresenerescsessssssesssanesine |
................................... 1 Shop Rag ..ccovrrvercirininnnnssensncnenseesans |
................................... 1

3.  Using an insulated wrench, disconnect the battery ground cable and cover negative battery terminal (-) with a

shop rag. (See Fig. 1)

A WARNING A

TO PREVENT PERSONAL INJURY, USE AN INSULATED WRENCH TO DISCONNECT
AND RECONNECT THE BATTERY GROUND CABLE.

Negative (Ground) Cable

Positive Cable

(+)

CAUTION

Be Certain Ground Cable
Is Disconnected From

Battery Terminal
T
O
Fig. 1 Negative (Ground) Cable Connection
TMLE  ELECTRIC DUMP INSTALLATION INSTRUCTIONS REV -
(=0 c] u | TEXTRON [N e v oATE N NG 74166 PG.10F 6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




4., Raise and support truck bed.

A WARNING A

TO PREVENT PERSONAL INJURY, ENSURE BED IS PROPERLY SUPPORTED IN
RAISED POSITION BEFORE CONTINUING WITH THE FOLLOWING PROCEDURES.

5. Remove and discard the latch assembly from the front of the dump bed. (See Fig. 2)

Fig. 2 Latch Assembly Removal

6. Remove and discard the bed prop assembly from the driver side rear fender. (See Fig. 3)

Fig. 3 Prop Assembly Removal

TTLE  ELECTRIC DUMP INSTALLATION INSTRUCTIONS REV -
EZGOMEITT]  |oucone  1aiess ReV ATE No NG 74166 PG.20F 6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




A. TOGGLE SWITCH MOUNTING (See Fig. 4)

1.  Attach circuit breaker (Item 2) to mounting bracket (ltem 1) using screw (ltem 3), lock washer (ltem 4) and nut
(Item 5).

2. Remove outer nut from toggle switch (Item 6) and insert the toggle lever through circuit breaker mounting bracket
and into the seat wrap hole as illustrated in Fig. 4.

3.  Place the toggle switch guard (ltem 7) over the toggle switch lever and attach with outer nut. (Do not tighten)

4.  Secure the toggle switch guard and circuit breaker mounting bracket to seat wrap with rivets (ltem 8).

5.  Adjust the toggle switch nut behind the bracket to position the tip of the toggle switch lever a distance of 1/16" or
less beyond the toggle switch guard and tighten nut securely.

6.  Attach red wire (Item 9) to circuit breaker and toggle switch as shown in Fig. 4.

@ i W ¢
Outer Nut /
Seat Frame/
Support
Bottom Nut/
Fig. 4 Toggle Switch Installation

B. CONTROL HARNESS ROUTING (See Fig. 5)

1.  Route the control harness (Item 10), beginning at the toggle switch, down the seat frame support on the driver
side of the vehicle as illustrated in Fig. 5. Leave enough slack in the control harness for connecting termi-
nals to toggle switch.

2.  Secure the control harness to the seat frame support with a nylon clamp (ltem 11) as shown in Fig. 5.

3. Route the control harness toward the rear of the truck, on the inside of the frame rail, to the rear cross member as
shown. :

4,  Secure the control harness to the frame using nylon clamps in the locations shown in Fig. 5

TMLE  ELECTRIC DUMP INSTALLATION INSTRUCTIONS REV -
DRN BY J.RICE REV BY DRAWING
EZGO m ORIG DATE ~ 12/15/95 REV DATE NO. 74166 PG.30F6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




Fig. 5 Control Harness Routing

C. WIRING THE TOGGLE SWITCH (See Fig. 6)

P OwDp =

Connect the white wire from the actuator to the toggle switch as shown.
Connect the red wire from the actuator to the toggle switch.

Connect the black (ground) wire from the battery to the toggle switch.
Connect the red wire from the battery to the circuit breaker as shown.

11

RED Wire (Item 9)
Omitted for Clarity

£

‘r- A

v‘ RED from Battery

BLK from Battery

B
J §

/

RED from Actuator
/7

WHT from Actuator

Fig. 6 Toggle Switch Wiring

TMLE  ELECTRIC DUMP INSTALLATION INSTRUCTIONS REV -
E'Z‘ED ZTRTGB;ATE 1‘2:::5 23 BD:\TE II?ICR).AWING 74166 PG.40F6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




D. INSTALLINGTHE ELECTRIC ACTUATOR

1.  Place the electric actuator, item 1 into the cylinder mount oriented as shown, and insert clevis pin (ltem 13)

through the cylinder mount and electric actuator. Secure with spring pin (ltem 16).
Connect the control harness to the electric actuator.

Using an insulated wrench, reconnect battery ground cable. (See Fig. 1)

Extend actuator to full length by operating toggle switch lever.

Locate the appropriate holes in the center support angle of the truckbed frame.

o0 kv

supports of the truckbed frame, the spacers and the electric actuator. (See Fig. 7)
7.  Secure clevis pin with spring pin (Item 16).

Place one spacer (ltem 15) on each side of electric actuator and insert 3" clevis pin (Item 14) through the center

To
Control
Harness

Fig. 7 Electric Actuator Installation

TTLE  ELECTRIC DUMP INSTALLATION INSTRUCTIONS

REV -

DRN BY J.RICE REV BY DRAWING
EZGOLEWTT] ORIGDATE  12/15/05 REV DATE NO. 74166

PG.50F 6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

ST S T 74165-GOT weorrnrnrrrrrrrenes CIRCUIT BREAKER MOUNTING BRACKET
Deereeeeseenessrrn T 21320-GB ...oovvvrereerrrenen CIRCUIT BREAKER
Bevereeeeeereseraneees Dereerverneenenes 00150-G4 .vounnrerrenenenens SCREW, #10-24 X 1/2" LG.
Bveeeeeveesererrrnne Divvveeeeeereneee 00565-G5 .....oovvemeessesees LOCK WASHER, #10
Brereeeeereseesessennns D vveeeerarerene 00526-G3 ....cvvmmrrrerneerens NUT, #10-24
I S TR 27680-GO1 ...vvvvrernrrnnnee TOGGLE SWITCH
y S T 27447-GO1 ...ovvvrrererrnne TOGGLE SWITCH GUARD
T, D veeeseereerenn 10570-GO c.ovvrrrrrrrrerrenn RIVET, 5/32” X 9/16" LG.
Y. Toeeeereseessenen 25076-G14 ...ovovmererrnrenns RED WIRE

L[+ O ST 74163-GO1 ...vvvvemrrerrnnes CONTROL HARNESS

S T DO I 17618-G1 cooorrnnrrrrrrnsen. NYLON CLAMP

12eeeeeseereereseenes ST 27612-G02 ...oovvverrrrrrrnns ELECTRIC ACTUATOR

ST T S T 14443-G11 e CLEVIS PIN, 1/2* X 1 7/8” LG.

Vhoeeeeeeeeresenerronns TR 14443-G10 ceonnnnrrrrrrr. CLEVIS PIN, 1/2" X 3’ LG.

ST T 2eveeeerenneenens 27613-GO1 ..oovvvrrreenne SPACER

[ Y 25233-G1 eovvverrrreenerernens SPRING PIN

TMLE  ELECTRIC DUMP INSTALLATION INSTRUCTIONS REV -
EZGOMEINT  |ouowe  121ss v oaTE RO WING 74166 PG. 6 OF 6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




§585-1¥2-008- ‘6692-€160€ "YO'VLSNONY ‘88€ XOH "O'd “ONI ‘NOHLXIL 30 NOISIAIQ 0D-Z-3

'S1HVd INIJWIOVId3Y
. €08, ‘ON 96/€2/20 awvaaad | eezier  3LVABIHO - 40 DNIH3AHO IHL 3LVLI0Vd OL INJWNDO0Ad SIHL Niv1i3d
¢401'0d onmvea | Y - senas| st asweo | ECOEENMOIEIZA | o) g1 's14vd ANV SALON HO4 (S)IDVd HNIMOTI04 33S
“1I NIHLIM @3SOTQN3 Y3113 FHL
a A3d NOLLVTIVLSNI GT3IHSANIM 3111 | OL DNIANOJSIHHOD ILON V OL SHI43H | > 108WAS FHL
SISYO ‘AN34 2 ‘Hv310 ‘A13IHSANIM | €0D-120GL ! L
AN3Q ¥ ‘Q31NIL ‘QT1FIHSANIM | 209-€025. ! ot

aN3g ¥ ‘"Hv3ao ‘A1AIHSANIM 109-€025. ! 6

02-¥/1 ‘NO01 ‘LNN 29-16800 ¥ 8

/1 ‘HIHSYM /95-09900 ¥ JA

‘O ¥/€ L X 02-¥/1 ‘MIHOS 99-60/9} v 9

DN1d ‘Hadnngd L09-¥21G. 2 g

H30vdsS 19-92/€2 %4 ¥

H3gany LINNOYD L0D-2¥12L 14 €

AN39 2 ‘G3LNIL ‘G13IHSANIM | 209-120SL 1 2

AN3g 2 ‘HY310 ‘Q13IHSANIM 109-1205. b b

NOILdIYOS3a 'ON lHvd | ALO | wall
avLi3a-oL'‘s
VIvi3a- et
v livl3ad
g 1ivl3d

oL'6

‘8 W3LI ‘SLNN MO0T ANV £ WALl ‘SHIHSYM HLIM 34NO3S ANY
1NY1S INOHH JHL ANV QT3IHSANIM NHHL 9 W31l ‘S1108 IHL LH3ISNI 'S

dOL3HL 1V AN3 d3H3advl
TIVINS 3HL HLIM LNHLS INOHd JHL ISNIVOV QT13IHSANIM 3HL 30Vd v

"0+ HO 6 SW3LI ‘G1FIHSANIM 20 dOLIHL HO € ‘I SW3LI ‘QTIIHSANIM
3HL 40 SITOH HIALNIO IHL OLNI § WILI ‘SHAJNNG DNTd IHL LHASNI '€

"'S1IINNOYD Y3gand IHL OLNI ¥ WLl ‘SHIOVAS IHL IHIASNI "2

"0} HO ‘6 ‘2 ‘I SW3LI ‘QT1IIHSANIM FHL 40 S3aIS H1049 NO S3T0H
WOLLOE ANV dOL IHL OLNI € W3Ll ‘SIINWOYD H39and IHL 143SNI “}

"ONI33004d 340439 SNOILONYLSNI TV avad

ALMNGYIIVAY HOd S1HVd 30IAY3S LOVLNQD «
+0D-1705Z "ON 1HVd LS3IND3Y ‘LIM @1314 3HILNI SIHL H3AHO OL:310N




§585-1¥2-008-1 ‘6692-E160€ "VO'VLSNONY ‘88€ X0 'O'd “ONI ‘NOHLX3L 40 NOISIAIQ 0H-Z-3

10 SUVL17I0V4 OL INGNNOOQ SIHL NIVAIH
: ONIHIQHO FHL ALVLITIOVH O
zd0z0d | FPL ONly G AN A e | ([TMSEMCIE)IZ | 'SLSI SLUVd ANV SILON HO4 (S)39Vd ONIMOTIOH 33S
*1I NIHLIM Q3SOTINE HALIZT JHL
a A3H NOILLYTIV.LSNI GT3IHSANIM  z1u. | OL ONIGNOJSIHHOD FLON V OL SHI43H [> TOSWAS 3HL
y°ALD p"ALD " ALD
Y007 LNN 02/} HIHSYM Wb/} M3IHOS V/E L X 02-b/L
8 WaLl Lwall o Wall
_______________W @
2'AlO ¥ "ALD ¥ 'ALD
H3dNNE ON'1d H3OVdS LINNOHD HIgENY
S WaLl ¥ WALl € WaLl

O

Hl

] (O

3ZIS IYNLOV NMOHS 3HVMAYVH 11V -31LON




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75107-G02

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED TOOL LIST QTY. REQUIRED
1/2" Insulated Wrench ......cccccercveerenrirenciennieesnsennane 1 Straight Blade Screwdriver........ccceccvieecccerncreeeecennn. 1
Tape MEASUIE ...c.ccivvcminvirineneecnienneireessencansssneneans 1 Electrical Tape .......cocvvvimiimimneiiniiicscrinesssecsanens AR

A. DISCONNECT BATTERY (See Fig. 1)
1. Using an insulated wrench, disconnect the battery Negative (-) terminal cable.

Negative
Cable (-)

Gasoline Vehicles

Negative
Cable (-)

Electric Vehicles

Fig. 1

B. TURN SIGNAL HARNESS CONNECTIONS (See Fig. 2)

1. Install turn signal flasher in flasher receptacle.

2.  Cover lower end of switch harness with flex loom, placing upper end of flex loom at lower end of harness cover.
Secure flex loom at each end with nylon clamp. Seal loom and harness joint with electrical tape.
3. Thread lower end of turn signal harness up through hole in lower dash to the left of the steering column.

4.  Connect switch harness to vehicle electrical harness. (Switch harness connector to electrical harness connector,
WHITE wire from swiich harness to BLACK wire from electrical harness, and BLACK wire from flasher to RED
wire from electrical harness.)

TTE  TURN SIGNAL INSTALLATION INSTRUCTIONS REV -
EZGOMEIT  |onoowe oo revoure No. o 75106 | Pa.10F4

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




C. TURN SIGNAL SWITCH INSTALLATION (See Fig. 2)

1.  Measure up 18 3/4" from the base of the steering column and wrap column with electrical tape sufficient to insu-

late switch clamp from steering column.

2.  Place switch clamp around steering column, on electrical tape applied earlier, and attach turn signal switch to
steering column. Do not tighten at this time.
3.  Push harness back up through hole in lower dash until slack is removed from switch harness.
4.  Attach steering column cover, adjusting switch as necessary to obtain a good fit with cover, and tighten clamp.
5. Remove the cover and secure the harness to the column with tape just below the switch. Replace cover.
. AN
Q UL
\ ‘\ ~ AN R
RN
) ./ RN
Steering Electrical M~ S N
i Column Tape ~ NN
NN Cover s T .
e AN
/"/’ e \“ \“
,// ,’/ \‘\ \‘\
- e \ A\ ~..
i A\
Flasher_ ~— (‘\ BLK \\/\
Electrical L : —-— \ ‘\‘ Turn Signal ,
: . \ \ Switch H ,
Harness \ \\ e ams; 4 18 3/4"
Fig. 2
TTLE  TURN SIGNAL INSTALLATION INSTRUCTIONS REV -
DRN BY J.RICE REV BY DRAWING
E'Z‘En ORIG DATE  01/10/96 REV DATE NO. 75106 PG.20F 4

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




D. CONNECT TAIL LIGHTS (See Fig. 3)
1. On driver side, remove RED tail light wire from BROWN wire in electrical harness and reconnect to WHITE wire
provided in electrical harness.

2. On passenger side, remove RED tail light wire from BROWN wire in electrical harness and reconnect to YELLOW
wire provided in electrical harness.

Rear
Fender

RED To WHT From Harness - Driver Side
RED To YEL From Harness - Passenger Side

Fig. 3

NOTE: Each front turn signal and its adjacent marker light share the same connector. The turn signal
lights are connected to electrical harness when marker lights are installed and connected. (See Fig. 3)

E. RECONNECT BATTERY (See Fig. 1)
1. Using an insulated wrench, reconnect the battery Negative (-) terminal cable.

F. TESTTURN SIGNAL
1. Check front and rear lights for operation of turn signal for left turn, right turn, and 4-way flasher.

KIT CONTENTS

TEM  QTY  PARTNO. DESCRIPTION
3 [T 1 ........... 17867-G1.oueereeevrirerennnn. TURN SIGNALSWITCH ‘
2 eerereeesnnsrneeane i [T 20065-G3...ccovvnrvnrennnene STEERING COLUMN COVER
£ ST K [T 32307-G3...cevvrrenrernnnnns 3/8" FLEX LOOM
Gonereeeervinneenns 2 trrrereneneens 17618-G1..oeeereeenne. NYLON CLAMP

TTLE  TURN SIGNAL INSTALLATION INSTRUCTIONS REV -
DRN BY i REV BY DRAWING
E'Z‘Gn m ORIG DATE c;:f:e REV BDATE NO. 75106 PG.30F 4

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




Driver Side Passenger Side
Turmn  Marker Headlight Headlight Marker Turn
!
'/P' BLK
o BLU/WHT b
GRN
]
® BLK = :| '
e~ | |—
Fuse +0
RED Block i 15 AMP
L5 AMP | Brake
)\ BLUWHT O\C BLU/WHT ! : Switch
Lt Switch HEAMP |
( Part Of Key Switch ) C NO
¢ RED RED
Va4
BRN { { BLK
/7 /
RED ~___BLK
BLK ¢S WHT :l:l Flasher
4 77
[rmm e . |YEL
SRR > >——1 Tum
RED | ' .
—> Dt Signal
BRN i ! i
® > ST Switch
WHT: | |
YEL! ’; '
e i Tumn Signal Switch Harness
YEL
. BLU/WHT
. BLK
BRN
LBRN WHT YEL BR"i
ATYAS A /N NN
/\/L N\ N AN
BLK| TWHT RED RED wHT |BLK
Taillight { \/ \_/ ) Turn Signal Turn Signal \_ W, Taillight
Driver Side Passenger Side
® Indicates Butt Connection Within Vehicle Electrical Wiring Harness
Or Within Light Assembly
Fig. 4
TMLE  TURN SIGNAL INSTALLATION INSTRUCTIONS REV
DRN BY J.RICE REV BY DRAWING
EZG0LRET] ORIG DATE  01/10/96 REV DATE NO. 75106 PG.40F 4

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




G585~ L¥2-008-1 ‘6692-C160€ "VO'VLSNONY ‘88€ X08 'O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

‘SLHVd LNJNIOVId3H

OLLSL ON v
DNIMVYHQA

v6/12/10
g93amM1

3iva Oiko
A9 NHQ

'NOULX3L| ™ 13 o | 40 HNIYIAHO IHL 3LVLIOVY4 O1 INJWNOO0A SIHL NIvi3d

"S1SI7 S1HVd ANV S3.LON HOd (S)39vd DNIMOT10d 33S

"L NIHLIM d3SOTQN3 431131 3HL

NOILVTIVLSNI AVHL HSY 31111 |OL HDNIANOdSIHHOD 3LON V OL SHI43H [ > TOSWAS 3HL

97,2/ X 91-0F ‘MIHOS v 14
AVHLHSY 13)0v4de 109-801SL 3 €
AVHL HSY 13SYD 109-9€LL¢e } [4
AVHLHSY 10S9-1eLLe I l
NOILdIYOS3ad ALD | W3l

13MOvHe IHL OLNI AVHLHSY 3HLJVYNS '€

‘NOlLvd.1snT
NI NMOHS SV ATALVWIXOHddY 13M0vHE 31v001 v WALl ‘SMIYOS
ONITUYA 473S (#) IHL LYIASNI ‘TUVIdNTL Y SV € WLl 13M0vHd ONISN ¢

Avdl
HSV 3HL 40 WOL1108 ANV dOL 3HL NO SIONV14 FHL HIAO SHOOH L3
-SV9 IHL TLNN 2 WALl 13INSYD FHL OLNI F WALI ‘AVHLHSY IHL LHASNI '}

"ONIQ3300Hd 340439 SNOILONY.LSNI 11V Avad

209-6015Z 'ON 1HVd 1S3ND3Y ‘LM a1314 JHILNT SIHL H3GHO OL:310N




G68G-1+2-008-} ‘88£0-E060€ 'VO'V.LSNONY ‘88€ X0 "O'd “ONI ‘NOHLXAL 40 NOISIAIQ 0D-Z-3 ‘S1HVd LNIWNIOV1d3H

. 40 ONIYIQHO FHL JLVLINOVS OL INFWND0A SIHL NIV.LIH

zdotoa | COHSL ON|yg QN sz ANOOO| IIPETICYEYZT | 'SLSITSLHV ANV SILON HOd (S)39Yd ONIMOTIOL 335
“1I NIHLIM 03SOTONS H3L1373HL

- A3 NOILVTIVLSNI H313W HNOH 3.y | OL ONIGNOJSIHHOO 3LON V OL SH3A3H [>108WAS FHL

AION3a10S

H313W HNOH




$685-1¥2-008- | ‘8860-E0608 'YO'VLSNONY ‘88€ X0 ‘0'd “ONI ‘NOH1X3L 40 NOISIAIQ 09-Z-3 -S1HVd INIJWIOV1dIY

YR S R ——— 40 DNIYIAHO JHL 3LVLITIOVL OL INIWND0A SIHL NIVLIY

2402 '9d imvan | ¥ varau | senae  aweowo | (EIEEMCIEIZS | 'SLSI SLUVd ANV SILON HOH (S)39vd ONIMOT104 33S
L1 NIHLIM G3SOTON H3L13T FHL

- A3H NOLLYTTVLSNI H313W HNOH 511 | OL ONIANOJSIHHOD JLON V OL SHIA3H [>>108WAS 3HL

H3LIN HNOH ‘SSINHVH 0O-LLISL
¥2-01L# LNN L9-860L1

'©7¢/} - v2-0k# 1109 ¥©-05100
H3L3IW HNOH 13X0vyd L0O-610vL
HNOH ‘H3L3N 19-€.LSle

™~ N QN ™
N T W

NOILdIHOS3d ‘ON Luvd ALD | WAl

“19]|4e9 Pa}IsuUUOoD Sk SoalONe( O} S|agEeD [dued |01jU0Y) [eo11108]F 108UU0d8Y ‘9
“INU |feIsuIal pue 1aA00 doeldey G
"2IM Yoe|g 40} reuiwie) Jybu uo ainpaooid jeadey p

‘INU pUE 18ysem 00| ||eISUlS) pue [eujllie) 0} SSSUJEH WO} SJIM MO
“|8A [[EISUI PUE [RUILIS) PIOUSIOS O] SU} LWOIJ ISUSEM 00| PUB JNU 8y} SA0WSY ¢

‘|ouid [01JU0D) [ED1}0B]T BU} Wi} JBAOD BY)
OAOWBI PUE ‘[BUBd [0AU0D) [e214108[T 8U} Uo 19A00 8y} BulINdas U 8y} A0WSY 2

‘SelieNeq 8y} WoIj $8|gqed 8saL) Jo Yioq
}108UU0DSI(] "SelBlIeq BU) O} jauBd [0JU0D) [€01}09]F SU} WOy SB|qed BY) 81ed0T ‘|

TOHLNOO @33dS JINOH.LO3T3 OLLOINNOD "0

‘umoys se ( wey) sINN pue (g way) syjog Buisn Ajquiessy Joje
INoH 8y} ainoes pue poddns Jeas opis SJeAlUp 8y} ul sejoy ps|jupaid 9)e0 ‘|

ATGN3SSYVY H3ALIN HNOH HOVLLY 'd

819N INoH Jo feuiuug) (-) aAReBaN 0} a1im doe|g pue [eulw
-1} (+) OAIISO O} SUIM MO||SA ‘UMOYS SE 18}o INOH O} (G we)l) sseuteH yoeny ‘¢

“19MoRIg O} 1918 JNOK 2IN28S 1818y JNOH sy} Yim paliddns arempiey Buisn ‘g
‘umoys se pauollisod ‘(g wal) 1exoelg ydnoiyy (1 wal) 18)N INOH Hasu] °|
H3 L3N HNOH 3T19NTSSY 'V

"ONId33004Hd 3404349 SNOILONYLSNI TV dvad
209-v1 162 'ON LHVd LSINDIY ‘LM a1314 IHILNT SIHL HIAHO OL:JLON




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75326-G02

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED TOOL LIST QTY. REQUIRED

SOCKEL, 9/16" ....ereevrreereerereerrrinstritessarenareastessnneeareas 1 WIEENCN,0/16" ....eeeeeeeeeeceerecreesessneessesssesesennessasnensens 1

RALCHEL.....ccccevetierrecenmereerrensrteesssenseerrensssnassnaennnesoses 1 Torque Wrench ......veiiivemnnencnnnenncsnssseccncsssene 1
INSTALLING HITCH

Position hitch under rear bumper as shown and align holes in hitch with holes in bumper.

2. Insert bolt through bumper and hitch from the top and place flat washer and lock washer on bolt as shown and
secure with nut. Finger tighten nut at this time.

3. Repeat process in other three holes.
4.  Square hitch with bumper and tighten nuts to 31 ft.Ibs. torque.

Vehicle Rear Bumper

KIT CONTENTS @
_ DESCRIPTION

3 [ I IO 75324-G01...ccevvereevenne. HITCH
2 ereeirerreeernereaees Y S 13437-G5..cveeeeevrecerenens BOLT, 3/6-16 X 1 1/2" LG.
£ SO O, 00571-G3...coeeeeeernnn WASHER, 3/8"
Y O 4orerierenens 00566-G1...ccovvvreennreenenne LOCK WASHER, 3/8"
L S - S, 00532-G5...ccevverereerennne NUT, 3/8-16
TTLE HITCH INSTALLATION INSTRUCTIONS REV -
(= o1 = | TEXTRON [N Mk v onTE No WING 75308 PG. 10F 1

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75327-G02

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED TOOL LIST QTY. REQUIRED
SOCKEL, /16" ..ttt 1 WIEENCN, /16" ..eeeeereeeeccaessraeeeereeressnessanesssnsssnnenanaas 1
RAICHEL. .. cceevrerreerecrvrrrrreeaenrissssssssteeesssrnnsnansassnessssns 1 Torque WIENCh .....vveiiinierriinieeinee s sstnsesnieas 1

A. INSTALLING HITCH
1. Position hitch under rear bumper as shown and align holes in hitch with holes in bumper.

2. Insert bolt through bumper and hitch from the top and place flat washer and lock washer on boit as shown and
secure with nut. Finger tighten nut at this time.

3. Repeat process in other three holes.
4.  Square hitch with bumper and tighten nuts to 31 ft.Ibs. torque.

Vehicle Rear Bumper

| KT CONTENTS

L [ PORRN T, 75325-GO01.....covevernennes HITCH
2 e . S 13437-G5...ccccevrnerrnnnenne BOLT, 3/6-16 X 1 1/2" LG.
K OO . ORI 00571-G3...ccccveeirieenen WASHER, 3/8"
SR - . 00566-G1....coovvurrennecnnns LOCK WASHER, 3/8"
L S, R 00532-G5.....ccoovirennenens NUT, 3/8-16
< JO ) . 14443-G7 ....eevvnvevinnnenne CLEVIS PIN
T eeeeeerrrisseenesaans ) PR 19314-G1..evrrriecnens COTTER PIN (HAIRPIN)
TME  HITCH INSTALLATION INSTRUCTIONS REV -
DRN BY J.RICE REV BY DRAWING
E'Z‘EDEEEIEI] ORIGDATE  11/02/85 REV DATE NO. 75329 PG.10F1

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




S585-1¥2-008-1 ‘6692-€160E 'VO'VLSNONY ‘88 X0d "0O'd “ONI ‘NOHLXIL 40 NOISIAIQ 09-Z-3
‘SLHVd INIW3IOV1d3H
. 1S6SL ‘ON 96/20/50 3LVAATH | <6/0LOL  3LVA OO - 40 HDNIHIAHO FHL ALVLITIOV4 OL LNFWND0A SIHL NIvLi3d
€401 °0d onmvaad | Y 2ot anaul awwar  agnue | ECLEENOIEIZE (T 5117 S1HVd GNY SILON HOA (S)3OVd DNIMOTIOL 338
*11 NIHLIM @3SO1QN3 431137 3HL
g A3Y WONYL - NOILVTIVLISNI dOL NNS 3111 |OL DNIANOdSIHHOD 310N V OL SHI43H [ > TOGWAS IHL

vV 1IvL3d

(LNoYd) m_«m.__.mmo
SR TE a-
I1DIHAA
40 INOH4

d3adwnng vv
HLIM a3ddINO3
S1 310IHAA 41 HIOVdS Fanl
@dvosia 310N




§585-1¥2-008-} ‘6692-C160€ "VO'VLSNONY ‘88E XOF 'O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

*S1HVd LNJN3OVId3d

40 HNIHIAHO FHL ALVLITIOVL OL INIWNJO0A SIHL NIV.L3H
"S1SI1SLUVd ANV S3LON HOd (S)39vd HNIMOT104 33S

"L NIHLIM @3SOTQN3 431137 3HL

Ol DNIGNOdSIHHOD ZLON V Ol SH3d43H

TOGWAS 3HL

siovod| L NV T V] omer o ONENOSIZS
a A3d NONHL - NOILVTIVLSNI dOL NNS =z
o1 ‘39NL dVO 1D-€586 1 2 8l
97 .2 X 02-¥/11331S SSTINIVLS 1708 $H-£5200 4 A
02-¥/1 ‘MO01 ‘LNN 29-16800 ¥ 9l
JF/L ‘HIHSYM /5-65500 8 Gl
OILSV1d ‘HIAJVdS 10D-150S. 14 141
JBIL L X 8/€ ‘HIHSYM 1D-121S1 2 €l
b/ 2X 02-¥/1 “1331S SSTATNIVLS 1109 99-£5200 I 4!
91/S ‘"HIHSYM 29-0.500 9 Ll
H3a0VdS 109-8¥0S. I oL
W91/S MO0T ‘HIHSYM 89-50600 ¥ 6
97.8/L 2 X 81-91/S 1109 | €09-9501L 14 8
INOYA ‘LNY1S 10D-G70S.L I L
81-91/G MO0 LNN 99-8601 | 14 9
91.7/€ | X 81-91/S 1109 99-6£700 1 S
91/G ‘"HIHSYM 29-12500 8 14
3QIS HADNIASSY ‘HV3AY ‘LNHLS | 20D-E¥ESL 1 €
3QIS HAAIYA ‘Hv3Yd LNYLS L0D-E¥ESL ! 2
NNS dOL 109-690.2 1 !
NOILdIHOS3aa 'ON 1Hvd | ALD | wau

‘3NOYOL 'Sa1°Ld 61 - 2} OL IHVMAHYH LNYLS ._.Zomn_ TV N3LHOIL 'S
‘INOYOL 'SE7 14 §1 - €1 OL IHYMAHVYH LNYLS HY3H TV NILHOIL v
‘INDHOL 'S87°Ld § - € OL IHYMAYVH dJOLNNS TV NJIHOIL '€

'JON3INDAS NOILVYTIVLSNI HOd
SNOILVHLSNTT 23S (91 WAL ‘LAN XO0T ANV ‘(51 WALI) ‘HIHSYM HLIM

34NO3S JOL NNS 40 3AISHIANN ANV LNYLS FHL NIIML3E (V1 WALI)
'"YIOVAS O1LSV1d dOL NNS FHL FA0EY (S WILN ‘HIHSYM ‘(HY3Y LV
21 W31 NV LNOHS 1V ZL WALI) 1708 HLIM A13S001 dOLNNS 34NO3S

‘SLNYLS OLNO (1 WALl dOLNNS 30V1d

C
}

(@ 1iv13a @ 9 1vi3a 0L HI43YH) JOLNNS

‘FHYMALYVH NILHOIL LON 0a (01 WALI) ‘H30OVdS HO4 (11 WaLl)
‘UIHSYM | ONILNLILSENS ‘IA0AY SY d33004d ‘ITOH HIMOT AHL 1V

‘FHYMAUVYH
NILHOIL LON Od “TMOO 3HL ANV 1NYLS 3HL NIami3a (1 Wal)
HIHSYM GNY (01 W3LI) H3OVdS ONIOV (6 WALI) HIHSYM %001 ANV
(8 WALI) 1109 HLIM 3HNO3S NIHL TMOO ANV ‘G3TIVLSNI dI ‘W3diNNg
N33ImLag (£ WAL) LNYLS LNOHd 3IHL TIVLSN! ‘IT0H dOL IHL LV

‘advOSia ANV TMOD INOHd 3HL WOH4
$1108 @vaH NITIV HNO4 JHL IAOWIH ‘HONIHM NIV .2€/L ¥ ONISN

‘€

K

}

(g 1Iv.L3a 01 H343H) ‘HIdWNE HLIM @3ddInO3
SI FTOIHIA J1 H30VdS 38N.L aHVISId :3LON - LNYLS LNOHA

"371DIHIA 40 3AIS HIHLO NO ‘9 434S 1v3d3ad L

(9 WAL LNN ANV
(b WALI) YIHSYM HLIM 3HNO3S NIHL LNHLS ANV (€1 WL HIHSYM

‘JINVHS NI LO01S HONOHHL (¥ WALY HIHSYM HLIM (S WL 1109 30V1d *
‘3101HIA 40 3AIS HIHLO NO € ANV € Sd31S Iv3aday *

(9 N3LI) LAN ANV (7 W311) HIHSYM HLIM
LNYLS 3HNO3S 'JNvHL FHL NI 370H 3HL ANV LNYLS 3HL 40 WOL10d

JHL LV FT1OH HONOYHL (¥ WIL) HIHSYM HLIM (§ WAL L1708 30Vd

B} "F10IH3A 3HL 40 Y3UINID JHL
QHVMOL ONLLNIOd 81 D31 AGZ_.,O._V "3ddN ANV ‘210IHIA 3HL 40 INOH4
3JHL QHYMOL DNILNIOd SI 937 (1HOHS) HIMO1 LVHL OS LNYLS NOIL

-ISOd ‘3TOH HONOYHL (2 W3LD) 1NYLS HY3H 40 D37 LHOHS LHASNI®

‘(e ANV

2 W3L) LNH1S 40 AN3 (9NOT) dOL NI (81 W3LI) dvO GN3 39N LHIASNI

"ST3NVd WOH4 ©N1d ITOH
JAOWIH ‘MO39 SSI0OV NIVO OL aHvVMdOd WOLLO8 ivas TInd

}

(V 7v13a 0L H3434) SINYLS HV3Y 'V
"HNIA3300Hd 340439 SNOILONYLSNI TV Av3d

L0D-05€SL

1S3N03Y ‘LM a13i4 3HILNT SIHL H3AHO OL 310N




GS8S-12-008-1 ‘6692-E160E 'VO'V.LSNONY ‘88E XOH ‘O'd “ONI ‘NOYLX3L 40 NOISIAIQ 0©-Z-3

*S1HVd LNIN3OV1d3YH

LSESL ‘ON

€408°0d ONIMYHA

v

96/£0/S0 31vG A3d
30T A8 A3H

S6/9HO0L  3LVA BIHO INOU.X3L| = |3 P 40 HDNIHIAHO 3HL FLVLAIOVL OL LINIJWNOO0A SIHL NIV.i3d

ANvHE T A€ NHA

"S1SI1 S1HVd NV S3.LON HO4 (S)39vd HNIMOT104 338

a9 A34

"L NIHLIM @3SOTQN3 H3L13T 3HL

WONYHL - NOILYVTIVLSNI dOL NNS 31111 |OL HNIGNOISIHHOO FALON V OL SH3A3H | > TOGNAS 3HL

2 'ALD
3ZIS TYNLOV NMOHS 3HVYMAHVH 11V :3LON H3HSYM .8/€
€L N3 ¢ ALD
1708 'O .2 X 0e-v/t
AR ENY
(AR v%
¥ 'ALD 8 °AlLD ¥ 'ALD ¢'ALD
1NN X007 02-v/L HIHSVYM 1/ H3OVdS O1LSVid 1108 "9 ..b/L 2 X 02/t
91 Wall S1 N3 VN3 ck Wall
@ ......... (T
9°'ALD ¢'ALD ¥ 'ALD ¥°ALD
HIHSVYM .91/S d3a0vds HIaIHSYM X001 .9H/S 1108 'O7.8/L 2 X 81-91/5
(AN ENR 0L Wall 6 W3ll 8 W3l
¥°ALD ¥ 'ALD 8 'ALD
1NN YO0 81-91/9 1108 'O1.v/€ L X 8L-9L/S HIHSVYM .9L/S
g3yl SN3L ¥ N3l
oy
0y M €,
\ /




G585 142-008- | ‘6692-C160E 'VO'VLSNONY ‘88€ XOE "0’'d “ONI ‘NOHLX31 40 NOISIAIQ 09-Z-3 | -H3AHO FHL 3LV1ITIOVd Ol ININND0A SiHL Nivi3d

. 8¥e€S. 'ON
§401°9d ONIMVHd v

96/20/50
30T

3Lva A3d $6/L0/2t
AGA3Y Erellohy

31va DHO

290 | TETIVEN QE)Z | SLHVA ONV SILON HOd (S)3ovd ONIMOTIO4 338

's1si

Vv A3H

SNOILONYLSNI ONILNNOW LHOIT XHOM

371, | PNIONOJSIHHOO JLON V OL SHIIIU[>T0EIWAS THL

"Ll NIHLIM 3SOTON3 H3L1373HL OL

Aei1y feyeg ui sjoH

Jaquiepy SS0I0) aweid

(umoys 1S BpIS JeAuQ) 2 't

ybnoiy| anoy
<

JoquIapy SS010) juold ' /

jeuiwna] (

J lea

-) eAnebopN

0} alIM\ Yoe|g 198UU0D

feujuia] (+) eAsod

0] 8JIM Py 1oauuo)

SN\ MOjISA OF MOJIBA
‘SHIUM O} SHUM
“Joe|g 0} soelg

:SSaUreH YoImg o}
sseuseH 1Ybi 108uuo)

v 1telea

g lelaqg

HSVQA 40 3dIS HIAIHA HAIMO
uwn|o) Buuesis 6

/

yseqg jo
obp3 1emo]

W2/ ¥ ‘_




§585-172-008- | ‘6692-C160€ "VO'V.LSNONY ‘88 XOF ‘0'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-z-3 | -HIAHO FHL FLVLITIOVL4 Ol INIWNDO0d SIHL NIv.l3d

‘sisii

. 8YESL 'ON 96/20/50 31va A3d §6/£0/20  3LVQ DIHO - (s)3OVd DNIMOT10d 33S
§402'9d : . ITEN 0s)2=3) | SLHVYd ANV S3LON HO4 (S

onmvia | V ouT Aanay) SowT 9w *11 NIHLIM G3SOTON3 H31131 3HL OL
v A3H SNOILONYLSNI ONILNNON LHOIT XYHOM 371 | ONIANOSIHHOD 3LON vol wm_m_"_mm_V._oms;m gHL

4 l1eieg 3 neleg
SAHOLIMS LHOIT OML
HOH NOILVHNDIANOD - L2/02
a3d (g1)
5 82/12
S [ LS )
TLEE—— MOTIZA 0 ILIHM (2t

9¢/61

uﬂﬁﬂ

ALIHM 10 MOTI3A (21)

d lteleg
HOLIMS LHOIT3NO
HOd NOILYHNDIANOD

a3ad (i)

ces

MOTI3A 10 TLIHM (21)




6585-142-008-1 ‘6692-E160E 'VO'V.LSNONY ‘88E XOd ‘O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-2-3 | -H3AHO IHL JLVLOV4 Ol LINFNNO0A SIHL NIvi3d

'S1SI

[EIEN Q)= | SLHYd ANV S3LON HOd (S)39Vd DNIMOTIOL 33§

*11 NIHLIM a3SOTON3 H31137 3HL OL

SNOILONYLSNI ONILNNOW LHOIM ¥HOM =11y | ONIONOJSIHHOO FLON ¥ OL SHIJAU[>TOGWAS FHL

. : 96/20/90 3van3ad | seizorr ALY
§40€°9d mvm%h_>><m—m__ < or A9 A3d m_MV_m\N M_mcv__ﬂm
v A3H

y3ldvav avi 1D9-206.L} 1 82
@d3d ‘IdiMm 1D-£5002 1 12
HOLIMS 1H9IN 1D-LIELL ! 92
¥2 - 01# ‘LNN Y001 19-86011 € 62
"O7.2/F X b2 - OL# ‘MIAHOS $9-6/€00 e ve
1HDIN 39041S 1D-v6£02 1 €2
22
Yy3ldvav avl 1D-206L1 ! ie
@3y ‘JdIm 1D-£5002 I 02
HOLIMS 1H91 1D-L1ELL ! 61
(UYTINONVLOTY) LHOIT MHOM 29-60202 2 8l
J/L L X W8/€ ‘HIHSYM 1D-121S1 2 Ll
NOIAN dWY1O LD-819L1 € 9l
02 - ¥/ ‘LNN M001 ¥9-06€P1 2 Sl
'O7 /€ X 02 - ¥/} ‘MIHOS £€9-50/91 2 14
INNOW 1H9I1 3904LS 209-102¢e€ 1 €l
SSINHVH HOLIMS L0D-LPESL ! 2t
SSANYVH LHOM 10D-9¥ESL 1 L
'91.8/€ X .94/E ‘LAY 10D-G50LL r4 ot
31v1d HOLIMS 1HOIN LOD-6VESL ! 6
31v1d 43N0 L0D-£9E5.L ! 8
30VHg 1HOIN MYHOM L0D-£SESL b L
81 - 91/5 ‘LNN NHOOV £9-81600 4 9
81 - 91/ ‘LNN MD01 99-86011 14 S
9L/ ‘HIHSYM 89-09900 4} v
‘97 /€ X 81 - 91/S 11049 19-58900 9 €
3QIS Y3IAIHA ‘LNYLS LHOIT MHOM 209-2565. ! 2
QIS HIDNIASSY ‘LNYLS LHOIT HHOM L0D-2SESL 1 1
NOILdIHOS3d "ON 14Vd ALD | WALl

‘sooe|d saly)
Ul swWelj oY} 0} SSaUIBY YOIMS BU} 81ndss ‘(91 way) sdweo uojhu sy buisn
‘Bunnos ssau

-1ey 8y} U| SS8Uas00] 10 ssaulybn anisseoxe Aue arows) pue ereid youms ay)
10 1231 8} 1 SI0}03UU0D YoUMS 8y} o0e|d 0} Aresseoeu se sseuley syt isnipy ‘¢

‘uwinjos Buussls ayy Je 100}

8y} u1 10y oy} ybnoyy dn pue Jaquiat SSOID JUOI) Y} Ul 8]0y |eAo U yBnoiy)

“Jaquiat SSO10 swel) 8y Ul 8|0y [eAo au) yBnoayy Kieeq ey} jo yuoly ul Ael Ase)

-yeq ay} U1 8joy 2y} YBNoIY} UMOP (BJOIYSA BU JO Jejuad ay) premoy) Aleneq auy
pUNOJE SSAUIBY UOIMS Sy} SlN0J ‘SSAUIEY UOJIMS U} 8feyo 0} jou |njesed buleg ‘g

: ‘leulwuIe) oe|q 8y} 0} pes) Yoe|q

aU) pue [euiwIe} mojjok ay) 0} pea)| Moj|aA sy} ‘(g1 Wal) sseurey YoUMS sy} woly
feuiua) siym ey} 0} (| | wal) sseusey JyBi| sy} woly pesj SUYM 8y} 108UL0D |

(D 1re1eQ 99S) SSINHVH HOLIMS FHLONILNOY O

"papinoid (0} wiel) sieAu ey} Buisn ysep sy} 0} ejeld youms BN syl Yoeny ‘2
"ysep auj Ul sejoY ,91/€ OM} |Ip ‘sreldwe) e se seld youms ey} Buisn
‘ysep oy} Jo wonoq oy} woy dn /e abps doy sy} pue UWNjod Buuesis sy}

10 18JU80 81 J0 Y| ,2/1 ¥ (6 wo) sreid youms b eys jo ebpe Yo| ey} uowsod |

(g pers@ 99S) 31V1d HOLIMS LHODIT IHLONITIVLSNI "9

('sseusey aney
10U S20p NS apIs 1oBusssEed) *9)o1UBA JO BpIS 180 Uo § pue ¢ sdajs yeadey °g
(opis yoee seoejd omL) *(G wel) U X90] pue (i Wway) Jaysem
UIM 8IN09S "elel) pue NS usamieq (L1 wel) Jeysem pesul sjoy seddn
u) "ewresy ur ejoy ybnosys pue Ba) nns Jemol Ul sjoy ybnoay) ( way) 1aysem
YuMm (£ Wwalr) J1og LesuI ‘Iniis B} dPISUI SSauULeY B} 8jeyo 0} jou njaied Buleg "y
("e21LeA By} JO Jojusd 8y} paemo} pajulod
aq pinoys Baj 1eddn 196u0| 8y} puE B[OIYSA BY) JO 10} By} premo} pajulod
aq pinoys 1nuis Jo Ba| poys ay} ‘peuomsod Apadoid aq of) “jres swesy uo 69)isel
pue jeued ul sjoy ybnoay Inas Jo Ba) Joys pesul pue jeued Jsjjy ui ejoy ybnoayy
SI0]99UUO0D 93U} SU} Y)IM INJLS JO pus su) peall) ‘efoiyaA Jo SpIS JISALP 1Y €
. *9|21UOA JO BpIS yoes uo sjsued
191y wioyy sBnid sjoy eAoWwSY "swely 0} $Se%0e Uleb 0} pJemio) wolog jess |Ind ‘g
“nas sy} jo pue doy syy episul pajind si $10108UU0 Jo Jied isily
ay e0jeq isnf Buynd doig (‘NS Uy YBNOIY) SpEs) S81LL BUI YIM PUS B} Us!d)
‘pepasul Bulaq s §i Se sseusey sy} yuiy 0} Jou [njesed Buieq ‘(g way) Inas apis
JoAUp ay yBnoayy umop (1 1 way) sseuley bl sy} ysi ‘@im ejqixaly e Buisn 1

(v 11eye@ 99s) SLNYLS LHOIT XHOM IHLONITTVLSNI 'V
"HNI@3300Hd 3HO0439 SNOILONYLSNI 711V av3d

,09-¢S€S. 1S3ND3Y ‘SLIM Q1314 3S3HL 40 H3HLIZ H3AHO OL 310N




GS85-1¥2-008-1 ‘6692-C160E 'VO'V.LSNONY ‘88E X0 "O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3 | “HIAHO FAHL 31V1MIOV4 Ol ANIWND0A SIHL NIVl3d

RARS

. 8veS.  ‘ON 96/20/50 31va A3d S6/L0/2  3LVADIKO X = SlHvd d 3 HO I9vd 5N 1704 33s
BT onmvsa | o7 | sowr owo| (TREAOSIZS NV S wmn__.:;“\_, M_wvm%.ﬂvzm m_m_stom_._w:p oL
v A3H SNOILONYLSNI DNILNNOW LHOIT NHOM 37y | ONIANOJSIHHOO 3LONV OL SHI434>T0GWAS JHL

‘asempaey Bupsixe Buisn

dwejo jeuiwise) L1eneq (+) eansod 0} (g1 Way) SSBUIBY YOUMS JO 8JIM Pal Yoeny
-arempiey Bunsixe Buisn dureo [euiuus) Asepeq (-) aane

-Bou 0} (Z| W) SSeUIBY LUDHMS JO SIIM Yoe|d Yoele ‘Youdim pajensul ue Buisn

(9 neye@ @98) AHILLYE OL SSANHVH ONILOANNOD O

Ajpanoes aremprey usjybi) *(9 W) INU UIoJe pue ( Wal) Jeysem YIM 31noeg
‘pajeisul Alsnoinaid sijoq 8y} uo pue sinis ey sopun (g wal) ajeld 1on0d

auy ooejd ‘Bulim ayy youid 0} j0u (hyeled Buleq pue ‘sinu uIooe By} sAowey
‘ssau

-rey b1 oy} woy pes| sjoejq syl 0} 11| 8qoNs Sy} W) PES) XB[q S} J08UU0H
-ssaurey yBi sy} woiy pes| mojjoA sy} 0} WBI| Y} WO} pes| pel oy 10auu0)
"au Sy 1e Wby 1ebuy sinu usjyby pue

(9 wiel) sinu U100k |EISu| IS Ul Sejoy yBnoay) pue adeiq JO pus Yyoes ul sjoy
ybnoay) (y wie) Jeysem yum (g wey) Jjoq Lesu pue Jnas Jo do} uo edeiq adeld
“(G1 wiaY) Inu 3o0| pue (H1 wal) mesos Buisn saeiq by

%10M 8y} 0} pajjelsut 1yBi yum Junows Wbl 8qons syl Yyoeye pue (L wey) eoeiq
141 10M By} Jo ejoy 18jued syt yBnoiy) 1Bl aqosis sy} Jo spes) ey pesiy L

K

T

'S

A%

e

4

*(G2 way) sinu 00| pue
(g wen) smalos Buisn Junow oy} 0} 1yBI| aqoss syl yoene pue (€| Wway) Junows
6y aqons sy} ul sjoy auy ybnoayy (g2 wen) 1ybY aqous ayi Jo spesj sy peaiyL ‘|

(4 nerag 998) diNY1 390HLS HLONITIVLSNI 4

‘Alaanoss srempley usiubi] (9 wal) inu u100e pue (i Wajl) Joysem Yim einoesg
‘pajeisul Ajsnoinsad $)10q ey} Uo pue SIS ey} sopun (g way) ajeid 1oA00
ay) eoeyd ‘Butim au} youid o} Jou |njeles Bulaq pue ‘Sinu LIode 8y} erowsy °S

4 uonoag o} pessoid ‘dure| eqons Buleisul Jj WY
y10Mm Jeyio Je Jeaday ‘ssauley Wby uo pesj xoe|q o} JyBi| 310m uo pes)| xoelq
Jayio pue ssauley bl uo pes| alum 01 JYBI| 10M UO pes| Hoe|q BUo J0BUU0) b

"awi iy} Je Inu uapyby Jebuy pue (g way) sinu
UI09€ |[BISU “INNS Ul S3j0Y yBnouy) pue aseiq Jo pus yoes ul ajoy ybnous (¥
woy) Jaysem yum (g wey) yoq uasul pue s jo doy uo aoeiq Wb yiom adeld ‘¢

‘Alainoas nu usyyb pue sjybi| siom uonisod ‘g

"aoeIq WY 10M Jo opIs 1810 Je ainpasoid ay) yeedsy ‘W61 Syl UM
papinoid Jnu pue Jaysem %oo| yum aoeid B stom syl 0} 1yb yiom ey} 8indeg
‘9j0Y oy} ybnoiyy 1sod pepeeiyy eyi aoeid pue (£ way) aoeiq Wb yiom ey}

Jo pus 8y} uo ejoy abirel ay ybnoiys (g1 wiay) BI| oM 8y} Jo spes] sy} pealyl ‘|

(d re19Q 29S) SAINYT XHOM HYTNONVLIIH FHLONITIVLSNI

“Yeys Yolms oy}
0} gouy pue nu eoejdal pue seai o woiy sjeld youms 1B sul ui (9z Jo/pue 6|
way) ‘(sa)usims 1uybi| sy esUI pue JNU wel 18IN0 pue qoud YIIMS Yy MoIosuUN ‘¢
(3 Ire19Q 99S) "USHMS 18I0 BU} JO [BuUlLLIB) SIS B} O}
pue 1ey}o oy} pue Jejdepe gej ay) Jo B3| J9Y10 8y} 0} pud BUO 108UU0D ‘(£Z 10 02
woy) sy 1By oyt Jo euo woly aam pal Buisn “1eidepe gey sy) Jo Ba) suo o} sseu
-Iey Youms oy} Wosj pes| pal alj) 10suuo) "youms b Joylie Jo jeululio) epis
ay) ouo (gz 40 12 way) sipf WY oy} jo suo woyy seidepe dej} sy} 8de|d ‘oroqe
paquosep se spes| MoJ|oA pue oliyMm ey} 10euu0d ‘s 1B yiog Bulelsul §i g
(@ 1re1o@ 29S) "youms Jybi| 8y} o [euilwIS) SPIS BY) 0} SSaUIBRY Yd)IMS WoJ)
pes| pai1 8y} 10suuo” *(9z wial) youms Byl 8y} Jo [eullLIg) pus 8yj 0} sseusey
UDIMS BU) WoIj pes| mojek sy} 19uu0d (g2 wel) by eqons eyl Buleisul § "2
(a rereq 99s) "ysums 1ybi| ey} uo [eulwils) opis 8Y) 0} SsdUIRY YOJIMS WOJ}
peaj pa1 oY} 198Uu0) (g1 way) youms WBI| syl Jo [eulwiis) pus ayj 0} sseuey
UOUMS B} WI0J} PES] OHYM BU} J0UU0O ‘(g wiel) siybil Y1om om) ay) Bulersut i “}

SIHOLIMS/HOLIMS LHOIT IHLONITTVLSNI ANV ONILOINNOD ‘d




§585-1+2-008-1 ‘6692-C160€ 'VO'VLSNONY ‘88E X0 "O'd “"ONI ‘NOHLXAL 40 NOISIANIQ 0D-Z-3

-H3QHO IHL ILVLITIOV4 OL LNIWNDOA SIHL NIVL3H

§406'9d

8¥€S. ‘ON v 96/20/50
BDNIMVYHA ERICNY

3iva A3d
A8 A3Y

G6/L0/2!
3oEr

3lvad 9HO

490 | NTTIVET C3E) 223y | SLUVd ANV S3LON Hod (s)avvd HNIMOTIOL 33S

'S1Si1

Vv A34

SNOILONYLSNI DNILLNNOW LHOIT XHOM

a1 | PNIONOJSIHHOD ALON V OL SHIJTH[>T0GWAS FHL

"Ll NIHLIM @3SOTON3 H3Ll1373HL Ol

3ZI1S TYNL1OV NMOHS 3HVMAdVH 11V 310N

€ 'ALD
1NN MO0 ¥2-0L#
Se W3l

1 ©

¢’'ALD
LNN Y001 0c-v/L
St W3ll

) =

(7 \
- \Y J
b/

¢'AlD
LNN NHOOV 81-91/S
9 W3l

€ °AlLD

M3IYOS 'O ../k X Pe-OL#

e WAl

LIPS

¢ 'AlD

M3IHOS 91 .4/ X 0c-1/1

v W3l

) D

¥ 'Al1D ¢l 'ALD
1NN MO0 81-9L/S H3IHSVYM .9L/S
SN LALEN

L

¢ 'ALD
- HIHSVM .8/E
FAN A ERY

¢ 'ALD
13AIH dIYD .8/ X VIA 9L/E
Ol Wall

——— |

9°'ALD
17049 'O1.4/€ 1 X 81-91/9
€ W3l




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75367-GO0f1

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

A. POSITION ENCLOSURE ON SUNTOP

1.  Place folded enclosure on Sun Top.

2. Unfold the enclosure and reposition as necessary to allow clear rear window of enclosure to drape between the
seat back and the cargo bed. The sides should hang naturally to the floorboard sill plates.

3.  Move enclosure forward just enough to allow front edge to fit over the front edge of the Sun Top. Pull enclosure
toward rear of vehicle to smooth out wrinkles.

B. APPLY VELCRO TAPE TO FRONT STRUTS
1. Remove the Velcro tape (hook tape) from the front edge of side curtain.

2. Remove the backing tape from the hook tape and, starting at the top of the strut just over the bend, apply the tape
to the full length on the side of the front strut.

3. Repeat the procedure to the front strut on the other side.

C. SECURE FRONT OF ENCLOSURE TO FRONT STRUT

1.  Starting at the top of enclosure front edge, attach enclosure to front strut by pressing enclosure edge to tape on
side of front strut.

2.  Repeat procedure on other side of vehicle.

D. ATTACH STRAPPED HOOKS TO LOWER EDGE OF BODY

1. Loosen straps with hook attached to allow enough strap length so hooks may be hooked over the lower edge of
floorboard sill plate at each end, and at rear of seat.

Pull strap end to tighten enclosure.
Repeat procedure on other side of vehicle.
4.  Adjust straps as necessary to remove wrinkles from enclosure and obtain a snug fit. .

@ P

. OPEN SIDE
To open the side of enclosure, loosen hook straps, move zipper to the top of track, loosen front edge from strut.
2.  Starting at the bottom, roll the side curtain up to the top and secure with straps under flap on side of top.

—

TME  WEATHER ENCLOSURE INSTALLATION INSTRUCTIONS REV -

DRN BY J.RICE REV BY DRAWING
EZG0O m ORIG DATE  12/15/95 REV DATE NO. 75368 PG.10F2

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




Enclosure

Hook

Velcro

Sill Plate

TMLE  WEATHER ENCLOSURE INSTALLATION INSTRUCTIONS REV -
EZGOMEITN |oncowe s ey onTE RO WING 75368 PG.20F 2

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




§585-152-008-1 ‘6692-€160€ 'VO'VLSNONY ‘88E X0 "0'd “ONI ‘NOHLXIL 40 NOISIAIQ 09-2-3

10 SNIHIGHO THL LV "'S1HvVd pzws_moe.._n_mm
. ¥¥d8c ‘ON 3vaAad | se/2020  3LYA DIHO = QHO FHL 3LVLTIOVH OL LNJWNOOA SIHL NIv.LdH
L40 | "0d onmvea | ¥ xanm| 190 ©ano | CEEENOISIZ3 [ 51 517 s1uvd GNV STLON HOd (S)3OVd HNIMOT104 33S
“11 NIHLIM 3SOTQN3 H3L1371 3HL
- A3H NOILVTIVLISNI HIAOD T133HM 37111 |OL DNIONOJSIHHOO 3LON V OL SH343H [ > TOGWAS 3HL
13S dvognH IHN0dS HIAATS £5-1¥261 % 8
dvo9nH IMOdS HIATS 1D-1¥261 b L
13S dvo49nH IMO0dS a10D ¥O-1v261 14 9 dvOdNnH IX04S HAAS / AT09
dvoganH IN0dS a109 2o-1e6l L g
13S dvo9nH INOYHHD .9 29-2v091 ¥ 1%
dvo8nH IWOHHO .9 19-2+091 1 >
13S dvoanH 3NOYHD .8 2o-clevl ¥ 2
dvoanH INOHHD .8 LO-EL6¥ 1 ! 1
NOI1LdIHOS3a 'ON LHVd | ALD | W3l

dvOdNnH INWOEHO .8

dv2anH IWOHHD .9




[EZGO]

o IEIEETI Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-227-7029, FAX: 1-800-752-6175

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4601

Copyrighted Material
This manual may not be reproduced in whole or

in part without the express permission of
E-Z-GO Division of Textron inc.
Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator
	

	
	
	
	
	
	B_Air Filter
	

	
	C_Body
	

	
	
	
	
	
	
	
	D_Brakes
	

	
	
	
	
	
	
	
	E_Carburetor
	

	
	F_Clutches
	

	
	G_Direction Selector
	

	
	
	
	H_Electrical System
	

	
	
	
	J_Engine & Muffler
	

	
	
	
	K_Engine & Starter Mounting
	

	
	
	
	L_Front Suspension
	

	
	
	
	M_Fuel System
	

	
	N_Gauges Horn & Lighting
	

	
	
	
	
	
	P_Rear Axle
	

	
	Q_Rear Suspension
	

	
	R_Seating
	

	
	S_Starter/Generator
	

	
	
	
	T_Steering
	

	
	
	
	U_Truck Bed Manual Lift
	

	
	
	
	
	
	U_Truck Bed Electric Lift
	

	
	
	
	
	
	U_Truck Bed Flat & Cargo
	

	
	
	
	
	
	V_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Accessories Listing
	

	
	Accessories illustrated
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

